T600e/T600

Walk-Behind Floor Scrubber

Parts Manual

(S/N 10000000-20000000)

Hygenic® Fully Cleanable Recovery Tank

TennantTrue®Parts

IRIS® a Tennant Technology

Pro-Panel® Controls

Insta-Fit™ Adapter — \

Smart-Fill™ Automatic Battery Watering ( e I I o®

C
| Ti“%mum-:oﬂ W =~ NanoClean

North America / International

9016599
For the latest Parts manuals and other
DlpsiC] language Operator manuals, visit: Rev. 07 (03-2023)

[SIEHES wwtennantco.com/manual K OO



Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
ﬁ 51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
49263 (00000 Tie, Cable 3
D 82556 (ooooom Bracket, Vaporizer 1
1

54930 (OOOOW Vaporizer, LPG

4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1.
2.
3.

(A) Identify the machine model.

(B) Identify the machine serial number from the data label.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and

purchase order number.

Provide detail shipping instructions.

(D) V - identifies an assembly
A - identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55344-2650 USA
Phone: (800) 553- 8033

www.tennantco.com

Specifications and parts are subject to change without notice.

Copyright © 2018 - 2023 TENNANT Company, Printed in U.S.A.



ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea réapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3.  (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacion, el niumero de teléfono y el nimero del pedido de compra.

6. Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor -

Ne cliente -

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci- dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par

courrier.
Suivez les étapes ci- dessous pour assurer une livraison rapide.
1. (A) Identifiez le modele de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

o H DN

de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Fournissez des instructions d’expédition détaillées.

(C) Assurez- vous que le numéro de série correct est utilisé & partir de la liste de pieces détachées.
Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -







TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

ITEMS ..t 7
REPLACEMENT BRUSHES AND PAD DRIVER

DISK vttt 10
REPLACEMENT BRUSHES CYLINDRICAL .... 12
REPLACEMENT PADS ORBITAL ............. 13
SCRUB HEAD GROUP, DISK 700MM / 28IN ... 14
SCRUB HEAD GROUP, DISK 800MM / 32IN ... 16
SCRUB HEAD GROUP, DISK 900MM / 36IN ... 18
SCRUB HEAD GROUP, CYLINDRICAL

700MM / 28IN ...\t 20
SCRUB HEAD GROUP, CYLINDRICAL

700MM /28IN - CONT'D .......oovneen., 22
SCRUB HEAD GROUP, CYLINDRICAL

80OMM /32IN ...\t 24
SCRUB HEAD GROUP, CYLINDRICAL

800MM /32IN - CONT'D ..........oveenn., 26
SCRUB HEAD GROUP, ORBITAL 700MM / 28IN 28
RECOVERY TANK GROUP .................. 30
RECOVERY TANK COVER GROUP ... ......... 32
RECOVERY TANK FILTER AND HOSE GROUP,

PINCH TWISTCAP ..o, 34
SOLUTION TANK GROUP, STANDARD FILL ... 36
SOLUTION TANK GROUP, AUTO-FILL ........ 38
STANDARD ELECTRICAL GROUP

(T600€ MODEL) ......ouviiiinianns .. 40
STANDARD ELECTRICAL GROUP

(T600 MODEL) ... 42
FRAME AND DRIVE GROUP, WITHOUT PARK

LOCK .ttt 44
FRAME AND DRIVE GROUP, WITH PARK LOCK 46
HEAD LIFT GROUP, DISK ................... 48
HEAD LIFT GROUP, CYLINDRICAL ........... 50
HEAD LIFT GROUP, ORBITAL ................ 52
SHROUD GROUP, DISK AND ORBITAL ....... 54
SHROUD GROUP, CYLINDRICAL ............ 55
LOWER CONSOLE GROUP, ON- BOARD

CHARGER ..........ccooiiiiiiiiiiins, 56

LOWER CONSOLE GROUP, ON- BOARD CHARGER

LITHIUM-TON) © .o 58
LOWER CONSOLE GROUP, OFF- BOARD

CHARGER ......oooiiiiaeeaaa i 60
LOWER CONSOLE GROUP, OFF- BOARD

CHARGER (LITHIUM-ION) ................ 62
CONSOLE HANDLE, MEMBRANE PANEL

(T600E MODEL) ... 64
CONSOLE HANDLE, PRO- MEMBRANE PANEL

WITHOUT TELEMETRY (T600 MODEL) ....... 66
CONSOLE HANDLE, PRO- MEMBRANE PANEL

WITH TELEMETRY (T600 MODEL) ......... 68
CONSOLE HANDLE, PRO- PANEL LCD

(TBOO MODEL) ... 70
SQUEEGEE LIFT GROUP ............c...... 72

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for
700MM Scrub Head Size)
(New Style 9018626) ..............ovvnn... 74

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for
700MM Scrub Head Size) (Upgraded Style 9018098
- Replaced By 9018626) ................... 76

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for
700MM Scrub Head Size) (Original Style 9015301 -
Replaced By 9018626) .................... 78

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for
800MM Scrub Head Size)
(New Style 9018627) ..........cvvvevnnn... 80

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for
800MM Scrub Head Size) (Upgraded Style 9018086
- Replaced By 9018627) ................... 82

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for
800MM Scrub Head Size) (Original Style 9015302 -
Replaced By 9018627) ..................... 84

SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for
900MM Scrub Head Size)
(New Style 9018628) ...........c.ccvvvenn... 86

SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for
900MM Scrub Head Size) (Upgraded Style 9018127
- Replaced By 9018628) ................... 88

SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for
900MM Scrub Head Size) (Original Style 90153083 -
Replaced By 9018628) ..................... 90

Tennant T600e / T600 (03-2023)



TABLE OF CONTENTS

STANDARD SOLUTION GROUP ............. 92
STANDARD LABELGROUP . ........'een.. .. 94
STANDARD LABEL GROUP (BRAZIL) . ........ 95
ELECTRICAL DIAGRAM T600e MODEL ... ... 96
ELECTRICAL DIAGRAM T600 MODEL . ....... 106
ELECTRICAL HARNESS, MAIN T600e MODEL

(S/N 11011883 - ) 116
ELECTRICAL HARNESS, MAIN T600e MODEL

(S/N 10000000 - 11011882) ................ 121
ELECTRICAL HARNESS, OPERATOR STATION

T600e MODEL (S/N 11011883 - ) e 126

ELECTRICAL HARNESS, OPERATOR STATION
T600e MODEL (S/N 10000000 - 11011882) .. 128

ELECTRICAL HARNESS, MAIN T600 MODEL

(S/IN11011872 - ) o, 130
ELECTRICAL HARNESS, MAIN T600 MODEL
(S/N 10000000 - 11011871) ................ 135
ELECTRICAL HARNESS, OPERATOR STATION
TEO00OMODEL ... 140
ELECTRICAL HARNESS, BAIL SWITCH . ....... 142
OPTIONS
BATTERY GROUP, WET 210AH .............. 144
BATTERY GROUP, WET 240AH .............. 146
BATTERY GROUP, WET 360AH .............. 148
BATTERY GROUP, TPPL 210AH
(FAST CHARGE) . .........couunnn.. 150
BATTERY GROUP, LITHIUM- ION, 36V, 10.2KWH
BPACK) ..ot 152
BATTERY GROUP, LITHIUM- ION, 36V, 8.2KWH
BPACK) ..o 153
BATTERY GROUP, LITHIUM- ION, 36V, 4.1KWH
@RPACK) ..o 154
BATTERY LIFT GROUP, LITHIUM-ION ........ 155
SMART-FILL™ AUTOMATIC BATTERY WATERING
GROUP (S/N 11011872- ) ............. 156
SMART-FILL™ AUTOMATIC BATTERY WATERING
GROUP (S/N 10000000 - 11011871) ........ 158
MANUAL BATTERY WATERING SYSTEM
(SINT10T1759 - ) oo, 160
HYDROLINK® MANUAL BATTERY WATERING KIT
(S/N 10000000 - 11011758) ................ 162

TELEMETRY GROUP (T600e MODEL)

(SIN 11015347 - ) oo 164
TELEMETRY GROUP (T600e MODEL)

(S/N 10000000 - 11015346) ................ 166
TELEMETRY GROUP (T600 MODEL) ......... 168
ec-H20 SOLUTION GROUP ................. 170
SEVERE ENVIRONMENT SOLUTION GROUP

(TBOO MODEL) ...\ 172

RECOVERY TANK RINSE, WITH CONVENTIONAL
(T600 MODEL) (S/N 10000000 - DEC2022) .. 174

RECOVERY TANK RINSE, WITH ec- H20
(T600 MODEL) (S/N 10000000 - DEC2022) .. 176

RECOVERY TANK HOSE GROUP, VALVE ..... 178
SOLUTION TANK AUTO-FILLKIT ............. 180
TALL WET FLOOR SIGN HANGERKIT ........ 181
TRANSPORTKIT ..o 182
SEVERE ENVIRONMENT LOCKOUT KIT
(TBOO MODEL) ... 183
DOCUMENTATION GROUP (ONLINE ONLY) ... 184
BREAKDOWNS
ec- H20 NANOCLEAN MODULE BREAKDOWN
9020643, 9021553 (S/N 10997531 - ).... 186
ec- H20 NANOCLEAN MODULE BREAKDOWN
9011810 (S/N 10000000 - 10997530) ........ 188
ORBITAL HEAD ECCENTRIC DRIVE
BREAKDOWN . .....oiiieieeaaaaaaaaa., 190

Tennant T600e / T600 (03-2023)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1246592 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Pyp 2
1246591 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Nyl 2
1246593 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Sab 2
1246596 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Pyp 2
1246598 (10000000- 20000000 ) Brush Assy, Disk, Scbh, 16.0d, Hd Pyp 2
1246595 (10000000- 20000000 ) Brush Assy, Disk, Sch, 16.0d, Nyl 2
1246597 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Sab 2
1246601 (10000000- 20000000 ) Brush Assy, Disk, Scb, 18.0d, Pyp 2
1246600 (10000000- 20000000 ) Brush Assy, Disk, Sch, 18.0d, Nyl 2
1246602 (10000000- 20000000 ) Brush Assy, Disk, Scb, 18.0d, Sab 2
1243657 (10000000- 20000000 ) Pad, Stripping, 14.0d Brown [1pick=1ctn] 2
1243344 (10000000- 20000000 ) Pad, Scb, 14.0d, Blu [1pick=1ctn] 2
1243656 (10000000- 20000000 ) Pad, Buff, 14.0d Red [1pick=1ctn] 2
1243343 (10000000- 20000000 ) Pad, Polish, 14.0d, White [1pick=1ctn] 2
1243658 (10000000- 20000000 ) Pad, Strip, 14.0d Blk[Hi Prod1pick=1ctn] 2
1243667 (10000000- 20000000 ) Pad, Surf Prep, 14.0d Maroon[1pick=1ctn] 2
1240389 (10000000- 20000000 ) Pad, Polish, 14.0d, Yel [1pick=1ctn] 2
1243685 (10000000- 20000000 ) Pad, Stripping, 16.0d, Brn [1pick=1ctn] 2
1243354 (10000000- 20000000 ) Pad, Scb, 16.0d, Blu [1pick=1ctn] 2
1243355 (10000000- 20000000 ) Pad, Buff, 16.0d, Red [1pick=1ctn] 2
1243356 (10000000- 20000000 ) Pad, Polish, 16.0d, White [1pick=1ctn] 2
1243659 (10000000- 20000000 ) Pad, Strip, 16.0d BIk[Hi Prod1pick=1ctn] 2
1243668 (10000000- 20000000 ) Pad, Surf Prep, 16.0d Maroon[1pick=1ctn] 2
1240390 (10000000- 20000000 ) Pad, Polish, 16.0d, Yel [1pick=1ctn] 2
1243724 (10000000- 20000000 ) Pad, Stripping, 18.0d, Brn [1pick=1ctn] 2
1243335 (10000000- 20000000 ) Pad, Scb, 18.0d, Blu [1pick=1ctn] 2
1243336 (10000000- 20000000 ) Pad, Buff, 18.0d, Red [1pick=1ctn] 2
1243337 (10000000- 20000000 ) Pad, Polish, 18.0d, White [1pick=1ctn] 2
1243660 (10000000- 20000000 ) Pad, Strip, 18.0d Blk[Hi Prod1pick=1ctn] 2
1240392 (10000000- 20000000 ) Pad, Polish, 18.0d, Yel [1pick=1ctn] 2
222304 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Pyp, Spl 2
374041 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Hd Pyp, Spl 2
222305 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Nyl, Spl 2
222306 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Abr, Spl 2
222307 (10000000- 20000000 ) Brush, Scb, 32I, 18sr, Pyp, Spl [Grout] 2
374042 (10000000- 20000000 ) Brush, Scb, 321, 18sr, Hd Pyp, Spl 2
222308 (10000000- 20000000 ) Brush, Scb, 321, 18sr, Nyl, Spl 2
222309 (10000000- 20000000 ) Brush, Scb, 32, 18sr, Abr, Spl 2
1223247 (10000000- 20000000 ) Pad, Scb, 28 X 14, Blu [1pc=1pad] 1
1244690 (10000000- 20000000 ) Pad, Buff, 28 X 14, Red [1pick=1ctn] 1
1223246 (10000000- 20000000 ) Pad, Polish, 28 X 14, White [1pc=1pad] 1
1223248 (10000000- 20000000 ) Pad, Surf Prep, 28 X 14, Mar [1pc=1pad] 1
1223250 (10000000- 20000000 ) Pad, Scb, 28 X 14, Green [1pick=1ctn] 1
1075563 (10000000- 20000000 ) Pad, Stripping, 28 X 14, Blk [1pick=1ctn] 1
1240343 (10000000- 20000000 ) Pad, Polish, 28 X 14, Yel [1pick=1ctn] 1
1228002 (10000000- 20000000 ) Pad, Melamine, 14” X 28” [Case Of 5] 1
1221839 (10000000- 20000000 ) Pad, Backer, 28 X 14 (Includes Velcro Fasteners) 1

Tennant T600e / T600 (11-2019)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
v 9015734 (10000000- 20000000 ) Blade Kit, 650mm, Linatex/Linard 1
(Standard - Intended for 700mm Scrub Head Size)
A 1221585 (10000000- 20000000 ) Blade, Sqge, Rear, 1166l, Linatex[650mm] (Standard) 1
A 1232680 (10000000- 20000000 ) Blade, Sqge, Front, 1072l Linard[650mm] (Standard) 1
v 9015735 (10000000- 20000000 ) Blade Kit, 650mm, Urethane 1
(Option - Intended for 700mm Scrub Head Size)
A 1228909 (10000000- 20000000 ) Blade, Sqge, Rear, 1136l,Urethane[650mm] (Option) 1
A 1228915 (10000000- 20000000 ) Blade, Sqge, Front,1072l,Urethane[650mm)] (Option) 1
v 9015733 (10000000- 20000000 ) Blade Kit, 650mm, Gum 1
(Option - Intended for 700mm Scrub Head Size)
A 1228910 (10000000- 20000000 ) Blade, Sqge, Rear, 11361, Gum[650mm] (Option) 1
A 1228919 (10000000- 20000000 ) Blade, Sqge, Front, 1072] Gum[650mm] (Option) 1
v 9015737 (10000000- 20000000 ) Blade Kit, 700mm, Linatex/Linard 1
(Standard - Intended for 800mm Scrub Head Size)
A 1221572 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l, Linatex[700mm] (Standard) 1
A 1232679 (10000000- 20000000 ) Blade, Sqge, Front, 1148l Linard[700mm] (Standard) 1
v 9015738 (10000000- 20000000 ) Blade Kit, 700mm, Urethane 1
(Option - Intended for 800mm Scrub Head Size)
A 1228904 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l,Urethane[700mm] (Option) 1
A 1228906 (10000000- 20000000 ) Blade, Sqge, Front, 1148l Urethane[700mm] (Option) 1
v 9015736 (10000000- 20000000 ) Blade Kit, 700mm, Gum 1
(Option - Intended for 800mm Scrub Head Size)
A 1228905 (10000000- 20000000 ) Blade, Sqge, Rear, 12041, Gum[700mm)] (Option) 1
A 1228907 (10000000- 20000000 ) Blade, Sqge, Front, 1148] Gum[700mm)] (Option) 1
v 9015740 (10000000- 20000000 ) Blade Kit, 800mm, Linatex/Linard 1
(Standard - Intended for 900mm Scrub Head Size)
A 1221115 (10000000- 20000000 ) Blade, Sqge, Rear, 1306I, Linatex[800mm] (Standard) 1
A 1232681 (10000000- 20000000 ) Blade, Sqge, Front, 1256l Linard[800mm] (Standard) 1
v 9015741 (10000000- 20000000 ) Blade Kit, 800mm, Urethane 1
(Option - Intended for 900mm Scrub Head Size)
A 1228920 (10000000- 20000000 ) Blade, Sqge, Rear, 1306Il,Urethane[800mm] (Option) 1
A 1228922 (10000000- 20000000 ) Blade, Sqge, Front,1256] Urethane[800mm)] (Option) 1
v 9015739 (10000000- 20000000 ) Blade Kit, 800mm, Gum 1
(Option - Intended for 900mm Scrub Head Size)
A 1228921 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Gum[800mm] (Option) 1
A 1228923 (10000000- 20000000 ) Blade, Sqge, Front, 12561 Gum[800mm] (Option) 1
v 1063103 (10000000- 20000000 ) Motor, Ele, 36vdc 200rpm .75hp Gear 2
(T600e Disk Models - Also Requires Ferrites)
A 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
v 1063463 (10000000- 20000000 ) Motor, Ele, 36vdc 300rpm 1.0hp Gear 2
(T600 Disk Models - Also Requires Ferrites)
A 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
v 1230332 (10000000- 20000000 ) Motor, Ele, 36vdc 1800rpm 0.9hp 2
(Cylindrical Models - Also Requires Ferrites)
A 9011916 (10000000- 20000000 ) Vr, Brush Kit, Motor 1
v 1230329 (10000000- 20000000 ) Motor, Ele, 36vdc, 2200rpm, 0.75hp 18.5a 1
(Orbital Models - Also Requires Ferrites)
A 1059370 (10000000- 20000000 ) Brush, Motor, Repimt [Bag Of 4) 1
1232325 (10000000- 20000000 ) Bumper, Head, 70cm, Skirt, Im 1
1232326 (10000000- 20000000 ) Bumper, Head, 80cm, Skirt, Im 1
1226723 (10000000- 20000000 ) Bumper, Head, 90cm, Skirt, Im 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (10-2018)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
v 9017504 (10000000- 20000000 ) Fan Kit, Vacuum, Ci [T600/T600€] (Ferrite Included) 1
A 1206774 (10000000- 20000000 ) Vr, Brush Kit, Motor, Fan 1
1230171 (10000000- 20000000 ) Tray, Debris [T600] 1
609531 (10000000- 20000000 ) Float, Shutoff, Vacuum, 1- Ball, 1.50d 1
1211537 (10000000- 20000000 ) Filter, In- Line [80 Mesh, Fine, White] 1
222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b (Disk) 2
630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray (Cylindrical) 6
1014918 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr (Orbital) 2
1049046 (10000000- 20000000 ) Caster, Swivel, 5.0d 2.0w, 4hole, Gray 2
1244374 (AUG2020- 20000000 ) Tire Assy, Foam, Blk, 4.10/3.5- 06 3.5bc/3bolt 2
(Standard - Non Marking)
1231001 (10940148-JUL2020 ) Tire Assy, Foam, 4.10/3.5- 06 3.5bc/3bolt 2
(Standard - Non Marking - Replaced by 1244374)
1236073 (10000000- 10940147 ) Tire Assy, Solid, 4.1/3.5- 06 3.5bc/3bolt (Standard) 2
(Replaced By 1244374 - Order Qty2)
1244372 (10944148-20000000 ) Tire Assy, Pneu, Blk, 4.10/3.5- 06 3.5bc (Option) 2
1059450 (10000000- 10944147 ) Tire Assy, Pneu, Blk, 4.10/3.5- 06 3.5bc (Option) 2

(Replaced By 1244372)

v 1243083 (10000000- 20000000 ) Vr, Motor Kit, Transaxle [T600/T600¢€] 1
A 1072555 (10000000- 20000000 ) Vr, Brush Kit, Motor 1072554/1243083 1
v 9016885 (10000000- 20000000 ) Belt Kit, Motor, Afmkt (Includes Qty 2 Belts & Install Tool) 1
A 1231688 (10000000- 20000000 ) Belt, 7 Rib, 19.5I 1
A 1234733 (10000000- 20000000 ) Tool, Installation, Belt 1
v 9021553*  (SEP2022-20000000 ) Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns) 1
v 9020643*  (10997531-AUG2022 ) Module Kit, Replmt [Ec- H20, B 02] (Replcd By 9021553) 1
v 9011810  (10000000- 10997530 ) Module Kit, Replmt [Ec- H20, B 02] (Replcd By 9021553) 1
A 9013646 (10000000- 20000000 ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
v 9017498 (10000000- 20000000 ) Parts Kit, Maint, Afmkt 650 [T600/E] (For 700MM Scrbhd) 1
A 1230171 (10000000- 20000000 ) Tray, Debris [T600] 1
A 9017507 (10000000- 20000000 ) Hose Kit, Drain, Pvc, Ci [T600/T600¢] 1
A 9017505 (10000000- 20000000 ) Hose Kit, Recvy, Pvc, Ci [T600/T600¢€] 1
A 609531 (10000000- 20000000 ) Float, Shutoff, Vacuum, 1- Ball, 1.50d 1
A 1221585 (10000000- 20000000 ) Blade, Sqge, Rear, 1166, Linatex[650mm] 1
A 1232680 (10000000- 20000000 ) Blade, Sqge, Front, 1072l Linard[650mm] 1
A 1211537 (10000000- 20000000 ) Filter, In- Line [80 Mesh, Fine, White] 1
v 9017499 (10000000- 20000000 ) Parts Kit, Maint, Afmkt 700 [T600/E] (For 800MM Scrbhd) 1
A 1230171 (10000000- 20000000 ) Tray, Debris [T600] 1
A 9017507 (10000000- 20000000 ) Hose Kit, Drain, Pvc, Ci [T600/T600¢] 1
A 9017505 (10000000- 20000000 ) Hose Kit, Recvy, Pvc, Ci [T600/T600€] 1
A 609531 (10000000- 20000000 ) Float, Shutoff, Vacuum, 1- Ball, 1.50d 1
A 1221572 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l, Linatex[700mm] 1
A 1232679 (10000000- 20000000 ) Blade, Sqge, Front, 1148l Linard[700mm] 1
A 1211537 (10000000- 20000000 ) Filter, In- Line [80 Mesh, Fine, White] 1
v 9017500 (10000000- 20000000 ) Parts Kit, Maint, Afmkt 800 [T600/E] (For 900MM Scrbhd) 1
A 1230171 (10000000- 20000000 ) Tray, Debris [T600] 1
A 9017507 (10000000- 20000000 ) Hose Kit, Drain, Pvc, Ci [T600/T600¢] 1
A 9017505 (10000000- 20000000 ) Hose Kit, Recvy, Pvc, Ci [T600/T600¢€] 1
A 609531 (10000000- 20000000 ) Float, Shutoff, Vacuum, 1- Ball, 1.50d 1
A 1221115 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Linatex[800mm] 1
A 1232681 (10000000- 20000000 ) Blade, Sqge, Front, 1256l Linard[800mm] 1
A 1

1211537 (10000000- 20000000 ) Filter, In- Line [80 Mesh, Fine, White]
* Requires Tennant True service or an authorized Tennant service provider.

Tennant T600e / T600 (01-2023) 9



STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVER DISK

355620

Tennant T600e / T600 (01-2018)

10



STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVER DISK

Ref. Part No. Serial Number Description Qty.
1 1246592 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Pyp 2
1 1246591 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Nyl 2
1 1246593 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Sab 2
1 1246596 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Pyp 2
1 1246598 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Hd Pyp 2
1 1246595 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Nyl 2
1 12486597 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Sab 2
1 1246601 (10000000- 20000000 ) Brush Assy, Disk, Scb, 18.0d, Pyp 2
1 1246600 (10000000- 20000000 ) Brush Assy, Disk, Scb, 18.0d, Nyl 2
1 1246602 (10000000- 20000000 ) Brush Assy, Disk, Scb, 18.0d, Sab 2
v 2 1246590 (10000000- 20000000 ) Driver Assy, Pad, 14.0d, Brush 2
v 2 1246594 (10000000- 20000000 ) Driver Assy, Pad, 16.0d, Brush 2
v 2 1246599 (10000000- 20000000 ) Driver Assy, Pad, 18.0d, Brush 2
A 3 370095 (10000000- 20000000 ) Device, Centering, Clip On, TI [Gf Pp] 1
A 4 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 3
A 5 04403 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 6 10908 (10000000- 20000000 )  Nut, T, M4 X 0.70 3
7 1243657 (10000000- 20000000 ) Pad, Stripping, 14.0d Brown [1pick=1ctn] 2
7 1243344 (10000000- 20000000 ) Pad, Scb, 14.0d, Blu [1pick=1ctn] 2
7 1243656 (10000000- 20000000 ) Pad, Buff, 14.0d Red [1pick=1ctn] 2
7 1243343 (10000000- 20000000 ) Pad, Polish, 14.0d, White [1pick=1ctn] 2
7 1243658 (10000000- 20000000 ) Pad, Strip, 14.0d Blk[Hi Prod1pick=1ctn] 2
7 1243667 (10000000- 20000000 ) Pad, Surf Prep, 14.0d Maroon[1pick=1ctn] 2
7 1240389 (10000000- 20000000 ) Pad, Polish, 14.0d, Yel [1pick=1ctn] 2
7 1243685 (10000000- 20000000 ) Pad, Stripping, 16.0d, Brn [1pick=1ctn] 2
7 1243354 (10000000- 20000000 ) Pad, Scb, 16.0d, Blu [1pick=1ctn] 2
7 1243355 (10000000- 20000000 ) Pad, Buff, 16.0d, Red [1pick=1ctn] 2
7 1243356 (10000000- 20000000 ) Pad, Polish, 16.0d, White [1pick=1ctn] 2
7 1243659 (10000000- 20000000 ) Pad, Strip, 16.0d Blk[Hi Prod1pick=1ctn] 2
7 1243668 (10000000- 20000000 ) Pad, Surf Prep, 16.0d Maroon[1pick=1ctn] 2
7 1240390 (10000000- 20000000 ) Pad, Polish, 16.0d, Yel [1pick=1ctn] 2
7 1243724 (10000000- 20000000 ) Pad, Stripping, 18.0d, Brn [1pick=1ctn] 2
7 1243335 (10000000- 20000000 ) Pad, Scb, 18.0d, Blu [1pick=1ctn] 2
7 1243336 (10000000- 20000000 ) Pad, Buff, 18.0d, Red [1pick=1ctn] 2
7 1243337 (10000000- 20000000 ) Pad, Polish, 18.0d, White [1pick=1ctn] 2
7 1243660 (10000000- 20000000 ) Pad, Strip, 18.0d BIk[Hi Prod1pick=1ctn] 2
7 1240392 (10000000- 20000000 ) Pad, Polish, 18.0d, Yel [1pick=1ctn] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (11-2019)

11



STANDARD PARTS

REPLACEMENT BRUSHES CYLINDRICAL

355427

Ref. Part No. Serial Number Description Qty.
1 222304 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Pyp, Spl 2
1 374041 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Hd Pyp, Spl 2
1 222305 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Nyl, Spl 2
1 222306 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Abr, Spl 2
1 222307 (10000000- 20000000 ) Brush, Scb, 32I, 18sr, Pyp, Spl [Grout] 2
1 374042 (10000000- 20000000 ) Brush, Scb, 32, 18sr, Hd Pyp, Spl 2
1 222308 (10000000- 20000000 ) Brush, Scb, 321, 18sr, Nyl, Spl 2
1 222309 (10000000- 20000000 ) Brush, Scb, 32, 18sr, Abr, Spl 2

12

Tennant T600e / T600 (01-2018)



STANDARD PARTS

REPLACEMENT PADS ORBITAL

355478

Ref. Part No. Serial Number Description Qty.
1223247 (10000000- 20000000 ) Pad, Scb, 28 X 14, Blu [1pc=1pad] 1
1244690 (10000000- 20000000 ) Pad, Buff, 28 X 14, Red [1pick=1ctn] 1
1223246 (10000000- 20000000 ) Pad, Polish, 28 X 14, White [1pc=1pad] 1
1223248 (10000000- 20000000 ) Pad, Surf Prep, 28 X 14, Mar [1pc=1pad] 1
1223250 (10000000- 20000000 ) Pad, Scb, 28 X 14, Green [1pick=1ctn] 1
1075563 (10000000- 20000000 ) Pad, Stripping, 28 X 14, Blk [1pick=1ctn] 1
1240343 (10000000- 20000000 ) Pad, Polish, 28 X 14, Yel [1pick=1ctn] 1
1228002 (10000000- 20000000 ) Pad, Melamine, 14” X 28” [Case Of 5] 1
1221839 (10000000- 20000000 ) Pad, Backer, 28 X 14 (Includes Velcro Fasteners) 1

Tennant T600e / T600 (11-2019)

13



STANDARD PARTS

SCRUB HEAD GROUP, DISK 700MM / 28IN

355622

14

Tennant T600e / T600 (06-2021)



STANDARD PARTS

SCRUB HEAD GROUP, DISK 700MM / 28IN

Ref. Part No. Serial Number Description Qty.
v 1 1063103 (10000000- 20000000 ) Motor, Ele, 36vdc 200rpm .75hp Gear (T600e Models) 2
(Also Requires Ferrites)
A 2 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
v 1 1063463 (10000000- 20000000 ) Motor, Ele, 36vdc 300rpm 1.0hp Gear (T600 Models) 2
(Also Requires Ferrites)
A 2 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
3 1222988 (10000000- 20000000 ) Knob, Rnd, 31.0d 27.01 M10, Plstc 2
4 626081 (10000000- 20000000 ) Spring, Cmpr, 0.480d .04wir 03.5I 2
5 1227865 (10000000- 20000000 ) Screw, Trs, M6 X 1.0 X 12, Phl, Ss, NI 4
6 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
7 397826 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 40, Ss 2
8 1227709 (10000000- 20000000 ) Bracket, Roller, Wall 2
9 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9I [430ss] 2
10 222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b 2
11 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 12 9018824 (10000000- 20000000 ) Housing, Disc, 70cm, Afmkt [T600, Na,Ce] (With Label) 1
A 13 1247152 (10000000- 20000000 ) Bushing, FIng, 10mmb 12mmd 17mml 2
14 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
15 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
16 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
17 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
19 1212858 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Qf08 1
20 09746 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 90, Ss 2
21 41187 (10000000- 20000000 ) Washer, Flat, Belleville, .38 8
22 09028 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 25, Ss 8
23 00928 (10000000- 20000000 ) Key, Sq, 0.25 X 0.25, 1.00I 2
24 1240229 (10000000- 20000000 ) Hub, Drive, Brush, Disk 2
25 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
26 41186 (10000000- 20000000 ) Washer, Flat, Belleville, .31 2
27 12273 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
28 1232325 (10000000- 20000000 ) Bumper, Head, 70cm, Skirt, Im 1
29 1238822 (10000000- 20000000 ) Spacer, Rbr, Motor 2
30 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] 4
31 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

15



STANDARD PARTS

SCRUB HEAD GROUP, DISK 800MM / 32IN

355623

Tennant T600e / T600 (06-2021)

16



STANDARD PARTS

SCRUB HEAD GROUP, DISK 800MM / 32IN

Ref. Part No. Serial Number Description Qty.
v 1 1063103 (10000000- 20000000 ) Motor, Ele, 36vdc 200rpm .75hp Gear 2
(T600e / T600e Heavy Duty Down Pressure Models)
(Also Requires Ferrites)
A 2 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
v 1 1063463 (10000000- 20000000 ) Motor, Ele, 36vdc 300rpm 1.0hp Gear 2
(T600 / T600 Heavy Duty Down Pressure Models)
(Also Requires Ferrites)
A 2 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
3 1222988 (10000000- 20000000 ) Knob, Rnd, 31.0d 27.0l M10, Plstc 2
4 626081 (10000000- 20000000 ) Spring, Cmpr, 0.480d .04wir 03.5I 2
5 1227865 (10000000- 20000000 ) Screw, Trs, M6 X 1.0 X 12, Phl, Ss, NI 4
6 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
7 397826 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 40, Ss 2
8 1227709 (10000000- 20000000 ) Bracket, Roller, Wall 2
9 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
10 222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b 2
11 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 12 9018823 (10000000- 20000000 ) Housing, Disc, 80cm, Afmkt [T600, Na,Ce] (With Label) 1
A 13 1247152 (10000000- 20000000 ) Bushing, FIng, 10mmb 12mmd 17mml 2
14 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
15 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
16 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
17 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
19 1212858 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Qf08 1
20 09746 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 90, Ss 2
21 41187 (10000000- 20000000 ) Washer, Flat, Belleville, .38 8
22 09028 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 25, Ss 8
23 00928 (10000000- 20000000 ) Key, Sq, 0.25 X 0.25, 1.00I 2
24 1240229 (10000000- 20000000 ) Hub, Drive, Brush, Disk 2
25 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
26 41186 (10000000- 20000000 ) Washer, Flat, Belleville, .31 2
27 12273 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
28 1232326 (10000000- 20000000 ) Bumper, Head, 80cm, Skirt, Im 1
29 1238822 (10000000- 20000000 ) Spacer, Rbr, Motor 2
30 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] 4
31 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

17



STANDARD PARTS

SCRUB HEAD GROUP, DISK 900MM / 36IN

30 31 355624

2o — (|l Il

18 Tennant T600e / T600 (06-2021)



STANDARD PARTS

SCRUB HEAD GROUP, DISK 900MM / 36IN

Ref. Part No. Serial Number Description Qty.
v 1 1063103 (10000000- 20000000 ) Motor, Ele, 36vdc 200rpm .75hp Gear (T600e Models) 2
(Also Requires Ferrites)
A 2 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
v 1 1063463 (10000000- 20000000 ) Motor, Ele, 36vdc 300rpm 1.0hp Gear (T600 Models) 2
(Also Requires Ferrites)
A 2 1066573 (10000000- 20000000 ) Vr, Brush Kit, Motor 1 Pick = 4 Pcs 1
3 1222988 (10000000- 20000000 ) Knob, Rnd, 31.0d 27.01 M10, Plstc 2
4 626081 (10000000- 20000000 ) Spring, Cmpr, 0.480d .04wir 03.5I 2
5 1227865 (10000000- 20000000 ) Screw, Trs, M6 X 1.0 X 12, Phl, Ss, NI 4
6 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
7 397826 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 40, Ss 2
8 1227709 (10000000- 20000000 ) Bracket, Roller, Wall 2
9 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9I [430ss] 2
10 222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b 2
11 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 12 9018825 (10000000- 20000000 ) Housing, Disc, 90cm, Afmkt [T600, Na,Ce] (With Label) 1
A 13 1247152 (10000000- 20000000 ) Bushing, FIng, 10mmb 12mmd 17mml 2
14 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
15 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
16 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
17 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
19 1212858 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Qf08 1
20 09746 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 90, Ss 2
21 41187 (10000000- 20000000 ) Washer, Flat, Belleville, .38 8
22 09028 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 25, Ss 8
23 00928 (10000000- 20000000 ) Key, Sq, 0.25 X 0.25, 1.00I 2
24 1240229 (10000000- 20000000 ) Hub, Drive, Brush, Disk 2
25 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
26 41186 (10000000- 20000000 ) Washer, Flat, Belleville, .31 2
27 12273 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
28 1226723 (10000000- 20000000 ) Bumper, Head, 90cm, Skirt, Im 1
29 1238822 (10000000- 20000000 ) Spacer, Rbr, Motor 2
30 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] 4
31 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

19



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN

Tennant T600e / T600 (10-2018)

20



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN

Ref. Part No. Serial Number Description Qty.
1 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 11
2 1218032 (10000000- 20000000 ) Cover, Skirt, 2cyl [T500] 2
3 1218573 (10000000- 20000000 ) Skirt, Side, Scrb, Cyl [T500] 2
v 4 9017656 (10000000- 20000000 ) Door Assy, ldler, Cyircl 2
A 5 390996 (10000000- 20000000 ) Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI 1
A 6 222752 (10000000- 20000000 ) Plug Assy, Idler, Brush (Includes Idler Plug, Shaft, 1
Retaining Ring & Roll Pin - Not Available Separately)
7 49697 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 6
8 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 2
9 49914 (10000000- 20000000 ) Pin, Clevis, 0.37d X 4.00I 2
10 630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 6
11 1207285 (10000000- 20000000 ) Latch, Draw, Rbr, W/ Keeper, Yellow 2
12 1221161 (10000000- 20000000 ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
13 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 3
14 1218242 (10000000- 20000000 ) Bracket, Spring, Tray, Debris [T500] 1
15 9016854 (10000000- 20000000 ) Housing, Cyl, 70cm, Afmkt [T600, Na,Ce] (With Label) 1
16 1029358 (10000000- 20000000 ) Deflector, Water, Cyl Head 1
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
18 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
19 1212987 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/PmO06, Swivel 1
20 1046049 (10000000- 20000000 ) Tube Assy, Bar, Spray, 70cm [T5, 5680] 1
21 1025580 (10000000- 20000000 ) Fitting, Pipe, Cap, P06, Nyl 2
22 1218153 (10000000- 20000000 ) Bracket, Tray, Debris [T500] 1
23 1218144 (10000000- 20000000 ) Tray, Debris, 700mm [Im] [Rhine] 1
24 1218577 (10000000- 20000000 ) Bracket, Slide, Tray, Debris 1
25 1219969 (10000000- 20000000 ) Panel WIidt, Wrap, Brush [T500] 1
26 33584 (10000000- 20000000 ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
27 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
28 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (10-2018)

21



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN - CONT’D

355637

22 Tennant T600e / T600 (01-2018)



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 12
2 1218032 (10000000- 20000000 ) Cover, Skirt, 2cyl [T500] 2
3 1218573 (10000000- 20000000 )  Skirt, Side, Scrb, Cyl [T500] 2
4 1218012 (10000000- 20000000 ) Cover, Belt, 2 Cyl [T500] 2
5 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 16
v 6 9016885 (10000000- 20000000 ) Belt Kit, Motor, Afmkt (Includes Qty 2 Belts & Install Tool) 1
A 1231688 (10000000- 20000000 ) Belt, 7 Rib, 19.5I 1
A 7 1234733 (10000000- 20000000 ) Tool, Installation, Belt 1
v 8 9016863 (10000000- 20000000 ) Bracket, Assy, Motor, Afmkt [T600] (Also Includes 2
Bearing And Spacer - Not Available Separately)
A 9 1233393 (10000000- 20000000 ) Shaft, Drive 1
A 10 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 11 1231277 (10000000- 20000000 ) Sheave, 07grv, 2.89pd 0.63b 1
A 12 1233950 (10000000- 20000000 ) Key, Sg, 5mm X 5mm X 9mm 1
A 13 00911 (10000000- 20000000 ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 14 378805 (10000000- 20000000 ) Plug, Drive, Brush, Mach 1
A 15 222818 (10000000- 20000000 ) Screw, Set, Soc, 08-32 X 0.25, NI 2
A 16 1236053 (10000000- 20000000 ) Sheave, 07Grv, 1.22Pd 0.55B [P]] 1
17 1014328 (10000000- 20000000 ) Key, Sq, 05mm X 05mm, 25mml 2
v 18 1230332 (10000000- 20000000 ) Motor, Ele, 36vdc 1800rpm 0.9hp 2
(Also Requires Ferrites)
A 9011916 (10000000- 20000000 )  Vr, Brush Kit, Motor 1
19 1075585 (10000000- 20000000 ) Harness, Ele [Motor Rev., Molex Mx150I] 1
20 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] 4
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (04-2019)

23



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 800MM / 32IN

Tennant T600e / T600 (10-2018)

24



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 800MM / 32IN

Ref. Part No. Serial Number Description Qty.
1 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 11
2 1218032 (10000000- 20000000 ) Cover, Skirt, 2cyl [T500] 2
3 1218573 (10000000- 20000000 ) Skirt, Side, Scrb, Cyl [T500] 2
v 4 9017656 (10000000- 20000000 ) Door Assy, ldler, Cyircl 2
A 5 390996 (10000000- 20000000 ) Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI 1
A 6 222752 (10000000- 20000000 ) Plug Assy, Idler, Brush (Includes Idler Plug, Shaft, 1
Retaining Ring & Roll Pin - Not Available Separately)
7 49697 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 6
8 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 2
9 49914 (10000000- 20000000 ) Pin, Clevis, 0.37d X 4.00I 2
10 630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 6
11 1207285 (10000000- 20000000 ) Latch, Draw, Rbr, W/ Keeper, Yellow 2
12 1221161 (10000000- 20000000 ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
13 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 3
14 1218242 (10000000- 20000000 ) Bracket, Spring, Tray, Debris [T500] 1
15 9016855 (10000000- 20000000 ) Housing, Cyl, 80cm, Afmkt [T600, Na,Ce] (With Label) 1
16 1029358 (10000000- 20000000 ) Deflector, Water, Cyl Head 1
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
18 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
19 1212987 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/PmO06, Swivel 1
20 1046049 (10000000- 20000000 ) Tube Assy, Bar, Spray, 70cm [T5, 5680] 1
21 1025580 (10000000- 20000000 ) Fitting, Pipe, Cap, P06, Nyl 2
22 1230278 (10000000- 20000000 ) Bracket, Tray, Debris 1
23 1226867 (10000000- 20000000 ) Tray, Debris, 800mm 1
24 1226875 (10000000- 20000000 ) Bracket, Slide, Tray, Debris, 800mm 1
25 1226910 (10000000- 20000000 ) Panel WIidt, Wrap, Brush, 800mm 1
26 33584 (10000000- 20000000 ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
27 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
28 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (10-2018)

25



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 800MM / 32IN - CONT’D

355638

26 Tennant T600e / T600 (01-2018)



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 800MM / 32IN - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 12
2 1218032 (10000000- 20000000 ) Cover, Skirt, 2cyl [T500] 2
3 1218573 (10000000- 20000000 )  Skirt, Side, Scrb, Cyl [T500] 2
4 1218012 (10000000- 20000000 ) Cover, Belt, 2 Cyl [T500] 2
5 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 16
v 6 9016885 (10000000- 20000000 ) Belt Kit, Motor, Afmkt (Includes Qty 2 Belts & Install Tool) 1
A 1231688 (10000000- 20000000 ) Belt, 7 Rib, 19.5I 1
A 7 1234733 (10000000- 20000000 ) Tool, Installation, Belt 1
v 8 9016863 (10000000- 20000000 ) Bracket, Assy, Motor, Afmkt [T600] (Also Includes 2
Bearing And Spacer - Not Available Separately)
A 9 1233393 (10000000- 20000000 ) Shaft, Drive 1
A 10 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 11 1231277 (10000000- 20000000 ) Sheave, 07grv, 2.89pd 0.63b 1
A 12 1233950 (10000000- 20000000 ) Key, Sg, 5mm X 5mm X 9mm 1
A 13 00911 (10000000- 20000000 ) Key, Sq, 0.19 X 0.19, 0.75I 1
A 14 378805 (10000000- 20000000 ) Plug, Drive, Brush, Mach 1
A 15 222818 (10000000- 20000000 ) Screw, Set, Soc, 08-32 X 0.25, NI 2
A 16 1236053 (10000000- 20000000 ) Sheave, 07Grv, 1.22Pd 0.55B [P]] 1
17 1014328 (10000000- 20000000 ) Key, Sq, 05mm X 05mm, 25mml 2
v 18 1230332 (10000000- 20000000 ) Motor, Ele, 36vdc 1800rpm 0.9hp 2
(Also Requires Ferrites)
A 9011916 (10000000- 20000000 )  Vr, Brush Kit, Motor 1
19 1075585 (10000000- 20000000 ) Harness, Ele [Motor Rev., Molex Mx150I] 1
20 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] 4
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (04-2019)

27



STANDARD PARTS

SCRUB HEAD GROUP, ORBITAL 700MM / 28IN

355627

Tennant T600e / T600 (01-2018)

28



STANDARD PARTS

SCRUB HEAD GROUP, ORBITAL 700MM / 28IN

Ref. Part No. Serial Number Description Qty.
v 1 1230329 (10000000- 20000000 ) Motor, Ele, 36vdc, 2200rpm, 0.75hp 18.5a 1
(Also Requires Ferrites)

A 2 1059370 (10000000- 20000000 ) Brush, Motor, Replmt [Bag Of 4) 1
3 1231238 (10000000- 20000000 ) Key, Sg, 5mm X 5mm X 22mm 1
4 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
5 1220910 (10000000- 20000000 ) Bracket Widt, Mtg, Head 1
6 1212543 (10000000- 20000000 ) Isolator, Neoprene, 1.25” X 1.25”, M8 10
7 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 12
8 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
9 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
10 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 6
11 1014918 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2
12 1221766 (10000000- 20000000 ) Housing WiIdt, Brush 1
13 1210221 (10000000- 20000000 ) Washer, Wave, .515b, .875d, .013, Ss 2
14 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
15 49694 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 50, Ss 2
16 1212807 (10000000- 20000000 ) Fitting, Plstc, Str, Qm08/Bm08 1
17 607776 (10000000- 20000000 ) Clamp, Hose, Wir, .73 - .77, Silver 1
18 1234853 (10000000- 20000000 ) Manifold, Bar, Spray [28in] 1
19 140916 (10000000- 20000000 ) Clamp, Cable, Nyl, 0.62d, Nat 5
20 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 5
21 09739 (10000000- 20000000 )  Nut, Hex, Lock, M5 X 0.80, NI, Ss 5
22 1221850 (10000000- 20000000 ) Spacer, Head 4
23 9015774 (10000000- 20000000 ) Eccentric Drive Kit, Orbital 1
24 09163 (10000000- 20000000 ) Screw, Flt, Soc, M6 X 1.00 X 16, 18- 8,Ss 4
25 9015416 (10000000- 20000000 ) Driver Kit, Pad, Ci [T500] 1

(Includes Driver Plate, Driver Face, & Red Buffing Pad)

26 1212710 (10000000- 20000000 ) Screw, FIt, Soc, M6 X 1.00 X 35, 10.9,NI 9
27 74077 (10000000- 20000000 ) Screw, FIt, Soc, M8 X 1.25 X 25, Ss 4
28 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] 2
29 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (01-2018) 29



STANDARD PARTS

RECOVERY TANK GROUP

355619

Tennant T600e / T600 (10-2018)

30



STANDARD PARTS

RECOVERY TANK GROUP
Ref. Part No. Serial Number Description Qty.
1 9016814 (10000000- 20000000 ) Tank, Recvy, W/Labels, Afmkt [T600e, Na] 1
1 9016812 (10000000- 20000000 ) Tank, Recvy, W/Labels, Afmkt [T600, Na] 1
1 9016815 (10000000- 20000000 ) Tank, Recvy, W/Labels, Afmkt [T600e, Ce] (Brazil) 1
1 9016813 (10000000- 20000000 ) Tank, Recvy, W/Labels, Afmkt [T600, Ce] (Brazil) 1
2 1217669 (10000000- 20000000 ) Hinge Assy, 7.0 Pin, 11 Ga, 100l X 105w 2
3 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
4 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
v 5 9017504 (10000000- 20000000 ) Fan Kit, Vacuum, Ci [T600/T600¢e] (Ferrite Included) 1
A 1206774 (10000000- 20000000 ) Vr, Brush Kit, Motor, Fan 1
A 6 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] 1
A 7 100038 (10000000- 20000000 ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
8 1233700 (10000000- 20000000 ) Mount, Vacfan 1
9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 3
10 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 3
11 1054231 (10000000- 20000000 ) Muffler, Vacfan 1
12 06944 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, 8.8 1
13 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 3
14 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 2
15 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
16 1230075 (10000000- 20000000 ) Cable, Glv .13d 15.0l .38eye /.38eye 1
17 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
18 1062016 (10000000- 20000000 ) Isolator, Vib, .75d 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (10-2018)

31



STANDARD PARTS

RECOVERY TANK COVER GROUP

355602

32 Tennant T600e / T600 (01-2018)



STANDARD PARTS

RECOVERY TANK COVER GROUP

Ref. Part No. Serial Number Description Qty.
v 1 9016824 (10000000- 20000000 ) Cover,Tank, Recvy, Afmkt [T600, Na WIlab] (With Label) 1
A 2 1066433 (10000000- 20000000 ) Seal, Afmkt, Bulb, Dual, 08ft [F/.30gap] 1
v 1 9016889 (10000000- 20000000 ) Cover,Tank, Recvy, Afmkt [T600, Ce] (Brazil) 1
A 2 1066433 (10000000- 20000000 ) Seal, Afmkt, Bulb, Dual, 08ft [F/.30gap] 1
3 1230116 (10000000- 20000000 ) Bar, Rnd, Plstc, 0.31d 18.4l 1
4 1229908 (10000000- 20000000 ) Bracket, Mtg, Rod, Prop 1
5 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
6 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
7 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
8 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
9 360460 (10000000- 20000000 ) Sleeve, P/M, 0.34b 0.63d 0.4l, Ss/ Oil 1
10 1229911 (10000000- 20000000 ) Plate WIdt, Cover, Rcvy 1
11 230735 (10000000- 20000000 ) Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1
12 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
13 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T600e / T600 (10-2018) 33



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, PINCH TWIST CAP

355600

Tennant T600e / T600 (06-2021)

34



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, PINCH TWIST CAP

Ref. Part No. Serial Number Description Qty.
1 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 6
2 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 6
3 1011777 (10000000- 20000000 ) Mount, Float, Mold 1
4 1013628 (10000000- 20000000 ) Gasket, Mtg, Float, .125th, Neo, Adh 1
5 609531 (10000000- 20000000 ) Float, Shutoff, Vacuum, 1-Ball, 1.50d 1
6 1229076 (10000000- 20000000 ) Tube, Adapter, 1.7d [T600] 1
7 1230171 (10000000- 20000000 ) Tray, Debris [T600] 1
v 8 9017581 (10000000- 20000000 ) Tube Kit, Adapter, Afmkt [T600/T600¢€] 1
A 9 1230613 (10000000- 20000000 ) Gasket, Adapter, Hose, Neo 1
v 10 9017505 (10000000- 20000000 ) Hose Kit, Recvy, Pvc, Ci [T600/T600€] (Black) 1
A 11 1243301 (10000000- 20000000 ) Clamp, Wormdrive, 2.0d, .56w 1
v 12 9017507 (10000000- 20000000 ) Hose Kit, Drain, Pvc, Ci [T600/T600¢e] (Black) 1
AV 13 1232385 (10000000- 20000000 ) Cap, Drain Assy [Black, T500€] 1
AA 1008637 (10000000- 20000000 ) Seal, Org, 1.48id 1.760d 1
A 14 22297 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.56- 2.50d, .50w 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

35



STANDARD PARTS

SOLUTION TANK GROUP, STANDARD FILL

355617

Tennant T600e / T600 (06-2022)

36



STANDARD PARTS

SOLUTION TANK GROUP, STANDARD FILL

Ref. Part No. Serial Number Description Qty.
1 1011885 (10000000- 20000000 ) Cap, Tank 1
2 3701.6 (10000000- 10923837 ) Screw, Pan, Phl, 06- 32 X 0.38, Shtmtl,Ss 2
3 1231617 (10000000- 10923837 ) Strainer, Port, Fill, Taper 1
4 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 4
5 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 12
6 1232011 (10000000- 20000000 ) Tray, Accssry, Fill, Rh [T600/T600¢€] 1
7 1228885 (10000000- 20000000 ) Tray, Accssry, Drain, Lh [T600/T600e€] 1
8 1228286 (10000000- 20000000 ) Gasket, Bracket, Fill, Auto 1
9 1229588 (10000000- 20000000 ) Bracket, Cover, Fill 1
10 9015728 (10000000- 20000000 ) Hose Kit, Drain, Soln, Ci [T500/T500¢] 1
11 11399 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.81- 1.50d, .50w 1
12 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 7
13 9016823 (10000000- 20000000 ) Tank, Soltn, Afmkt [T600, T600€] (With Labels) 1
14 1233349 (10000000- 20000000 ) Fitting, Plstc, Str, Bm06/PmO06 [Vented] 1
15 41295 (10000000- 20000000 ) Hose, Pvc, Clr, 0.38id 0.560d 048.0I 1
16 150538 (10000000- 20000000 ) Fitting, Plstc, Str, Bm06/PmO06 1
17 1214292 (10000000- 20000000 ) Bracket, Hanger, Rail, Lrg (Option - No Longer Available) 1
18 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
19 1229460 (10000000- 20000000 ) Bracket, Sppt 1
20 53466 (10000000- 20000000 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 2
21 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

Tennant T600e / T600 (06- 2022) 37



STANDARD PARTS

SOLUTION TANK GROUP, AUTO-FILL

355603

20

Tennant T600e / T600 (06-2022)

38



STANDARD PARTS

SOLUTION TANK GROUP, AUTO-FILL

Ref. Part No. Serial Number Description Qty.
1 1011885 (10000000- 20000000 ) Cap, Tank 1
2 3701.6 (10000000- 10923837 ) Screw, Pan, Phl, 06- 32 X 0.38, Shtmtl,Ss 2
3 1231617 (10000000- 10923837 ) Strainer, Port, Fill, Taper 1
4 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 4
5 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 12
6 1232011 (10000000- 20000000 ) Tray, Accssry, Fill, Rh [T600/T600¢€] 1
7 1228885 (10000000- 20000000 ) Tray, Accssry, Drain, Lh [T600/T600e€] 1
8 1219566 (10000000- 20000000 ) Valve, Float, 6.7gpm 1
9 1228286 (10000000- 20000000 ) Gasket, Bracket, Fill, Auto 1
10 1231938 (10000000- 20000000 ) Bracket Widt, Fill, Auto 1
11 1227400 (10000000- 20000000 ) Fitting, Plstc, Qd, Male 1
12 1227512 (10000000- 20000000 ) Fitting, Plstc, Qd, Female 1
13 9015728 (10000000- 20000000 ) Hose Kit, Drain, Soln, Ci [T500/T500¢] 1
14 11399 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.81- 1.50d, .50w 1
15 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 7
16 9016823 (10000000- 20000000 ) Tank, Soltn, Afmkt [T600, T600€] (With Labels) 1
17 1233349 (10000000- 20000000 ) Fitting, Plstc, Str, Bm06/PmO06 [Vented] 1
18 41295 (10000000- 20000000 ) Hose, Pvc, Clr, 0.38id 0.560d 048.0I 1
19 150538 (10000000- 20000000 ) Fitting, Plstc, Str, Bm06/PmO06 1
20 1214292 (10000000- 20000000 ) Bracket, Hanger, Rail, Lrg (Option - No Longer Available) 1
21 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
22 1229460 (10000000- 20000000 ) Bracket, Sppt 1
23 53466 (10000000- 20000000 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 2
24 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

Tennant T600e / T600 (06- 2022) 39



STANDARD PARTS

STANDARD ELECTRICAL GROUP (T600e MODEL)

355650

40

Lo 22
.20
o 28
P 29
30
31

40 Tennant T600e / T600 (03- 2023)



STANDARD PARTS

STANDARD ELECTRICAL GROUP (T600e MODEL)

Ref. Part No. Serial Number Description Qty.
1 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 3
2 41140 (10000000- 20000000 ) Washer, Lock, Int- Ext, 0.25 2
3 1232434 (10000000- 20000000 ) Bracket WiIdt, Mtg, Control, Full 1
4 9017641*  (10000000-20000000 ) Controller Kit, Drive, Ci [T600/T600¢€] 1
5 02938 (10000000- 20000000 ) Washer, Lock, Int, 08, Ss 2
6 33931 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
7 579237 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 12, Ss 1
8 1229172 (10990975- 20000000 ) Relay, 36vdc, 025a, Spdt (All Models) 1
8 1229172 (10000000- 10990974 ) Relay, 36vdc, 025a, Spdt (ABW & ecH20 Models) 1
9 1064184 (10000000- 20000000 ) Circuitbreaker, 02.5a, Resetable (Key Switch) 1
10 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
11 1058340 (10000000- 20000000 ) Plug, Hole, Rnd, 0.63h 0.1, Blk 1
12 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable (Actuator) 1
13 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
14 383727 (10000000- 20000000 ) Circuitbreaker, 40.0a, Resetable (I- Drive) 1
15 383724 (10000000- 20000000 ) Circuitbreaker, 25.0a, Resetable (Vacuum Fan) 1
16 383725 (10000000- 20000000 ) Circuitbreaker, 30.0a, Resetable 1

(Left Scrub Motor Disk & Cyld)
16 383725 (10000000- 20000000 ) Circuitbreaker, 30.0a, Resetable 1

(Scrub Motor Orbital)
17 383725 (10000000- 20000000 ) Circuitbreaker, 30.0a, Resetable 1

(Right Scrub Motor Disk & Cyld)
18 1232354 (10000000- 20000000 ) Plug, Hole, Double D, 12.7 Dia (Orbital Head Only) 1
19 9016844 (10000000- 20000000 ) Bracket, Circuitbreaker, Afmkt [T600] 5
20 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 4
21 1230333 (10000000- 20000000 ) Gasket, Neo, .50 X .75, Psa 1
22 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 3
23 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 7
24 20170 (10000000- 20000000 )  Nut, Hex, Jam, .31-24 2
25 32984 (10000000- 20000000 ) Washer, Lock, Int, 0.31 2
26 32980 (10000000- 20000000 ) Washer, Lock, Int, 10 2
27 1228368 (10000000- 20000000 ) Relay, 36vdc, 125a, No 1
28 41361 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Brs 2
29 1209373 (10000000- 20000000 ) Washer, Flat, M8.4b X 16d X 1.6, Brs 4
30 607461 (10000000- 20000000 ) Screw, Set, M8 X 1.25 X 35, NI 1
31 1205345 (10000000- 20000000 ) Stand- Off, Wir, M8, Insulator, Panel 2
32 1229172 (10000000- 20000000 ) Relay, 36vdc, 025a, Spdt 4
33 1219045 (10000000- 20000000 ) Gasket, Cover, Circuitboard 1
34 1229346 (10000000- 20000000 ) Plate Widt, Mtg, Ele 1
35 41578 (10000000- 20000000 ) Washer, Flat, 06, Ss 2
36 33931 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
37 386868 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 12, Ss 2
38 43952 (10000000- 20000000 ) Washer, Lock, Int, 0.31, Ss 2
39 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
40 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 01t 1
41 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 1
42 140016 (o000xxx- 20000000 ) Washer, Lock, Split, 0.25, Ss 1

* Requires Tennant True service or an authorized Tennant service provider.

Tennant T600e / T600 (03-2023)

41



STANDARD PARTS

STANDARD ELECTRICAL GROUP (T600 MODEL)

355649

3.9 Nm (3ft Ib)

Tennant T600e / T600 (03-2023)

42



STANDARD PARTS

STANDARD ELECTRICAL GROUP (T600 MODEL)

Ref. Part No. Serial Number Description Qty.
1 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 3
2 41140 (10000000- 20000000 ) Washer, Lock, Int- Ext, 0.25 2
3 1232434 (10000000- 20000000 ) Bracket WiIdt, Mtg, Control, Full 1
4 9017641*  (10000000-20000000 ) Controller Kit, Drive, Ci [T600/T600¢] 1
5 02938 (10000000- 20000000 ) Washer, Lock, Int, 08, Ss 2
6 33931 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
7 391403 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 8, Ss 2
8 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 2
9 1228368 (10000000- 20000000 ) Relay, 36vdc, 125a, No 1
10 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
11 1229172 (10000000- 20000000 ) Relay, 36vdc, 025a, Spdt 1
12 1064184 (10000000- 20000000 ) Circuitbreaker, 02.5a, Resetable (Key Switch) 1
13 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
14 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable (Main Control Board) 1
15 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
16 1058340 (10000000- 20000000 ) Plug, Hole, Rnd, 0.63h 0.1, Blk 1
17 383727 (10000000- 20000000 ) Circuitbreaker, 40.0a, Resetable (I- Drive) 1
18 1232354 (10000000- 20000000 ) Plug, Hole, Double D, 12.7 Dia 3
19 9016844 (10000000- 20000000 ) Bracket, Circuitbreaker, Afmkt [T600] 1
20 1230333 (10000000- 20000000 ) Gasket, Neo, .50 X .75, Psa 1
21 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
22 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
23 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 3
24 1061910 (10000000- 20000000 )  Nut, Hex, Std, M6 X 1.00, Brs 1
25 1061918 (10000000- 20000000 ) Washer, Flat, 0.25b 0.47d .06, Brs 1
26 07515 (10000000- 20000000 ) Washer, Lock, Int, 0.25, Ss 1
27 41361 (10000000- 20000000 )  Nut, Hex, Std, M8 X 1.25, Brs 2
28 1209373 (10000000- 20000000 ) Washer, Flat, M8.4b X 16d X 1.6, Brs 3
29 43952 (10000000- 20000000 ) Washer, Lock, Int, 0.31, Ss 3
30 607461 (10000000- 20000000 ) Screw, Set, M8 X 1.25 X 35, NI 1
31 1212780 (10000000- 20000000 ) Busbar, 125a 0.188 0.750w 2.638lI 1
32 1205345 (10000000- 20000000 ) Stand- Off, Wir, M8, Insulator, Panel 1
33 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 8

v 34 9017501 (10000000- 20000000 ) Circutboard Kit, Ci [T600] 1
A 27964 (10000000- 20000000 ) Strap, Ground, Static, Disposable 1
A 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
35 1220930 (10000000- 20000000 ) Circuitboard, Silpad [T500, Main Scrub] 1
36 1209448 (10000000- 20000000 ) Standoff, Circuitboard, .25 6
37 1219045 (10000000- 20000000 ) Gasket, Cover, Circuitboard 1
38 1234401 (10000000- 20000000 ) Heatsink, Mtg, Circuitboard, Machined 1
39 33931 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
40 41578 (10000000- 20000000 ) Washer, Flat, 06, Ss 2
41 386868 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 12, Ss 1
42 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
43 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 1
44 140016 (0000xxx- 20000000 ) Washer, Lock, Split, 0.25, Ss 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (03-2023)

43



STANDARD PARTS

FRAME AND DRIVE GROUP, WITHOUT PARK LOCK

62 Nm (46ft Ib)

Tennant T600e / T600 (06-2021)

44



STANDARD PARTS

FRAME AND DRIVE GROUP, WITHOUT PARK LOCK

Ref. Part No. Serial Number Description Qty.
1 9020933 (10982717-20000000 ) Frame, Afmkt [T600, T600€] (With Label) 1
(Includes Bushings 1251209 Qty 2)
1 9020773 (10975235-10982716 ) Frame, Afmkt [T600, T600€e] (With Label) 1
(Replaced By 9020933)
1 9016858 (10000000- 10975234 ) Frame, Afmkt [T600, T600€e] (With Label) 1
(Replaced By 9020933)
2 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 18
3 1049046 (10000000- 20000000 ) Caster, Swivel, 5.0d 2.0w, 4hole, Gray 2
4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
5 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 8
6 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 9
7 1016331 (10000000- 20000000 ) Washer, Flat, 0.34b 1.25d .11, Ss 2
8 1228962 (10000000- 20000000 ) Frame WIdt, Front 1
9 1230091 (10000000- 20000000 ) Bracket, Frame, Anti- Rotate 1
10 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
11 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
12 41141 (10000000- 20000000 ) Washer, Lock, Int- Ext, 0.31 1
13 71579 (10000000- 20000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
14 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
15 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
16 11109 (10000000- 20000000 )  Nut, Wheel, .44-20 X 60 Angle 6
17 1244374 (AUG2020- 20000000 ) Tire Assy, Foam, Blk, 4.10/3.5- 06 3.5bc/3bolt 2
(Standard - Non Marking)
17 1231001 (10940148-JUL2020 ) Tire Assy, Foam, 4.10/3.5- 06 3.5bc/3bolt 2
(Standard - Non Marking - Replaced by 1244374)
17 1236073 (10000000- 10940147 ) Tire Assy, Solid, 4.1/3.5- 06 3.5bc/3bolt (Standard) 2
(Replaced By 1244374 - Order Qty2)
17 1244372 (10944148- 20000000 ) Tire Assy, Pneu, Blk, 4.10/3.5- 06 3.5bc 2
(Option - Non Marking)
17 1059450 (10000000- 10944147 ) Tire Assy, Pneu, Blk, 4.10/3.5- 06 3.5bc (Option) 2
(Replaced By 1244372)
18 222036 (10000000- 20000000 ) Bracket, Mtg, Isolator 2
v 19 1230428 (10000000- 20000000 ) Transaxle Assy, W/O Park Lock 1
AV 20 1243083 (10000000- 20000000 ) Vr, Motor Kit, Transaxle [T600/T600€] 1
AL 21 1072555 (10000000- 20000000 ) Vr, Brush Kit, Motor 1072554/1243083 1
A 22 222035 (10000000- 20000000 ) Isolator, Vib, Transaxle 2
23 1052126 (10963451-20000000 ) Inductor, 12.7mmid [156 Imp At 25mhz] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

45



STANDARD PARTS

355607

16

FRAME AND DRIVE GROUP, WITH PARK LOCK

16

%

Tennant T600e / T600 (06-2021)

46



STANDARD PARTS

FRAME AND DRIVE GROUP, WITH PARK LOCK

Ref. Part No. Serial Number Description Qty.
1 9020933 (10982717-20000000 ) Frame, Afmkt [T600, T600€] (With Label) 1
(Includes Bushings 1251209 Qty 2)
1 9020773 (10975235-10982716 ) Frame, Afmkt [T600, T600€e] (With Label) 1
(Replaced By 9020933)
1 9016858 (10000000- 10975234 ) Frame, Afmkt [T600, T600€e] (With Label) 1
(Replaced By 9020933)
2 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 18
3 1049046 (10000000- 20000000 ) Caster, Swivel, 5.0d 2.0w, 4hole, Gray 2
4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
5 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 8
6 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 9
7 1016331 (10000000- 20000000 ) Washer, Flat, 0.34b 1.25d .11, Ss 2
8 1228962 (10000000- 20000000 ) Frame WIdt, Front 1
9 1230091 (10000000- 20000000 ) Bracket, Frame, Anti- Rotate 1
10 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
11 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
12 41141 (10000000- 20000000 ) Washer, Lock, Int- Ext, 0.31 1
13 71579 (10000000- 20000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
14 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
15 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
16 11109 (10000000- 20000000 )  Nut, Wheel, .44-20 X 60 Angle 6
17 1244374 (AUG2020- 20000000 ) Tire Assy, Foam, Blk, 4.10/3.5- 06 3.5bc/3bolt 2
(Standard - Non Marking)
17 1231001 (10940148-JUL2020 ) Tire Assy, Foam, 4.10/3.5- 06 3.5bc/3bolt 2
(Standard - Non Marking - Replaced by 1244374)
17 1236073 (10000000- 10940147 ) Tire Assy, Solid, 4.1/3.5- 06 3.5bc/3bolt (Standard) 2
(Replaced By 1244374 - Order Qty2)
17 1244372 (10944148- 20000000 ) Tire Assy, Pneu, Blk, 4.10/3.5- 06 3.5bc 2
(Option - Non Marking)
17 1059450 (10000000- 10944147 ) Tire Assy, Pneu, Blk, 4.10/3.5- 06 3.5bc (Option) 2
(Replaced By 1244372)
18 222036 (10000000- 20000000 ) Bracket, Mtg, Isolator 2
v 19 1230422 (10000000- 20000000 ) Transaxle Assy, [W/Park Lock] 1
AV 20 1243083 (10000000- 20000000 ) Vr, Motor Kit, Transaxle [T600/T600€] 1
AA 21 1072555 (10000000- 20000000 ) Vr, Brush Kit, Motor 1072554/1243083 1
A 22 222035 (10000000- 20000000 ) Isolator, Vib, Transaxle 2
A 23 1074732 (10000000- 20000000 ) Brake, Transaxle 1
24 1052126 (10963451-20000000 ) Inductor, 12.7mmid [156 Imp At 25mhZz] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T600e / T600 (06- 2021) 47



STANDARD PARTS

HEAD LIFT GROUP, DISK

355628

27

20

19

48 Tennant T600e / T600 (01-2018)



STANDARD PARTS

HEAD LIFT GROUP, DISK

Ref. Part No. Serial Number Description Qty.
1 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
2 1220305 (10000000- 20000000 ) Tube, Plstc, 0.51id 0.980d 02.8| 1
3 1219912 (10000000- 20000000 ) Bracket, Guide, Head[T500] 1
4 374225 (10000000- 20000000 ) Pin, Clevis, 0.50d X 3.75I 2
5 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 2
6 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
7 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 1
8 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
9 1221507 (10000000- 20000000 ) Pivot Widt, Head, Scrub [T500] 1
10 1227530 (10000000- 20000000 ) Screw, Leveler, M8x75 1
11 222363 (10000000- 20000000 ) Spring, Extn, 1.230d 0.15wir 06.5I 2
12 1235274 (10000000- 20000000 ) Spacer, Head 4
13 1235275 (10000000- 20000000 ) Spacer, Frame 2
14 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
15 73399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 50, NI, Ss 2
16 9016859 (10000000- 20000000 ) Arm Assy, Lift, Hd, Scb, Afmkt [T600] 2
17 1016331 (10000000- 20000000 ) Washer, Flat, 0.34b 1.25d .11, Ss 2
18 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
19 02942 (10000000- 20000000 ) Pin, Hair, Cotter, 0.62d .120 Wir 2
20 222210 (10000000- 20000000 ) Pin, Clevis, 0.62d X 2.12I 2
21 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
22 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
23 32662 (10000000- 20000000 ) Washer, Flat, 0.38b 1.22d .06, Ss 4
24 1230697 (10000000- 20000000 ) Sleeve, 0.4id .50d 3.2I 2
25 1230441 (10000000- 20000000 ) Spring, Cmpr, 0.970d .11wir 2.50I 2

(T600e / T600 Models)
25 1230442 (10000000- 20000000 ) Spring, Cmpr, 0.930d .14wir 2.03l 2
(T600e / T600 Heavy Down Pressure Models)
26 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 3
27 11211 (10000000- 20000000 ) Pin, Clevis, 0.50d X 2.25I 1
28 364441 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 110, Ss 2
29 9016971 (10000000- 20000000 ) Actuator, Repimt, 36vdc, 04.4strk 1
(T600e Model)
29 9016972 (10000000- 20000000 ) Actuator, Repimt, 36vdc, 04.5strk [Hd] 1
(T600e Heavy Down Pressure Model)
29 9016969 (10000000- 20000000 ) Actuator, Repimt, 36vdc, 7.00strk 1
(T600 / T600 Heavy Duty Down Pressure Models)
30 29558 (10000000- 20000000 ) Pin, Clevis, 0.37d X 1.50I 1
31 1230044 (10000000- 20000000 ) Sleeve, 0.50b 0.75d 0.59I 2
32 1229682 (10000000- 20000000 ) Bracket, Mount, Tilt, Actuator [T600] 1
33 374225 (10000000- 20000000 ) Pin, Clevis, 0.50d X 3.75I 1
34 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
35 578717 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 50, Fl, Ss 2
36 1230097 (10000000- 20000000 ) Bracket Widt, Frame, Stop 1
37 1230622 (10000000- 20000000 ) Brkt, Spring, Suspension, Head 1
38 1229680 (10000000- 20000000 ) Bracket Widt, Mount, Actuator [T600] 1

Tennant T600e / T600 (01-2018)

49



STANDARD PARTS

HEAD LIFT GROUP, CYLINDRICAL

355629

Tennant T600e / T600 (01-2018)

50



STANDARD PARTS

HEAD LIFT GROUP, CYLINDRICAL

Ref. Part No. Serial Number Description Qty.
1 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
2 607920 (10000000- 20000000 ) Spring, Cmpr, 0.700d .10wir 01.0l, Mw 2
3 140045 (10000000- 20000000 ) Washer, Flat, 0.51b 1.25d .06, Ss 4
4 1014020 (10000000- 20000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
5 1219912 (10000000- 20000000 ) Bracket, Guide, Head[T500] 1
6 374225 (10000000- 20000000 ) Pin, Clevis, 0.50d X 3.75I 2
7 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 2
8 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
9 1221507 (10000000- 20000000 ) Pivot Widt, Head, Scrub [T500] 1
10 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 1
11 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
12 1227530 (10000000- 20000000 ) Screw, Leveler, M8x75 1
13 222363 (10000000- 20000000 ) Spring, Extn, 1.230d 0.15wir 06.5I 2
14 1235274 (10000000- 20000000 ) Spacer, Head 4
15 1235275 (10000000- 20000000 ) Spacer, Frame 2
16 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
17 73399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 50, NI, Ss 2
18 9016859 (10000000- 20000000 ) Arm Assy, Lift, Hd, Scb, Afmkt [T600] 2
19 02942 (10000000- 20000000 ) Pin, Hair, Cotter, 0.62d .120 Wir 2
20 222210 (10000000- 20000000 ) Pin, Clevis, 0.62d X 2.12I 2
21 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
22 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
23 32662 (10000000- 20000000 ) Washer, Flat, 0.38b 1.22d .06, Ss 2
24 1230754 (10000000- 20000000 ) Spring, Cmpr, 0.850d .09wir 1.86l 2
25 1219491 (10000000- 20000000 ) Sleeve, 0.40id .50d 4.25I, Ss 2
26 1230622 (10000000- 20000000 ) Brkt, Spring, Suspension, Head 1
27 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 3
28 11211 (10000000- 20000000 ) Pin, Clevis, 0.50d X 2.25I 1
29 32486 (10000000- 20000000 ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 2
30 1224334 (10000000- 20000000 ) Sleeve, P/M, 0.51b 0.63d 1.5I, PI 2
31 1230753 (10000000- 20000000 ) Spring, Cmpr, 0.970d .11wir 3.1I 2
32 387431 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 130, Ss 2
33 9016971 (10000000- 20000000 ) Actuator, Repimt, 36vdc, 04.4strk (T600e Models) 1
33 9016969 (10000000- 20000000 ) Actuator, Repimt, 36vdc, 7.00strk (T600 Models) 1
34 29558 (10000000- 20000000 ) Pin, Clevis, 0.37d X 1.50I 1
35 1230044 (10000000- 20000000 ) Sleeve, 0.50b 0.75d 0.59I 2
36 1229682 (10000000- 20000000 ) Bracket, Mount, Tilt, Actuator [T600] 1
37 374225 (10000000- 20000000 ) Pin, Clevis, 0.50d X 3.75I 1
38 07786 (10000000- 20000000 )  Nut, Hex, Std, M8 X 1.25, Ss 2
39 578717 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 50, FI, Ss 2
40 1234936 (10000000- 20000000 ) Bracket, Frame, Cyl, Stop 1
41 1016331 (10000000- 20000000 ) Washer, Flat, 0.34b 1.25d .11, Ss 1
42 1229680 (10000000- 20000000 ) Bracket Widt, Mount, Actuator [T600] 1

Tennant T600e / T600 (01-2018)

51



STANDARD PARTS

HEAD LIFT GROUP, ORBITAL

355641

52

Tennant T600e / T600 (11-2019)



STANDARD PARTS

R

(]
b

Part No.

HEAD LIFT GROUP, ORBITAL

Serial Number

Description

1020341
578717
07786
374225
140626

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Hex, M8 X 1.25 X 50, FI, Ss
Nut, Hex, Std, M8 X 1.25, Ss

Pin, Clevis, 0.50d X 3.75I

Pin, Cotter, Hair, 0.25d .125 Wir

1230044
1229682
9016969
29558

1226754

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Sleeve, 0.50b 0.75d 0.59I

Bracket, Mount, Tilt, Actuator [T600]
Actuator, Replmt, 36vdc, 7.00strk
Pin, Clevis, 0.37d X 1.50I

Pin, Clevis, .50d X 7.00I

1226759
1224233
1013936
1226640
32486

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Spacer, .500 Id X .875 Od

Pin, Guide, Spring, Head

Washer, Flat, 0.51b 0.94d .10, Nyl
Spring, Wave, .512 1d X .709 Od X .375
Washer, Flat, 0.53b 1.06d .10, Stl, PI

1225960
1227036
1059990
608562
630188

10000000- 20000000
10000000- 20000000

10000000- 20000000
10000000- 20000000

Washer, Thrust, 0.89b 1.50d 0.13w, Bnz
Spring, Cmpr, 1.100d .085wir 03.0I
Sleeve, Fing, 0.32b 1.00/0.50d 0.6l, Ss
Washer, Flat, 0.51b 0.94d .06, Nyl
Bearing, Journal, .50id X .25l

01685
74440
08712
01684
1016399

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Hex, M8 X 1.25 X 40, NI, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M8 X 1.25 X 30, NI, Ss

1061741
1224295
33933

1215716
1215716

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Isolator, Neoprene, 1.25” X 1.25”, M8
Brkt Widt, Lift
Screw, Pan, Phl, M3 X 0.50 X 25, Ss

Switch, 0.1a, Spdt[Micro, Gold Contacts] (T600e Model)
Switch, 0.1a, Spdt[Micro, Gold Contacts] (T600 Model)

1013705
1013705
1229680
1221043
1076494

WWWWRNNNNRNDNDNONDNDNDND 2 == o
BN A2O0O00COANNDNORDINZAOOCONRAN RN 20OV A N =

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
E
(10000000- 20000000
(
(
(
(
(
(
(
(
(
(
(
(
(
(
E
(10959723- 20000000

N S S S e S e e e e e e e e e e e e e e e e e e e e S e e e S S S

Plate, Thread, Switch, M3 Nut, 96hr PI (T600e Model)
Plate, Thread, Switch, M3 Nut, 96hr Pl (T600 Model)

Bracket WIdt, Mount, Actuator [T600]
Arm WIdt, Lift

Harness, Ele [T600e Orbital Patch] (T600e Model)

—*—*—*(ﬂl\)(ﬂl\)-h—*l\)l\)l\)l\)l\)-h-h\lwNN—*—*—*N—*—*—*—*—*I\J@—*I\JI\JU‘IE

Tennant T600e / T600 (06-2022)

53



STANDARD PARTS

SHROUD GROUP, DISK AND ORBITAL

355604

3
Ref. Part No. Serial Number Description Qty.
1 1226928 (10000000- 20000000 ) Cover, Head, Disc [T600] 1
2 19680127  (10000000-20000000 ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 5
3 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
4 80491 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 3

54

Tennant T600e / T600 (01-2018)



STANDARD PARTS

SHROUD GROUP, CYLINDRICAL

355605

Ref. Part No. Serial Number Description
1 1230034 (10000000- 20000000 Cover, Head, Cylrcl [T600]
2 19680127  (10000000- 20000000 Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9
3 11329 (10000000- 20000000 Screw, Hex, M6 X 1.00 X 16, NI, Ss
4 80491 (10000000- 20000000 Sleeve, P/M, 0.25b 0.38d 0.2] [430ss]

(o]
—

Tennant T600e / T60O (01-2018) 55



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

355608

14

Tennant T600e / T600 (06-2022)

56



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.

1 9016861 (10000000- 20000000 ) Cover, Console, Afmkt [T600, Na] (With Labels) 1
1 9016862 (10000000- 20000000 ) Cover, Console, Afmkt [T600, Ce] (Brazil) (With Labels) 1

v 2 1011402 (10000000- 20000000 ) Switch, Key 1

A 3 1017696 (10000000- 20000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 582150 (10000000- 20000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl 2
5 1011735 (10000000- 20000000 ) Switch, Safety, Shutoff 1
6 1064038 (10000000- 20000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1205496 (10000000- 20000000 ) Hook, Cord 2
8 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 9
9 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
10 611311 (10982502- 20000000 ) Spring, Cmpr, 0.400d .05wir 00.51, PI,Mw 1
10 611311 (10000000- 10982501 )  Spring, Cmpr, 0.400d .05wir 00.51, PI,Mw 2
11 1024965 (10982502- 20000000 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
11 1024965 ((10000000- 10982501 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
12 1231133 (10000000- 20000000 ) Bracket, Mtg, Chrgr, Plastic 1

v 13 1229621 (10000000- 20000000 ) Charger, 36vdc 900w 100- 240vac [On Brd] 1

(Standard Charger - NOT For Use With TPPL Batteries)
v 13 1229475 (10000000- 20000000 ) Charger 36vdc 1200w 100- 240vac [On Brd] 1
(High Output Charger for TPPL Batteries 1238358)

A 14 130155 (10000000- 20000000 ) Connector, Battery, 6ga 50a, Gray[2cont] 1
15 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
16 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 1231373 (10000000- 20000000 ) Frame, Column, Cntrl [Im], T600 1
18 26395-2 (10000000- 20000000 ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
19 1248098 (10982502- 20000000 ) Screw, Btn, Fing, M6 X 1.0 X 30, 10.9 1
20 1073037 (10000000- 20000000 ) Harness, Ele [Key Sw.,Static Gnd] 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022)

57



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER (LITHIUM-ION)

355750

58 Tennant T600e / T600 (06- 2022)



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER (LITHIUM-ION)

Ref. Part No. Serial Number Description Qty.
1 9016861 (10000000- 20000000 ) Cover, Console, Afmkt [T600, Na] (With Labels) 1
v 2 1011402 (10000000- 20000000 ) Switch, Key 1
A 3 1017696 (10000000- 20000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 582150 (10000000- 20000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl 2
5 1011735 (10000000- 20000000 ) Switch, Safety, Shutoff 1
6 1064038 (10000000- 20000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1205496 (10000000- 20000000 ) Hook, Cord 2
8 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 9
9 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
10 611311 (10982502- 20000000 ) Spring, Cmpr, 0.400d .05wir 00.51, PI,Mw 1
10 611311 (10000000- 10982501 )  Spring, Cmpr, 0.400d .05wir 00.51, PI,Mw 2
11 1024965 (10982502- 20000000 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
11 1024965 ((10000000- 10982501 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
12 1231133 (10000000- 20000000 ) Bracket, Mtg, Chrgr, Plastic 1
v 13 1242863 (10000000- 20000000 ) Charger 36vdc 900w 100- 240vac [On Brd] 1
(Standard Charger for Lithium- lon Batteries 9019373,
9019374, and 9019375)
v 13 1242862 (10000000- 20000000 ) Charger 36vdc 1200w 100- 240vac [On Brd] 1
(High Output Charger for Lithium- lon Batteries 9019373,
9019374, and 9019375)
A 14 22892 (10000000- 20000000 ) Connector, Anderson, 175a, Gray 1
15 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
16 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 1231373 (10000000- 20000000 ) Frame, Column, Cntrl [Im], T600 1
18 26395-2 (10000000- 20000000 ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
19 1248098 (10982502- 20000000 ) Screw, Btn, Fing, M6 X 1.0 X 30, 10.9 1
20 1073037 (10000000- 20000000 ) Harness, Ele [Key Sw.,Static Gnd] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022)

59



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

355609

60 Tennant T600e / T600 (06- 2022)



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
1 9016861 (10000000- 20000000 ) Cover, Console, Afmkt [T600, Na] (With Labels) 1
1 9016862 (10000000- 20000000 ) Cover, Console, Afmkt [T600, Ce] (Brazil) (With Labels) 1
v 2 1011402 (10000000- 20000000 ) Switch, Key 1
A 3 1017696 (10000000- 20000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 582150 (10000000- 20000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl 2
5 1011735 (10000000- 20000000 ) Switch, Safety, Shutoff 1
6 1064038 (10000000- 20000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 6
8 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
9 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
10 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
11 1208599 (10000000- 20000000 ) Bracket Assy, Plug, Charger 1
12 06922 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
13 1075458 (10000000- 20000000 ) Harness, Chrgr, 10ga [M8 Ring/M8 Ring] 1
14 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
15 1231373 (10000000- 20000000 ) Frame, Column, Cntrl [Im], T600 1
v 16 9042253 (10000000- 20000000 ) Charger Assy, Off Board [T600/T600€] 1
A 17 130155 (10000000- 20000000 ) Connector, Battery, 6ga 50a, Gray[2cont] 1
18 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
19 1073037 (10000000- 20000000 ) Harness, Ele [Key Sw.,Static Gnd] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022)

61



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER (LITHIUM-ION)

355751

N ‘/'Ul[ﬁ-—l‘l’/

> — ‘l
:l \:1\}}‘ X | 'y

[~

62 Tennant T600e / T600 (06- 2022)



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER (LITHIUM-ION)

Ref. Part No. Serial Number Description Qty.
1 9016861 (10000000- 20000000 ) Cover, Console, Afmkt [T600, Na] (With Labels) 1
v 2 1011402 (10000000- 20000000 ) Switch, Key 1
A 3 1017696 (10000000- 20000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 582150 (10000000- 20000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl 2
5 1011735 (10000000- 20000000 ) Switch, Safety, Shutoff 1
6 1064038 (10000000- 20000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1043573 (10000000- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 6
8 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
9 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
10 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
11 1208599 (10000000- 20000000 ) Bracket Assy, Plug, Charger 1
12 06922 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
13 1075458 (10000000- 20000000 ) Harness, Chrgr, 10ga [M8 Ring/M8 Ring] 1
14 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
15 1231373 (10000000- 20000000 ) Frame, Column, Cntrl [Im], T600 1
v 16 1242864 (10000000- 20000000 ) Charger 36vdc 900w 100- 240vac [Off Brd] 1
(Standard Charger for Lithium- lon Batteries 9019373,
9019374, and 9019375)
v 16 1242861 (10000000- 20000000 ) Charger 36vdc 1200w 100- 240vac [Off Brd] 1

A 17 22892
18 1025642
19 1073037

(10000000- 20000000
(10000000- 20000000
(10000000- 20000000

(High Output Charger for Lithium- lon Batteries 9019373,

9019374, and 9019375)

Connector, Anderson, 175a, Gray
Cord, Power, 16/3, 15ft Blk [Us]
Harness, Ele [Key Sw.,Static Gnd]

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022)

63



STANDARD PARTS

CONSOLE HANDLE, MEMBRANE PANEL (T600e MODEL)

355907

Note Visual
Membrane Replacement Difference

Order 9022175 Only When
llluminated

cee00 o0

Membrane Replacement
Order 9022174

64 Tennant T600e / T600 (03- 2023)



STANDARD PARTS

CONSOLE HANDLE, MEMBRANE PANEL (T600e MODEL)

Ref. Part No. Serial Number Description Qty.

v 1 9022174* (11059746- 20000000 ) Bezel Kit, Memb, Ci [T500e/Ss500/T600€] 1

AV 2 9022175 (11059746- 20000000 ) Screen Kit, Memb, Ci [T500e/Ss500/T600¢] 1

AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1

AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1

A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1

v 1 9015780*  (10000000- 11059745 ) Bezel Kit, Membrane, Ci [T500e, T600¢] 1
(Replaced By 9022174)

AV 2 9015781 (10000000- 11059745 ) Screen Kit, Membrane, Ci [T500e, T600¢€] 1
(Replaced By 9022174)

AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1

AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1

A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1

6 1234365 (10000000- 20000000 ) Dial, Range, Speed 1

7 1256757 (11008310- 20000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1

7 1246392 (10947677-11008309 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
(Replaced by 1256757)

7 1204930 (10000000- 10947676 ) Potentiometer [100k, 1 Turn] (Replaced by 1256757) 1

8 1209730 (10000000- 20000000 ) Cap, Toggle, Direction 1

9 1209673 (10000000- 20000000 ) Switch Assy, Toggle, Direction 1

10 1203787 (10000000- 20000000 ) Housing, Handle, Cntrl, Top 2

11 1215863 (10000000- 20000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2

12 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 3

13 1205127 (10000000- 10982736 ) Sensor, Rotary [B5/B7, Bail Sensor] 1

14 1205143 (10000000- 20000000 ) Shaft Assy, Bail, Handle 1

15 1205781 (10000000- 20000000 ) Spring, Return, Bail 1

16 1222608 (10000000- 20000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1

17 1205778 (10000000- 20000000 ) Handle, Bail [Machined] 1

18 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2

19 1207004 (10000000- 20000000 ) Cover, Handle, Cntrl 1

20 1020280 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

21 1043573 (10000000- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15

22 1063909 (MAR2020- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

23 1205323 (10982737-20000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (03-2023)

65



STANDARD PARTS

CONSOLE HANDLE, PRO-MEMBRANE PANEL WITHOUT TELEMETRY (T600 MODEL)

355908

(S/N 10000000 - 10982736)
4
5 —1
Membrane Replacement .
Order 9021919 Note Visual
Difference
Only When
llluminated

Membrane Replacement
Order 9021887

66 Tennant T600e / T600 (03- 2023)



STANDARD PARTS

CONSOLE HANDLE, PRO-MEMBRANE PANEL WITHOUT TELEMETRY (T600 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9021887  (11063356-20000000 ) Bezel Kit, Membrane, Ci [T500/T600] 1
AV 2 9021919 (11063356- 20000000 ) Screen Kit, Membrane, Ci [T500/T600] 1
AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1
AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1
A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
v 1 9015778*  (10000000- 11063355 ) Bezel Kit, Membrane, Ci [T500, T600] (Kit Includes 1
Circuitboard) (NLA - Replaced By 9021887*)
AV 2 9015779 (10000000- 11063355 ) Screen Kit, Membrane, Ci [T500, T600] 1
(NLA - Replaced By 9021887%)
AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1
AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1
A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1234365 (10000000- 20000000 ) Dial, Range, Speed 1
7 1256757 (11008310- 20000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
7 1246392 (10947677-11008309 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
(Replaced by 1256757)
7 1204930 (10000000- 10947676 ) Potentiometer [100k, 1 Turn] (Replaced by 1256757) 1
8 1209730 (10000000- 20000000 ) Cap, Toggle, Direction 1
9 1209673 (10000000- 20000000 ) Switch Assy, Toggle, Direction 1
10 1203787 (10000000- 20000000 ) Housing, Handle, Cntrl, Top 2
11 1215863 (10000000- 20000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
12 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 3
13 1205127 (10000000- 10982736 ) Sensor, Rotary [B5/B7, Bail Sensor] 1
14 1205143 (10000000- 20000000 ) Shaft Assy, Bail, Handle 1
15 1205781 (10000000- 20000000 ) Spring, Return, Bail 1
16 1222608 (10000000- 20000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
17 1205778 (10000000- 20000000 ) Handle, Bail [Machined] 1
18 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
19 1207004 (10000000- 20000000 ) Cover, Handle, Cntrl 1
20 1020280 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
21 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
22 1063909 (MAR2020- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
23 1205323 (10982737-20000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (03-2023)

67



STANDARD PARTS

CONSOLE HANDLE, PRO-MEMBRANE PANEL WITH TELEMETRY (T600 MODEL)

355613

(S/N 10000000 - 10982736)

68 Tennant T600e / T600 (03- 2023)



STANDARD PARTS

CONSOLE HANDLE, PRO-MEMBRANE PANEL WITH TELEMETRY (T600 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9015778  (10000000- 20000000 ) Bezel Kit, Membrane, Ci [T500, T600] 1
AV 2 9015779 (10000000- 20000000 ) Screen Kit, Membrane, Ci [T500, T600] 1
AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1
AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1
A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1234365 (10000000- 20000000 ) Dial, Range, Speed 1
7 1256757 (11008310- 20000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
7 1246392 (10947677-11008309 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
(Replaced by 1256757)
7 1204930 (10000000- 10947676 ) Potentiometer [100k, 1 Turn] (Replaced by 1256757) 1
8 1209730 (10000000- 20000000 ) Cap, Toggle, Direction 1
9 1209673 (10000000- 20000000 ) Switch Assy, Toggle, Direction 1
10 1203787 (10000000- 20000000 ) Housing, Handle, Cntrl, Top 2
11 1215863 (10000000- 20000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
12 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 3
13 1205127 (10000000- 10982736 ) Sensor, Rotary [B5/B7, Bail Sensor] 1
14 1205143 (10000000- 20000000 ) Shaft Assy, Bail, Handle 1
15 1205781 (10000000- 20000000 ) Spring, Return, Bail 1
16 1222608 (10000000- 20000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
17 1205778 (10000000- 20000000 ) Handle, Bail [Machined] 1
18 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
19 1207004 (10000000- 20000000 ) Cover, Handle, Cntrl 1
20 1020280 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
21 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
22 1063909 (MAR2020- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
23 1205323 (10982737- 20000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (03-2023)

69



STANDARD PARTS

CONSOLE HANDLE, PRO-PANEL LCD (T600 MODEL)

355612

(S/N 10000000 - 10982736)

? M B Db A

0 ecC HoO

70 Tennant T600e / T600 (06-2021)



STANDARD PARTS

CONSOLE HANDLE, PRO-PANEL LCD (T600 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014135  (10000000- 20000000 ) Bezel Kit, Propel, Lcd Pro- Panl,Ci 1
(Also Requires Ferrite)

A 2 1245824 (MAR2020- 20000000 ) Gasket, Console 1

A 3 1205618 (10000000- 20000000 ) Cap, Usb 1

A 4 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1234365 (10000000- 20000000 ) Dial, Range, Speed 1
6 1256757 (11008310- 20000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
6 1246392 (10947677-11008309 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1

(Replaced by 1256757)

6 1204930 (10000000- 10947676 ) Potentiometer [100k, 1 Turn] (Replaced by 1256757) 1
7 1209730 (10000000- 20000000 ) Cap, Toggle, Direction 1
8 1209673 (10000000- 20000000 ) Switch Assy, Toggle, Direction 1
9 1203787 (10000000- 20000000 ) Housing, Handle, Cntrl, Top 2
10 1215863 (10000000- 20000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
11 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
12 1205127 (10000000- 10982736 ) Sensor, Rotary [B5/B7, Bail Sensor] 2
13 1205143 (10000000- 20000000 ) Shaft Assy, Bail, Handle 1
14 1205781 (10000000- 20000000 ) Spring, Return, Bail 1
15 1222608 (10000000- 20000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
16 1205778 (10000000- 20000000 ) Handle, Bail [Machined] 1
17 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
18 1207004 (10000000- 20000000 ) Cover, Handle, Cntrl 1
19 1020280 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
20 1233769 (10000000- 20000000 ) Inductor, Ribbon Cable 1
21 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
22 1063909 (MAR2020- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
23 1205323 (10982737- 20000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1

* Requires Tennant True service or an authorized Tennant service provider.

vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06- 2021) 71



STANDARD PARTS

SQUEEGEE LIFT GROUP

355640

(S/N 10000000 - 10912706)

(S/N 10000000 - 10982716)

33

Tennant T600e / T600 (06-2021)

72



STANDARD PARTS

SQUEEGEE LIFT GROUP

Ref. Part No. Serial Number Description Qty.
v 9018374 (10000000- 20000000 ) Kit, Sqge Lift [T600/T600¢€] 1
A 1 1230670 (10000000- 20000000 ) Cover, Pedal, Lift 1
A 2 39312 (10907775-20000000 ) Nut, Hex, Std, M10 X 1.50 1
A 3 1242993 (10907775-20000000 ) Washer, Lock, Ext, M10 [Nord- lock] 1
A 4 9016840 (10000000- 20000000 ) Arm, Lift, Sqge, Afmkt [T600,T600e] (With Label) 1
A 5 140262 (10909657- 20000000 ) Clip, Snap-In 1
A 6 1059534 (10909657- 20000000 ) Fastener, 09.00l [Hook & Loop] 1
A 7 1243729 (10999247- 20000000 ) Pin, Clevis, 0.37d X 4.00I [4000] 1
7 49914 (10000000- 10999246 ) Pin, Clevis, 0.37d X 4.00I (Replaced By 1243729) 1
A 8 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 1
A 9 1230714 (10000000- 20000000 ) Shaft, Adjmt 1
A 10 1230625 (10000000- 20000000 ) Pin, 0.63d 02.21, 1/.34h, 2cham 1
A 11 1243034 (10912707- 20000000 ) Bolt, Flange, M5-0.8 X 16, 10.9 PI 1
A 12 1243462 (10999247- 20000000 ) Mount, Sqge 1
12 1242997 (10907775-10999246 ) Mount, Sqge (Replaced By 1243462) 1
12 1231340 (10000000- 10907774 ) Mount, Sqge (Replaced By 1243462) 1
A 13 1243460 (10999247- 20000000 ) Arm, Lower [Machined] 1
13 1233229 (10000000- 10999246 ) Arm, Lower [Machined] (Replaced By 1243460) 1
A 14 130773 (10907775-20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
14 1210807 (10000000- 10907774 ) Wire, Tie [W/.25” Fir Tree Clip] 1
15 08712 (10000000- 20000000 )  Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
16 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
17 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 1231347 (10000000- 20000000 ) Plate, Lift, Sqge, Rh 1
19 1231343 (10000000- 20000000 ) Tube, 0.26id 0.500d 02.6l, Stl, PI 1
20 49914 (10000000- 20000000 ) Pin, Clevis, 0.37d X 4.00I 2
21 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 3
v 22 9016973 (10000000- 20000000 ) Pivot Assy, Replmt, Sqge 1
A 23 15648 (10000000- 20000000 ) Bushing, Fing, 0.50b 0.59d 0.38I 2
24 1231436 (10000000- 20000000 ) Spring, Tors, 1.10id .13wir 05.5coil 1
25 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
26 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
27 57598 (10000000- 20000000 ) Pin, Clevis, 0.37d X 3.25I 2
28 33933 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
29 06952 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 90, 8.8 1
30 1231335 (10000000- 20000000 ) Plate, Lift, Sqge, Lh 1
31 44906 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .093 Wir 1
32 1233450 (10000000- 20000000 ) Pin, Clevis, 0.50d X 4.30I 1
33 32486 (10000000- 10982716 ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 2
34 1253245 (10997580- 20000000 ) Spring, Cmpr, 1.40d, .874id, .263d, 2.0l 1
34 1228773 (10000000- 10997579 ) Spring, Cmpr, 1.4020d, .812id, 2.0l 1
(Replaced By 1253245)
35 1235860 (10000000- 20000000 ) Guide, Spring 1
36 1205799 (10000000- 10912706 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
37 01683 (10000000- 10912706 ) Washer, Flat, 10, Ss 1
38 01686 (10000000- 10907774 ) Washer, Flat, 0.44b 1.00d .08, Ss 1
39 41187 (10000000- 10907774 ) Washer, Flat, Belleville, .38 1
40 32716 (10000000- 10907774 )  Nut, Hex, Jam, M10 X 1.5, Ss 1
41 1251209 (10982717-20000000 ) Bushing, Fing, 0.50b 0.75d 0.38l 2
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022)

73



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)
(New Style 9018626)

14 355743
15

16

17

74 Tennant T600e / T600 (11-2019)



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)

(New Style 9018626)

Ref. Part No. Serial Number Description Qty.
v 9018626 (10964903- 20000000 ) Squeegee Kit, 650mm [T600] 1
A 1 1243537 (10964903- 20000000 ) Frame, Sqge, 65cm, Mach [T500/T600] 1
A 2 59658 (10964903- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 )  Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 4
A 9 32716 (10964903- 20000000 ) Nut, Hex, Jam, M10 X 1.5, Ss 4
A 10 1034731 (10964903- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
A 11 1243735 (10964903- 20000000 ) Disc, Friction, Sqge 2
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
A 13 1243364 (10964903- 20000000 ) Plate, Caster, Sqge 2
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015734 (10000000- 20000000 ) Blade Kit, 650mm, Linatex/Linard (Standard) 1
AA 22 1221585 (10000000- 20000000 ) Blade, Sqge, Rear, 1166l, Linatex[650mm] (Standard) 1
AA 23 1232680 (10000000- 20000000 ) Blade, Sqge, Front, 1072l Linard[650mm] (Standard) 1
A 24 1221260 (10000000- 20000000 ) Retainer, Sqge, 65cm [T500] 1
v 21 9015735 (10000000- 20000000 ) Blade Kit, 650mm, Urethane (Option) 1
A 22 1228909 (10000000- 20000000 ) Blade, Sqge, Rear, 1136l,Urethane[650mm] (Option) 1
A 23 1228915 (10000000- 20000000 ) Blade, Sqge, Front,1072l,Urethane[650mm)] (Option) 1
v 21 9015733 (10000000- 20000000 ) Blade Kit, 650mm, Gum (Option) 1
A 22 1228910 (10000000- 20000000 ) Blade, Sqge, Rear, 11361, Gum[650mm] (Option) 1
A 23 1228919 (10000000- 20000000 ) Blade, Sqge, Front, 10721 Gum[650mm)] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

75



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)
(Upgraded Style 9018098 - Replaced By 9018626)

355710

76 Tennant T600e / T600 (11-2019)



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)

Ref. Part No.

(Upgraded Style 9018098 - Replaced By 9018626)

Serial Number

Description

<

9018098
1221259

>
—_

74440
222496
222066

(10000000- 10964902
(10000000- 10964902

10000000- 10964902
10000000- 20000000
10000000- 20000000

)

~

Squeegee Kit, 650mm (Replaced By 9018626)
Frame, Sqge, 65cm, Mach [T500]

(Replaced By 9018626)

Screw, Hex, M8 X 1.25 X 40, NI, Ss

Sleeve, P/M, 0.32b 0.50d 0.91 [430ss]

Wheel, 03.0d 0.88w 0.50b

Q
— |-
<

07786
1255358
1074204
22290
32716

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 10964902

Nut, Hex, Std, M8 X 1.25, Ss

Screw, Btn, M8 X 1.25 X 85, Ss
Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y
Spring, Cmpr, 0.720d .06wir 02.3|

Nut, Hex, Jam, M10 X 1.5, Ss

1034731
1243081
1006343
1242820
12277

10000000- 10964902
10000000- 10964902
10000000- 20000000
10000000- 10964902
10000000- 20000000

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Washer, Flat, 0.034b 2.00d .06, Plstc
Caster, Swivel, 50mmd, M10 X 30, Cir PI
Sleeve, .40b .75d .21 [304Ss]

Screw, Hex, M6 X 1.00 X 20, NI, Ss

01684
140060
140154
1222109
1209631

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Washer, Flat, 0.27b 0.69d .05, Ss
Washer, Wave- Spring, .505 .750 .045
Sleeve, P/M, 0.25b 0.38d 0.3I, PI
Knob, Sqge, 58I, M6 X 1.00, Plstc
Cover, Trap, Water, Sqge

N N N N i 2l 2 S 2 N 2 i 2 o 2 2 J J

1210756
9015734
1221585
1232680
1221260

v
A
A

> > >

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Gasket, Trap, Water, Sqge

Blade Kit, 650mm, Linatex/Linard (Standard)

Blade, Sqge, Rear, 1166, Linatex[650mm] (Standard)
Blade, Sqge, Front, 1072l Linard[650mm] (Standard)
Retainer, Sqge, 65cm [T500]

1242364
9015735
1228909
1228915
9015733

10000000- 10964902
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Plate WIdt, Mtg, Caster [650] (Replaced By 9018626)
Blade Kit, 650mm, Urethane (Option)

Blade, Sqge, Rear, 1136l,Urethane[650mm] (Option)
Blade, Sqge, Front,1072I,Urethane[650mm] (Option)
Blade Kit, 650mm, Gum (Option)

1228910
1228919

NDNDMNDMNDNDMNPONDMNMNDNDNDND = = =
DN WON 2PN 00O ~NOTIPRLON2A©CON O~ WON

| 2 I R

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 20000000
10000000- 20000000

—~ e~~~ o~ o~~~ o~~~ e~ o~~~ e~ o~~~ e~~~ e~~~

P A N N N ) ) R R R ) N

Blade, Sqge, Rear, 1136l, Gum[650mm] (Option)
Blade, Sqge, Front, 1072] Gum[650mm] (Option)

el e e e e N I S e e B e e S S I NS I LS I A I o o I\ I S S S G R \O I\ I \ )

Tennant T600e / T600 (06-2021)

77



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)
(Original Style 9015301 - Replaced By 9018626)

355438

14

78 Tennant T600e / T600 (11-2019)



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)

(Original Style 9015301 - Replaced By 9018626)

Ref. Part No. Serial Number Description Qty.
v 9015301 (10000000- xxxxxxxx )  Squeegee Kit, 650mm, Ci (Replaced By 9018626) 1
A 1 1221259 (10000000- xxxxxxxx ) Frame, Sqge, 65cm, Mach [T500]
(Replaced By 1243537)

A 2 59658 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 4
A 9 32716 (10000000- 20000000 ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
A 11 1222236 (10000000- xxxxxxxx ) Bracket WIdt, Caster, Rh Sqge[T500] 1
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Clr PI 2
A 13 1222001 (10000000- xxxxxxxx ) Bracket WIdt, Caster, Lh Sqge [T500] 1
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015734 (10000000- 20000000 ) Blade Kit, 650mm, Linatex/Linard (Standard) 1
AA 22 1221585 (10000000- 20000000 ) Blade, Sqge, Rear, 1166l, Linatex[650mm] (Standard) 1
AA 23 1232680 (10000000- 20000000 ) Blade, Sqge, Front, 1072l Linard[650mm] (Standard) 1
A 24 1221260 (10000000- 20000000 ) Retainer, Sqge, 65cm [T500] 1
A 25 1230738 (10000000- xxxxxxxx ) Bracket, Sqge Bumper 2
v 21 9015735 (10000000- 20000000 ) Blade Kit, 650mm, Urethane (Option) 1
A 22 1228909 (10000000- 20000000 ) Blade, Sqge, Rear, 1136l,Urethane[650mm] (Option) 1
A 23 1228915 (10000000- 20000000 ) Blade, Sqge, Front,1072l,Urethane[650mm)] (Option) 1
v 21 9015733 (10000000- 20000000 ) Blade Kit, 650mm, Gum (Option) 1
A 22 1228910 (10000000- 20000000 ) Blade, Sqge, Rear, 11361, Gum[650mm] (Option) 1
A 23 1228919 (10000000- 20000000 ) Blade, Sqge, Front, 1072] Gum[650mm] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

79



STANDARD PARTS

700MM / 28IN (Intended for 800MM Scrub Head Size)

SQUEEGEE ASSEMBLY,

14 355744

(New Style 9018627)

Tennant T600e / T600 (11-2019)

80



STANDARD PARTS

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)

(New Style 9018627)

Ref. Part No. Serial Number Description Qty.
v 9018627 (10963180- 20000000 ) Squeegee Kit, 700mm [T600] 1
A 1 1241632 (10963180- 20000000 ) Frame, Sqge, 70cm, Mach [T500/T600] 1
A 2 59658 (10963180- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 )  Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3] 4
A 9 32716 (10963180- 20000000 ) Nut, Hex, Jam, M10 X 1.5, Ss 4
A 10 1034731 (10963180- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
A 11 1243735 (10963180- 20000000 ) Disc, Friction, Sqge 2
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
A 13 1243364 (10963180- 20000000 ) Plate, Caster, Sqge 2
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015737 (10000000- 20000000 ) Blade Kit, 700mm, Linatex/Linard (Standard) 1
AL D22 1221572 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l, Linatex[700mm)] (Standard) 1
AA 23 1232679 (10000000- 20000000 ) Blade, Sqge, Front, 1148l Linard[700mm] (Standard) 1
A 24 1220783 (10000000- 20000000 ) Retainer, Sqge, 70cm [T500] 1
v 21 9015738 (10000000- 20000000 ) Blade Kit, 700mm, Urethane (Option) 1
A 22 1228904 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l,Urethane[700mm)] (Option) 1
A 23 1228906 (10000000- 20000000 ) Blade, Sqge, Front,1148I Urethane[700mm] (Option) 1
v 21 9015736 (10000000- 20000000 ) Blade Kit, 700mm, Gum (Option) 1
A 22 1228905 (10000000- 20000000 ) Blade, Sqge, Rear, 1204, Gum[700mm] (Option) 1
A 23 1228907 (10000000- 20000000 ) Blade, Sqge, Front, 1148] Gum[700mm] (Option) 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

81



STANDARD PARTS

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)
(Upgraded Style 9018086 - Replaced By 9018627)

711
14 355

16

T

82 Tennant T600e / T600 (11-2019)



STANDARD PARTS

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)

Ref. Part No.

(Upgraded Style 9018086 - Replaced By 9018627)

Serial Number

Description

<

9018086
1220309

>
—_

74440
222496
222066

(10000000- 10963179
(10000000- 10963179

10000000- 10963179
10000000- 20000000
10000000- 20000000

)

~

Squeegee Kit, 700mm (Replaced By 9018627)
Frame, Sqge, 70cm, Mach [T500]

(Replaced By 9018627)

Screw, Hex, M8 X 1.25 X 40, NI, Ss

Sleeve, P/M, 0.32b 0.50d 0.91 [430ss]

Wheel, 03.0d 0.88w 0.50b

Q
— |-
<

07786
1255358
1074204
22290
32716

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 10963179

Nut, Hex, Std, M8 X 1.25, Ss

Screw, Btn, M8 X 1.25 X 85, Ss
Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y
Spring, Cmpr, 0.720d .06wir 02.3|

Nut, Hex, Jam, M10 X 1.5, Ss

1034731
1243081
1006343
1242820
12277

10000000- 10963179
10000000- 10963179
10000000- 20000000
10000000- 10963179
10000000- 20000000

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Washer, Flat, 0.034b 2.00d .06, Plstc
Caster, Swivel, 50mmd, M10 X 30, Cir PI
Sleeve, .40b .75d .21 [304Ss]

Screw, Hex, M6 X 1.00 X 20, NI, Ss

01684
140060
140154
1222109
1209631

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Washer, Flat, 0.27b 0.69d .05, Ss
Washer, Wave- Spring, .505 .750 .045
Sleeve, P/M, 0.25b 0.38d 0.3I, PI
Knob, Sqge, 58I, M6 X 1.00, Plstc
Cover, Trap, Water, Sqge

N N N N i 2l 2 S 2 N 2 i 2 o 2 2 J J

1210756
9015737
1221572
1232679
1220783

v
A
A

> > >

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Gasket, Trap, Water, Sqge

Blade Kit, 700mm, Linatex/Linard (Standard)

Blade, Sqge, Rear, 1204l, Linatex[700mm] (Standard)
Blade, Sqge, Front, 1148l Linard[700mm] (Standard)
Retainer, Sqge, 70cm [T500]

1242196
9015738
1228904
1228906
9015736

10000000- 10963179
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Plate WIdt, Mtg, Caster [700] (Replaced By 9018627)
Blade Kit, 700mm, Urethane (Option)

Blade, Sqge, Rear, 1204l,Urethane[700mm] (Option)
Blade, Sqge, Front,1148] Urethane[700mm] (Option)
Blade Kit, 700mm, Gum (Option)

1228905
1228907

NDNDMNDMNDNDMNPONDMNMNDNDNDND = = =
DN WON 2PN 00O ~NOTIPRLON2A©CON O~ WON

| 2 I R

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 20000000
10000000- 20000000

—~ e~~~ o~ o~~~ o~~~ e~ o~~~ e~ o~~~ e~~~ e~~~

P A N N N ) ) R R R ) N

Blade, Sqge, Rear, 1204l, Gum[700mm] (Option)
Blade, Sqge, Front, 11481 Gum[700mm] (Option)

el e e e e N I S e e B e e S S I NS I LS I A I o o I\ I S S S G R \O I\ I \ )

Tennant T600e / T600 (06-2021)

83



STANDARD PARTS

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)
(Original Style 9015302 - Replaced By 9018627)

355439

84 Tennant T600e / T600 (11-2019)



STANDARD PARTS

SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)

(Original Style 9015302 - Replaced By 9018627)

Ref. Part No. Serial Number Description Qty.
v 9015302 (10000000- xxxxxxxx )  Squeegee Kit, 700mm, Ci (Replaced By 9018627) 1
A 1 1220309 (10000000- xxxxxxxx ) Frame, Sqge, 70cm, Mach [T500]
(Replaced By 1241632)

A 2 59658 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 )  Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 4
A 9 32716 (10000000- 20000000 ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
A 11 1222236 (10000000- xxxxxxxx ) Bracket WIdt, Caster, Rh Sqge[T500] 1
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Clr PI 2
A 13 1222001 (10000000- xxxxxxxx ) Bracket WIdt, Caster, Lh Sqge [T500] 1
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015737 (10000000- 20000000 ) Blade Kit, 700mm, Linatex/Linard (Standard) 1
AA 22 1221572 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l, Linatex[700mm] (Standard) 1
AA 23 1232679 (10000000- 20000000 ) Blade, Sqge, Front, 1148l Linard[700mm] (Standard) 1
A 24 1220783 (10000000- 20000000 ) Retainer, Sqge, 70cm [T500] 1
A 25 1230738 (10000000- xxxxxxxx ) Bracket, Sqge Bumper 2
v 21 9015738 (10000000- 20000000 ) Blade Kit, 700mm, Urethane (Option) 1
A 22 1228904 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l,Urethane[700mm] (Option) 1
A 23 1228906 (10000000- 20000000 ) Blade, Sqge, Front,1148] Urethane[700mm] (Option) 1
v 21 9015736 (10000000- 20000000 ) Blade Kit, 700mm, Gum (Option) 1
A 22 1228905 (10000000- 20000000 ) Blade, Sqge, Rear, 12041, Gum[700mm] (Option) 1
A 23 1228907 (10000000- 20000000 ) Blade, Sqge, Front, 1148] Gum[700mm)] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

85



STANDARD PARTS

LY, 800MM / 32IN (Intended for 900MM Scrub Head Size)

SQUEEGEE ASSEMB

355745

15

(New Style 9018628)
14

Tennant T600e / T600 (11-2019)

86



STANDARD PARTS

SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for 900MM Scrub Head Size)

(New Style 9018628)

Ref. Part No. Serial Number Description Qty.
v 9018628 (10964187-20000000 ) Squeegee Kit, 800mm [T600] 1
A 1 1243538 (10964187-20000000 ) Frame, Sqge, 80cm, Mach [T500/T600] 1
A 2 59658 (10964187-20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 4
A 9 32716 (10964187-20000000 ) Nut, Hex, Jam, M10 X 1.5, Ss 4
A 10 1034731 (10964187-20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
A 11 1243735 (10964187-20000000 ) Disc, Friction, Sqge 2
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Clr PI 2
A 13 1243364 (10964187-20000000 ) Plate, Caster, Sqge 2
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015740 (10000000- 20000000 ) Blade Kit, 800mm, Linatex/Linard (Standard) 1
AA 22 1221115 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Linatex[800mm] (Standard) 1
AA 23 1232681 (10000000- 20000000 ) Blade, Sqge, Front, 1256l Linard[800mm] (Standard) 1
A 24 1219405 (10000000- 20000000 ) Retainer, Sqge, 80cm [T500] 1
v 21 9015741 (10000000- 20000000 ) Blade Kit, 800mm, Urethane (Option) 1
A 22 1228920 (10000000- 20000000 ) Blade, Sqge, Rear, 1306Il,Urethane[800mm] (Option) 1
A 23 1228922 (10000000- 20000000 ) Blade, Sqge, Front,1256l Urethane[800mm)] (Option) 1
v 21 9015739 (10000000- 20000000 ) Blade Kit, 800mm, Gum (Option) 1
A 22 1228921 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Gum[800mm)] (Option) 1
A 23 1228923 (10000000- 20000000 ) Blade, Sqge, Front, 12561 Gum[800mm] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

87



STANDARD PARTS

800MM / 32IN (Intended for 900MM Scrub Head Size)

(Upgraded Style 9018127 - Replaced By 9018628)

SQUEEGEE ASSEMBLY,

355712

Tennant T600e / T600 (11-2019)

88



STANDARD PARTS

SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for 900MM Scrub Head Size)

(Upgraded Style 9018127 - Replaced By 9018628)

Ref. Part No. Serial Number Description Qty.
v 9018127 (10000000- 10964186 ) Squeegee Kit, 800mm (Replaced By 9018628) 1
A 1 1219894 (10000000- 10964186 ) Frame, Sqge, 80cm, Mach [T500]
(Replaced By 9018628)

A 2 74440 (10000000- 10964186 ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 4
A 9 32716 (10000000- 10964186 ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 1034731 (10000000- 10964186 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
A 11 1243081 (10000000- 10964186 ) Washer, Flat, 0.034b 2.00d .06, Plstc 2
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Clr PI 2
A 13 1242820 (10000000- 10964186 ) Sleeve, .40b .75d .2| [304Ss] 2
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015740 (10000000- 20000000 ) Blade Kit, 800mm, Linatex/Linard (Standard) 1
AA 22 1221115 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Linatex[800mm] (Standard) 1
AA 23 1232681 (10000000- 20000000 ) Blade, Sqge, Front, 1256l Linard[800mm] (Standard) 1
A 24 1219405 (10000000- 20000000 ) Retainer, Sqge, 80cm [T500] 1
A 25 1242545 (10000000- 10964186 ) Plate WIdt, Mtg, Caster [800] (Replaced By 9018628) 2
v 21 9015741 (10000000- 20000000 ) Blade Kit, 800mm, Urethane (Option) 1
A 22 1228920 (10000000- 20000000 ) Blade, Sqge, Rear, 1306Il,Urethane[800mm] (Option) 1
A 23 1228922 (10000000- 20000000 ) Blade, Sqge, Front,1256l Urethane[800mm)] (Option) 1
v 21 9015739 (10000000- 20000000 ) Blade Kit, 800mm, Gum (Option) 1
A 22 1228921 (10000000- 20000000 ) Blade, Sqge, Rear, 13061, Gum[800mm)] (Option) 1
A 23 1228923 (10000000- 20000000 ) Blade, Sqge, Front, 12561 Gum[800mm] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

89



STANDARD PARTS

800MM / 32IN (Intended for 900MM Scrub Head Size)

SQUEEGEE ASSEMBLY,

(Original Style 9015303 - Replaced By 9018628)

355440

15

Tennant T600e / T600 (11-2019)

90



STANDARD PARTS

SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for 900MM Scrub Head Size)

(Original Style 9015303 - Replaced By 9018628)

Ref. Part No. Serial Number Description Qty.
v 9015303 (10000000- xxxxxxxx ) Squeegee Kit, 800mm, Ci (Replaced By 9018628) 1
A 1 1219894 (10000000- xxxxxxxx ) Frame, Sqge, 80cm, Mach [T500]
(Replaced By 1243538)

A 2 59658 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 4
A 9 32716 (10000000- 20000000 ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
A 11 1222236 (10000000- xxxxxxxx ) Bracket WIdt, Caster, Rh Sqge[T500] 1
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Clr PI 2
A 13 1222001 (10000000- xxxxxxxx ) Bracket WIdt, Caster, Lh Sqge [T500] 1
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015740 (10000000- 20000000 ) Blade Kit, 800mm, Linatex/Linard (Standard) 1
AA 22 1221115 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Linatex[800mm] (Standard) 1
AA 23 1232681 (10000000- 20000000 ) Blade, Sqge, Front, 1256l Linard[800mm] (Standard) 1
A 24 1219405 (10000000- 20000000 ) Retainer, Sqge, 80cm [T500] 1
A 25 1230738 (10000000- xxxxxxxx ) Bracket, Sqge Bumper 2
v 21 9015741 (10000000- 20000000 ) Blade Kit, 800mm, Urethane (Option) 1
A 22 1228920 (10000000- 20000000 ) Blade, Sqge, Rear, 1306Il,Urethane[800mm] (Option) 1
A 23 1228922 (10000000- 20000000 ) Blade, Sqge, Front,1256l Urethane[800mm)] (Option) 1
v 21 9015739 (10000000- 20000000 ) Blade Kit, 800mm, Gum (Option) 1
A 22 1228921 (10000000- 20000000 ) Blade, Sqge, Rear, 13061, Gum[800mm)] (Option) 1
A 23 1228923 (10000000- 20000000 ) Blade, Sqge, Front, 12561 Gum[800mm] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

91



STANDARD PARTS

STANDARD SOLUTION GROUP

355634

&

+ SOLUTION
TANK
4
1
3 1
2 g | 2
3

TO SCRUB
HEAD

92 Tennant T600e / T600 (10-2018)



STANDARD PARTS

Ref. Part No.

STANDARD SOLUTION GROUP

Serial Number

Description

1 1243587
1 1212987

9014145
1212813
1211537

A WN

(10922118- 20000000
(10000000- 10922117

10000000- 20000000
10000000- 20000000
10000000- 20000000

~

Fitting, Brs, E90, Qf08/Pm06, Swivel
Fitting, Plstc, E90, Qf08/Pm06, Swivel
(Replaced By 1243587)

Hose, Afmkt, Pe, .375id .500d, 05ft
Fitting, Plstc, Str, Qf08/Pm06

Filter, In- Line [80 Mesh, Fine, White]

Q
— |-
<

—

1218885
1218883
613991

1221945
1228697

> > <

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Gasket [Epdm, F/1211537]

Screen, Flir, 80 Mesh, Ss [Fine, White]
Bowl, Clr, Short, F/1005302

Fitting, Plstc, E90, Qf08/Qf08

Valve, Water, Solenoid, 36vdc Qf08/Qf08

1020341
1212859
1210807

1 1212809

o © ®~NloO O

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

—~ o~ o~ o~~~ o~ o~ o~~~ o~

~— [ [ ~—

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Fitting, Plstc, Str, Qf08/Qf08

Wire, Tie [W/.25” Fir Tree Clip]

Fitting, Plstc, E90, Qf08/Qm08

[ T ) T (N J B e e e e T A B

Tennant T600e / T600 (04-2019)

93



STANDARD PARTS

STANDARD LABEL GROUP

355660
1

o
)

e ——
W=

'

o

I

" _ I D
Xl -

DISK & CYLINDRICAL HEAD

ORBITAL HEAD
Ref. Part No. Serial Number Description Qty.
1 1231361 (10000000- 20000000 ) Label, Logo, [T600€] 2
1 1231360 (10000000- 20000000 ) Label, Logo, [T600] 2
2 1216520 (10000000- 20000000 ) Label, Logo [Ech20 Nano] 2
3 1231367 (10000000- 20000000 ) Label, Logo, 7.00l, Blk/Stl [Tennant] 1
4 1220962 (10000000- 20000000 ) Label Sheet, Info/Hzrd [T500, Na] 1
5 1234509 (10000000- 20000000 ) Label Sheet, Operational [T600/T600€] 1
6 1224995 (10000000- 20000000 ) Label, Orbital, Size, 70cm 1
7 1225763 (10000000- 20000000 ) Label, Decal, Charger, Off- Board 1

94 Tennant T600e / T600 (01-2018)



STANDARD PARTS

STANDARD LABEL GROUP (BRAZIL)

355662

DISK & CYLINDRICAL HEAD

ORBITAL HEAD
Ref. Part No. Serial Number Description Qty.
1 1231360 (10000000- 20000000 ) Label, Logo, [T600] 2
1 1231361 (10000000- 20000000 ) Label, Logo, [T600€] 2
2 1216520 (10000000- 20000000 ) Label, Logo [Ech20 Nano] 2
3 1231367 (10000000- 20000000 ) Label, Logo, 7.00l, Blk/Stl [Tennant] 1
4 1220963 (10000000- 20000000 ) Label Sheet, Info/Hzrd [T500, Ce] 1
5 1234509 (10000000- 20000000 ) Label Sheet, Operational [T600/T600€] 1
6 1224995 (10000000- 20000000 ) Label, Orbital, Size, 70cm 1
7 1225763 (10000000- 20000000 ) Label, Decal, Charger, Off- Board 1
8 1239010 (10000000- 20000000 ) Label, Instr, Battery [Emea] 1

Tennant T600e / T600 (10-2018)

95



STANDARD PARTS

1076283_01

ELECTRICAL DIAGRAM T600e MODEL (PAGE 1 OF 9)

BASE CONTROL

MODULE

WET LEAD ACID BATTERY DIAGRAM

BATTERY /
CHARGER
SYSTEMS

1/RED

( ASSY 31a¥3 ON9/+@ )
37ava

TNEVIIVAY NOTLYENOTIND AMALLYE DOAZT+ (E)

2-35N4 23INIT-NI

-
E
&
g
By - g
1H0d 9v1r A e = A
HOSNE: - o
NOLLISOd 11v8 FTBVIEVA = o
e aneramias L3
7 ToNnoEe) T 1d B0 N
o 100 1
€ 1J0AS+ | NMOHB i B-2r QV3H @nYas Y3M0T :AVI3Y SA
eI SN/ TF NG/ TH = @ 18’9
ol oy (INd1M0 HOSNIS) YoV 1@ Gl e
HOSNIS NOILISOd Ve NOILJI3NNOD ON V T | 0N
s L QV3H BHOS L4(7 AV b
B NVL/Ov NVL/0b = — _ = 18’9
1NeN1 SALLOV "13d0dd 0L > W7o | s
E1-zny e wounse /]
T TS TG 18’9
1-AS
(OIS = 90NO )
120 : ey —
NOILO3L0 d0iS-3 BEC > THo = e « E
2 ew o HOLOVINOJ HSMHd anyas
o 2 NVL/02 $ B n1a/9
(VL18H0) 40 XV £1X3 . B
NMOO QVEH BNHQS = N3H0 :°0°N 11-2r i o
STa/ET 19MS fEodn XHa/87 XHo/eT T
inan 8-2r H3L3WENOH
& NvL/02 NvLl/02 T-WH nla/9
¥BPILOT# s-zr
1 VLIV ) (WL ) oyl
“NHYH HO | AY(! “NHYH HO1dYOY /e nese
vLl[8¥0|Ld0 TvLI9H0" L
9 9 AN EE0HD. Z-2r
< @ ATNO 1°Q°H) NO 035N ¢ . o7 wnasz E=y
1'7A2 % 3510) 40 HIIH . 035Q010 QNN Bl-2r -
2= Trn/eT SIRR/BT e | S IANG AMISNTTEL = €141
165-MS :2-40 s
e NEG/S B
R N (W3 ® ISIIJT HOT EINI g
< 10 P 0510) <0 WO GISGN HOMLE By Qo1-20 T i
i und/1z2 und7zz =0 N
IWILHVE) “Q'H /1VE-AS £1-40 s
[
(WILhvd) 28y . AVT3Y_SSVAIAD
$MDIVALOY GNHIS JOISNT 558%2 QNNOO
ES
st emen 2w 34 T 7 @ =
2B N g z ﬂ W |
g o E
> BNd/L2 N = E g 3
1VLIBHOl 40 MO " 1X3 TaEn N N ¥ = N B @
(WLI@0) 0 MO = 035010 'O°N 7=y ]
e wi 13
B/ET = HNd/2 = YT S— I N e
beNs 11-40 B - 2
3§ 3 5
HOLIMS 02H-03 . )
9-2r | i T NE5/ -NVD T . o
HB/ET NHE/Z NHB/Z B 35 Sz <
E-nS E =
e REIYAE ] ] =
(ATNO AMLINZTEL = E1-r) o $8
Ya/ET e o Fa
21-2p, s 5 she
= e THR/ST/ETT gg=
YT/ET YI8/ET T | °° | BEE
R
Zg3
3,J000N 33Y JH3IN] &
W3T3L/N~*00d  INT 29862214 mmN #| %
L E
d) 1N QLS :S6L61Z14 kg 9 g
1ONNOM9 AY3LLYVE o N e - D ©o° 0 N
——e———————< s g 8 L
SR/ET el g 8 o [ §
(T M
3 2| |2
% §] 8] w
o
n}
] 00 E,L o0
|| 1220 =38
€ T
and av B n,/_ W 8l gl m
g L =
o g P . 5| P8
2 i 8 § 8§ & & 8
S T £ I
2 § I -
z
5
i3 o | 3
o} g g g
jl g N N
< S 3| 3
B5+G/0T# ASSV 3TAVO HIDHVHO OMVOE 440 ® NO I /ﬂz
[} Gl
STR/ET (EEal -
& b
g 13 g
H 5 b2 g
S BN 3 m
a0n 9 aon 9 oA 9 a0n 8 I = 9
i1k N — e - - .

Tennant T600e / T600 (06-2021)

96



STANDARD PARTS

1076283_01

ELECTRICAL DIAGRAM T600e MODEL (PAGE 2 OF 9)

WET LEAD ACID BATTERY DIAGRAM - Cont'd

PROPEL SYSTEM

BATTERY GROUND

<3

&
R ya— ~
= = s =<1 s N
el asn i}
|
|
3 273 £ 8
g Eg= &l
@ ZIE N
Sz X 3
~gE 3
by
E
D
m a
a
5
2
&
3
o
]
i
g
]
Log
: g
L .
o Q 22 o1
STR/ET /T £ g ES RO /T
=z L E-8D
hz 2
I
o
2
8
i
g
5
&
=
&
g
3
223
Eg=E
eog | |
| Sy d g
E SHE & S
ToT| T OELOEEZ] # 3ATH0-1 S & b ¢
1-orr a =
LIMIT 033d5 T308d %001 o V0 e VHO/EE | o
T-1r E >
1-*10d g o e e, fo U <= S P>
. N arn
2 59 R r TIAE &
E-OIT
sung,
NEg NE9/SE o NES/SE F |
(*A = "ONaI
HOLINS 35H3A3H 1 r
s 1NdIN0 3ATLIY T3d0Hd
/3 AT = [T '
LM e NVL/0L =
TFW UNd/ZE 2o UNd7ZE aree
12 v
s <>
a0 naTs (W1LHVl
2-AS  *NS/*I0S IHVHE ONINV
CIVONYAL ® 10
G WV1/05
(033dS A0S = NOT)
NOILO373S 033d5 (2> (53 13d0 T o HOLOW T13d0dd =
g NVI/0T &Qﬁ T
(T3d0dd 378WN3 = +8 )
T7avNE Edodd B> dDIS-3 NOH4 440/NO T3cDid S— =
e T/ THN/E
3
b oy
P P L2LEBE 4
ST/ET S/ET =% s = F 2 " X5678 X5o/8 Wmou qa/T GEvAY
/-
F78YNZ T3d04d s > JH5/8E RU9/8E
ks It ks ?.
SN SN SN 3 103130 do1s-3 8 C=—pmrae Ry
I I - AVBY YA VA o1-Ke
MIVET MNTE/ET U\ WIE/ET MI8/ET L - VHO/E o AH9/BE =
(NOILISOd d 17Nd = N3dO = Q713H °“MS) M
F I - (NNOO = 035070 = O3SV “NS) o =
k| 3 4 k] ("0°H"D°NI NDILISOd 33933M0S m m [
] g =0
B ! B!
[ =N S 2
- w o &5
o o Z 3 =
[SENN < =
=T L . a 20
< O L Z il TP 22
82358 SIELEE
a =055 Bl SYdE
[SIUE o SE IS
; Euw
& o=
2E
28
£z
4. B8
HOLOVINOD IXMY *LdO 3|
YTa/7ET = —@— = 1a/9

97

Tennant T600e / T600 (06-2021)



STANDARD PARTS

1076283_01

—_—
)
T8
(@) .
™ &
w S u
O w2
I 59
o =
~ <
- o
w (T]
(a] g
(@) ()
= 7z
4 w
= =
8 &
- (14)
=
Z ©
o =
G 5
=
a =
-
-
<
o
oc
T
O
w
-
w ~o
SN0
i
5

B N [
azn
1H0d avir <K
o e
NOLLISOd (Y8 TTRVIEVA
o= TONoHT M ames
o 6-20 \\ QVEH BHIS HINOT AVII G
. =3 YN/ Tr N/ Ty = e
e TI0AS+) NAOHS a9
nae T TINdI0 GOSNTsT v 18 e
> S oo Loz QY3H SIS L4171 SAVI A
HOSN3S NOTLISOd Iva NDILOZNNGD ON = e NVL/o NVL/Gh = — _ D
1-Ir sunan i AEAN (*ANDD) NOLLMTOY,
D SAILDY 308d 0> NVL/0L WOl v = REIVZS QR Prm— % ]
1-As
(4015 = J0AO) Y —
NOIL93130 d01S-3 1-2r - @ g
g XH9/6E RHO/BE oh mase
1TVL18E1 0 XA £ 1X3 i 8-z HILINENOH @
=)
NHOO OVEH ENdgg = N30 :*3°N -2 . Nv1/02 Nvi/ez [EZRNAY) mee
/e oS eo0 TH8/8T Ra/BT  ver
g-ar
NCE /s a5
IVILNG ) e )
NN HOLY NUVH NDLdvVaY
witan:Lho IvL180° Ll oo z-ar 2N AV 8 (8 NId
9 9 e gnd/L HNd/L
a a ATNO (*Q°H) NO G3sn
U 9 35100 0 H9IH G @ESQID 20'MLS  § 1-2r
\,\P 5 THR/8T \mkx;\m, Towr| L - TI-In 2N AV13H 8 VL8 z_&@‘t,
185AS 12-20 =3 NHS/S NHS/S 0]
(ATNO AMISWTT3L = £1-r) W e , o &
(1'% 3510140 NOT :INI w - E] :
M Pli10 5 o510y 40 o1 aasgm 10| E &) 1-2r . EERG © 5 G
o 5 s/ 12 @nd/lz e S & 8 ]
(VIL¥Vd) *Q°H / tyS-AS :1-40 2 ﬂ 3, S| w <
(Wit Syt i A8 2
2y e =
$HOIVALOY @NHOS AISNI 37 gy Yy &
a °© Rl Bkl o <
I : i 3 z 2
5 3 B 3
= una/z Py - L 5 5
IVLIGH0) 0 MO *1a NE9/-NvD © E z 2
IMLIGH0) 40 #OT = OO *0'N Y 5 5 N
nn v o & g3 £
STE/ET sz = X7 ANV3 M z® = o of
1 Zy B 3 3
h 96 5 g g
f— QIS 47, & E @
HOLIAS 0zH-03 oo = TRV ST/eTT I - I
canne & ] =
STEZET 1E-NS Nge/z NHa/Z = =8 9y G T
[y - N &\
o - = > 5 o J Je )
. o o £ Sri . 3 3 I \JFOHVHD ‘38v0
(ATNO AMLINTTAL = E1-M) [SAE/ET = = e EED m N N E 3 3971
e o SEeg z |z ER
212 e & LsE &l i
STE/ET F/ET & = io 3
& g
a
3000 FOV4H3INT b
WITBL/N 003 INT
. Idodl 10 -als =
HIOHVHO *ITEVD g
/el z
.. 309 4 94 4 i
: oz 3 3 3 3 3 g -
9 9 8 g H H 2 ¢ s a = .
[ = 3 ° ° 95
24 - E = K]
< - 5
3 ¥
| J 2 =K
3 F ¥ @ =
g g5 ° e k8
Iy 8¢5 B 22
8
5 =2 Wz B &5
b 2z . A . [
< 8 8 55§ 5 5 & N o3
E I EE RN 3 5 &3
A o [Ean] B &7
E I R B RERE o L -
i 8§ 3 93 3 3 3 3 3 3 3 56
R A S R L 5
[ B
& 2 |
g = |
§d g e g
=5 ¢ N > &
FoE 3 B &
512 i
20 . 3
H B P 2
g 4 i g <
gy -
oL 228
47 ok
a3 b
o8 g2t
g
$%s
- N
= sE3
836 Zy=
w5
geg
g, =
oot Ed
E
|||~ B 7 B
ATGN3SSY 3718Y0 z >
- AN -
o e NOILOINNGD H3ZHVHO OHV0E 440 E-35N4 1NN B
Y/ET aF/T

Tennant T600e / T600 (06-2021)

98



STANDARD PARTS

1076283_01

ELECTRICAL DIAGRAM T600e MODEL (PAGE 4 OF 9)

LITHIUM ION BATTERY DIAGRAM - Cont’d

PROPEL SYSTEM

<13

rors =< e
EET

@
~
x| x
st 245 < &
2 g zg= g 4
=1 = oIE 5 E
3 g a =
e S 3 9 &
© - B 3
E5-
& sy
]
o
E a
L a
& g
2
=3
-4
=z
&
g
=8
n
A
- -
N Q 2L vor
T7ET YTa7ET =g z5 o TI7T
=z B £-
J=t=nd]
° -
K =)
m ]
8
@
@
o]
il
g
&
o=
24=
Zoea |9 MELOEEZT # 3IATHO-] R N <|
T-o1r | Sds o g
E sE- 3
o 00 &
[1INI7 0335 1308 MO0 1 g VH0/EE e VHO/EE = B 5 gf 9
1-"10d T [ Bl S
S 1nes i
& [CE RE i TEA/VE =< oD
T E-01r s | E
N9 NH9/5E . NH3/SE ] e
(e B o
. ANdIND JATLOY T3d0d
° . M18/9E 4 18/9€ @ g I
Lo G NVL/QL
z-1r
arme “OV3H BT5 L30T AR vN
TFm Hnd/LE 2 HNd/LE G
-Lromixw, ¥ v 22v0e2] ¢
2 WNd/TS <>
B R 2-AS (WiLvdl
*NS/' 7105 IHvH ONIXV.
TWONV_*1d0
g e o WS
(033ds5 BNIS = MOT)
NO(LOTES 0335 L2 053d5 13d08d Y s 24N
- EOLON 130088/ [
i NVL/GT g
173d0td 3TENT = +d )
ST o B> d015-3 WOH4 440/NO_3dOHd S— - "
o IFN/6 TFW/6
5 e
g ] oy
E/ET SE/ET =" = = & N Aba/8 Ado/8 e a3a/1 a3a/1
g B & &
ITRVNI T308d BE > ae e
103130 do1573 B8 =508 AH5/BE
AVEH NV OVA or-hs
SE/ET IE/ET MI8/ET M8/ET L - VHO/E _— Ado/BE -
(NOILISOd dN TINd = N30 = OT3H "AS) g
INAOD = (BSO0Ta = GISVET3Y MS) 5 =
1*0°HNI NOILLISOd 33033105 g 5
g
: = 5 2 g £
=5 3 &=
0 s 4 &
8 & B S
_ R =
n o N @
oy o2 o I
o az ¢ 3
o < W < —
= T = o g I/= g2_
=S5 & - o 5 gz
=258 = B 3 Er
a=0ES ol |BE Sk
B = 2 @ <
o n = N W
I = ¥
w e N o &
4 &
El
g 8
HOLOVINDD IXV * 10 o
FTa7ET = = /e

99

Tennant T600e / T600 (06-2021)



1076283_02

BASE CONTROL

MODULE

ELECTRICAL DIAGRAM T600e MODEL (PAGE 5 OF 9)
TPPL BATTERY DIAGRAM

BATTERY /
CHARGER
SYSTEMS

STANDARD PARTS

Tennant T600e / T600 (06-2021)

— N ™
180d ovir <o
¥252£01# SSANGYH “MS 11vE
NOILOSNNOD CN V T [ S
@708 o ~ 6-20 \\QVEH GNdIS M0 FAV T3S SN
(*0*N)  HOLINS TIv@ A NG/ Th NI/ = = Tee
o N/ TE 2o il {v
S-Ms
NOILLOZNNOD CN [z (B0 18
— £-20 NN QV3H BNHOS L1417 SAVTIEH b
{7 NWL/O% NL/OF = — _ = /9
D
€10 NOILOZS T35 (), — 1-10
1nebr 3nLiov s O NvL/0Z D7
" el-any (*ANGD) NOLINTOS,
B4 RELZ S BAAG /9
1-AS
(<0LS = D0AO )
60 NOILO3S 335 1-20 N RO
8EC—> FLE e _
NOIL03130 d01S-3 Auaee Auoses sE— |5
e | HOLOVANCO HSMHE EMHOS
Ol B NVL/CZ 3 + na/9
(WLIBH0) 40 XYW :1X3 J—. 5
NMOQ QV3H 8BNS = N30 :*O°N Al-zr - e
Wa/ET 19MS tEod0 H9/81 XHo/BT o
o, 8-zr JEETE Vylet] >
gy NWL/02 WL1/02 [ETRNAY) /g
s
(vIldvd ) (VIldvd ) %
N HO 1L YON “NHYH HO 1 AYaY i ness ne/e
viigho' 1o WLI80° 10
9 9 2-2r
< ANO (*Q°H) NO d3sn e s 7 o/ AT
X% 05101 0 HOIH = J3S0D OIS G 1-2r -
- TH/BT [T LANO AMLINFTEL = E1-1)
185-MS 12-40 p
g W5 /AT
o
Y (WO 9 OSIMAa MO INI -
< 4 S 1-2r - ¥
wnd/ie [\ End/iz eor za
(WIiHve) *QH / [
(W ILEVH) 289 ¥9 NOILO3S
. AVBY_SSVdAG
$H0IVNIOV EMHOS 301SNI N 10) g7 S M 2z 335 :aNnNoHY
B
b 1o il e S =7/ 5] B @ E
o ammsn 1oy fis
4 kx| M = o z| o
119 NOILO3S 335 L2 ] N O 2| & o
(VLIGH0) 40 MO CLX3 TN 10y e N X I N R Q
(YL1EH0) 40 MO = Q3SOOr 0N ﬂJ 218 7
Enet & T
STR/ET 2= /2 2 e < < o
NS :T-40 - =
4 z - &
§ 9
HOLIMS O2H-03 . = iy >
e MU T 2fer NEB/ ~NVD . Er u
STa/ET NEa/2 [L==re = & 5 x
FE-NS o 5. -
S -
o T WO 53 =
(AINO AHLINTEL = E1-M) [5F@/ET e T . 58
3 8o
el- T THR/ST/ETT g z
S/ET SAE/ET s O N m w 2
Zg
g5
FINAON 3IVAHILNT mw . - .
S0 NOILOFS =35 E & 2
1ONNOYS AHALLYE IR " o8 w/_ " K N
L i | i
STR/ET €t wm 8 mm I
] sz o2 g
A B CImE
Z| |2 >
»  d
§ B
(1
. S P L m 9 m9$
= T =
i g NG
omd ov B d "
; v T1E 4 s
m_ — =
N | P8
£ I bod . o5 8
<
3 T3 R R b
@ L L - - -
z
o
4 L L E q
[} o o o 5
jol g g N g
s 3 3| 3 h
ASSY F18V0 H39dvHO OQ4v08 440 ¥ NO w J\Z
5
Sa/er /T n
i
B
2 < m
% ] 2
FEvo Ep=1%] o B 7
20 2t 20 21 uf Y
vv 7 vv voor @ @
|11 Il :
E = T - g
( ASSY 3T8vD ON9/+E ) F18vo
En=el 2-35N4 E3NIT-NI “Assv TEVO
“AssY T1avd S3EVI OMVF  "Tiddl d0d4 S3Id3ILLIvE J0AZ21 E

100



STANDARD PARTS

ELECTRICAL DIAGRAM T600e MODEL (PAGE 6 OF 9)

1076283_02

TPPL BATTERY DIAGRAM - Cont’'d

PROPEL SYSTEM

0
R G
) 8
g n + =
3 S3
| -4 Nz
=
© m T R (s e =< e 9
> O =] ~ [==1 go
] . 23 Eu
E g SEE g 58
s g o qk 5
Bl Exz N
= S8 o ol
- N
S
9
a
2]
&
b
¢
@
]
m
A
w0 =2
D WM Vol
NTa/ET SE/ET w g =0 Qe TET
m =) E-20
N ]
Y u
8
i
g
2
&
a
&
a
@
- B
242
588
v ogt g
g 8- g
= S
21 ke 3ATHa-1 D Gaf Q
1.0 a
UIWIT 03345 T30S 00T s VIO/EE DR VHG/EE SR e
1-710d { o 07 ", H—alD= =< >
N avi
=5) TEAVE i EE s es
£-01r g b
)
NEB/SE € NED/SE Gl
(A = "ON9) £9 NOILO3S T35
FOLING 35433 1NdIN0 3A1LOY "Bd0sd
MTa/SE e Ma/9e B Aoy o <0
ons G NVL/0L
Ha/ZE (TS Hd/ZE & 200
=9 v
-
o NS (WLve)
2-AS "MS/"TI0S 3V INIXMvd
TIVANYW * 10
e - (e
»3 NOLLOTS 335 (03345 8NEds = Mo
0335 T30d TN
NOILJ3735 033d5 L2 > rreny7F] s A
- soion Bt e 10V
= NVL/OT T
(T3d0dd 378YNS = +8 )
<J01S-3 Wodd 440/NO T1340Md
60 NDILO35 335 BEC> rare o "
VNI T3<0Hd " 1H/8 18
M m YOb,
ST/ET STZET = 2 3 8 “*°fF 15578 X578 W\Omo /T =781
I
114 NOILOS 335
Teve By B T AE/EE XHB/8E
o S9 NOILO3S 33
5 B [
4 103130 J015-3 8E B B
9
g
% AVTI3d NY4 VA [01-4S
STE/ET STE/ET SE/ET T Ma/ET = @ = VHO/E 2= weeE P9
{v (NOILISOH e T4 = N3D = OTH “NS) z
(NWOQ = 03500 = OISV “MS) FE
kl (*0°H"O'N) NOILISOd 3393305 S ES
w 85w
n o 5 9% = ~
oW : oK 2
r Jz B 57]06 s
S T m
Q L
< O T 3 =) o
T EQ e ez
o= 2 S 285
1 =0 3 ]
o 0+~ Zwd
Ko
38
cBw
. -
w3 e spY
il = Qo E
= |28 HOLOVINDD 1X¥ *1d0 e z
I e
ou— |0
— N e i STE/ET = @ = TE/s
/%3 < { < [Tp)

101

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL DIAGRAM T600e MODEL (PAGE 7 OF 9)

1
0_
)
@ Al 3INQON 02H-03 N
S SSINUVH INAON 0zH-33 *LdO
N
(=) , 3
- TAR/VIE o e TR YERCES @
| 3
4t TAN-STa/vET | T TR VHO/VIE
*NS HSM4 0zH-03
21-hs
oz | 1R 2y
- [ REIYGES H
VTR IV
Ll Eakad
_
o
(]
Q N30
= =
(@] AQOZ “4N10°D *¥OLIAVAYD
N S1-g
T Nain
] 1I¥4 = [SdS'T -/+ 1SdS1 © SN3D ‘ON SSid e NH8/25 B NvL/05
m 11-0S
s e >
] s s NgE/25 NVL/05 /sy
V1709 V1709 dnd OzH-03 —Z-HIN
\ﬁ G | £
oo
MWI8/ET MWI8/ET B o L Sd/L5 QQﬁ
dNNd WON OZH-33 §-HIN
Jnans g L 5o
o i T Te/97 Ta/9%
_m I g a/ov a/ey
(@] ASSY OHO3
80d 0HO3
0 | SHIBANN 11 N39 .
W Z|
N ] g
I 2 N 9 n
) : N
(SSANHVH NI G3LY207)
L nHQ o2l
1-H x|
E
g
g
g
Z|
g g
3 g 3 o
= = z 0
3 s 3 3
=z
z
02 0
E
3
8
: oz
S 3 S
HOLOW N4 9VA &Ou% & AT v Jun vee
7 = 5 N QP
EEL “HOLON WOIONITAD LHOTY NO ez aen Horat s-82 bl
SSINEVH HOLdvav O1-HIN
ONISHIATE HOLON 35 e
HOLON HSNHA @NHOS 1HOIY . AVTRd HSNYE @nuas
SE/ET ﬁ@ﬁ z 80 N6y Nog/2h (VeSS A u a39/1
RIS L8 am
6-HIN :0510 *0H
13510 vor g
YOLON HSMHE @MHOS 1431 5
/e SIGPiy: tg0 AH9/8 - Ne8/2v E
: 9-8
8-HIW I
$0510 “GH
10510 D
o
2
B
2 D -
2
&
sl

10A

BATTERY +

O0PT. AUX1 CONTACTOR

Tennant T600e / T600 (06-2021)

102



STANDARD PARTS

ELECTRICAL DIAGRAM T600e MODEL (PAGE 8 OF 9) (S/N 11011883 - )

1076283_02

ABW OPTION

1 ABW SYSTEM
4 4 4 ¢4
I .

%)
N,

ABW PRESSURE SWITCH
@ MSW%E:

PRESS NC, OPENS @ 20PSI (+/- 1.5 PSI|
l

= x|
I |
= o
3 m E
3 o
3 3
i 3 g g
£ H &
CAN® CANW/YEL  mont| o u
2
CAN COMMUNICATION 8
SEE SECTION C5 =
CAN- [— CAN-/GRN _ w-1d o = 5]
<
g ¢
k] 2
E B
STATIC GROUNDS
=
I REAR FRAMEZ
= @ Ste-Yic: NI
X
=] i
ﬁ o
g u
M o OP.STATION BASE2 C
©o—loszy
< EC-Hz202
Q z @)] LOS/BRN
&
. [
[} =
& t S TRANSAXLE2
5 z 105/CRN
o ©=
o =
<
@
VAC FAN3 B8
(O Loszery 105/GRN g
STATIC GROUND
® THE SCRUB HEAD
USER [NTERFACERZ-7
10S/BR S
=]
|
g STATIC GROUNDING
[« KEY SWITCHR (PART CF MAIN HARNESS
@)j—%> AND OP.STATION HARNESS)
2 A
46/BLU

25 26 27

Tennant T600e / T600 (06-2021) 103



STANDARD PARTS

ELECTRICAL DIAGRAM T600e MODEL (PAGE 9 OF 9) (S/N 10000000 - 11011882)

ABW SYSTEM
1

ABW PRESSURE SWITCH
. @ -
<

PRESS NC, OPENS & 20PSI (+/- 1.5 PSI]

CAN+/YEL

CAN® [ CANTYEL  mu

CAN COMMUN [CAT1ON

SEE SECTION CS

CAN- —>__ CAN-/GRN _ wmi

46/8LU

ks x
= 3
o o
i o
5 3 9
i g
3
w
e |
>
o)
o)
=
om- =
o
<
3 3|
-
T
=
> o
3 T g
g S o
o o a
e @) N
o
<
E
[
@
: &
£\_Jg
= =
N
&
]
o
S E
I3
3
>
3
@
g
o
E

ABW OPTION

PCB ASSY

ABW MODULE

STATIC GROUNDS

1076283_01

REAR FRAME2
105/G

@):‘ RN

OP.STATION BASEZ
105/GRN

EC-H202

@):l 105/GRN

TRANSAXLEZ2

@:‘ 105/GRN

VAC FAN3

105/GRN

@)j 105/GRN

USER INTERFACE2J2-7
105/GRN

KEY SWITCH3

>g

STATIC GROUND
THE SCRUB HEAD

STATIC GAOUNDING
(PART OF MAIN HARNESS
AND OP.STATION HARNESS)

104

Tennant T600e / T600 (06-2021)



STANDARD PARTS

Tennant T600e / T600 (06-2021) 105



1076325_01

INTERFACE

USER
MODULE

S

2/BRN

CIRCUITRY

POWER ON/OFF

N % <t
™ 3
5
Tor | A ea
| =" e e NVL/0Z 6-2r NVL/0Z P>
2| ===
2| =
) Qi
o e WL/0Z [ NW1/0Z = évE
109
HOLOVINOD NIV
[y — g
= e n1e/9 =z n78/9 8/9
Jravge—
i = B gna/L EErga
30010 -0
a3sn 1oN T g )
.
W < <
£9 NOILO3S
B ; AVTI3H_SSVdAS
I cE2 335 aNNowo
azsn 1on << XH9/8E T T 2 g =< = -
440/NO JNd AVEdS 2ENY e N _ 2
53719901 'HOLINS “WON 8y |y NIGO - No 5 &
HOLIMS ONYM AVHdS otz b w ) ) o
. 3 o [
azET onS ona/z N7z [ e 32 z
B -~ =
zZ = S -
5 & ~ E &
HOLINS OgH-03 e Nd9/ -Nva & 5>
s-ar o 5
MTa/ET e TI/T AT e s
s0/m0 o E e REIVAEN'] z & 89
STIOI0L HOLINS “WON 9 ERig =] g
B oot 5 z
1-2f I (e TAR/Ta/ETT h ozes B N
WIE/ET STa/ET & STa/ET | ™ =
L
555
3INAOW 30Y4H3INIT o
| o ol < o A o
8o 8§ g g H o~ .

Y T 7<% S—— I ) |

Tennant T600e / T600 (06-2021)

2/BRN
2/BRN

evet SO NOILO3S 335 m
7100 AVT3Y 2N DL ONNOO

ResgRven2
caveno
cane
can

RESERVEDL

g

WET LEAD ACID BATTERY DIAGRAM

BATTERY /
CHARGER
SYSTEMS

ELECTRICAL DIAGRAM T600 MODEL (PAGE 1 OF 10)

o

8SYS/0T# Y3OHVHD °*378vd

2
M2C
7

o

[=5]
Sl
CHARGING

MAIN CONTACTOR

16}%57

PASS RELAY

STANDARD PARTS

on1d av . rW,J al W a B -
I T O s &) =
¢ 8 8 8 8§ & B o
= =] | L] ] ] | \
o 3 2 y o In 2 u
o L L By 8 g Y
<
= —
[an]
=z [m] &
o - g <
.o SR
g2 U = ,
[ z o
o g i -
e o &8 4 . 4 o
S o2 o] o] o] i
5 g x5 g ¥ g &
N < < < <
L - E w | ~ | —
| Eow
I WH/ET ASSY 378V0 HIOWVHO O8VOE 440 ¥ NO S 9
- a
& &
& - <
E3 LB -
o 8 mm
S378Y0 IMVH ‘S3TH3LLYVE J0A9 (9) o M
A 9 aan 9 € s £
, , V001 N N
o s - ||| = |1 = AV
o] 1-3504 53NIT-NI

$S378Y0 "11v8 0l °llve

106



STANDARD PARTS

1076325_01

ELECTRICAL DIAGRAM T600 MODEL (PAGE 2 OF 10)
WET LEAD ACID BATTERY DIAGRAM - Cont'd

[NTERFACE

USER

G JATHO-1
1-01r
1IN 033dS 13d0¥d Yool s Vio/eE — VHG/EE S . \
z-01r M A1a/95 TV
. *NS/*T0S 3NVEE Med
- | imeross 278
i o N&9 IV e EE &g TN - L0
= €-01r
kS on 10 N g Ng9/55
N&9 NE9/SE —— NHS/SE e
HOLINS 3s¥anRd 1-110
18/9€ Ta/9€ EECH i -
b1 . 1N0”ExXAY
9-MS R NI/ T% N
= AR gnd/LE i gnd/ze | e
Lt
= g N0 Zxnv
5 102X NVL/O% WOy — O
>
[S9)
w0
. 103130 39YLT0A A1ddNS 3AINO- 1
H LS NG/ TT e/
o
[a
(033d5 GNHOS = "ONg)
0z3 NOILJ3s 335 B~ H0/62 i hen
5 Pz IFR/6 IFR/6
S (T3d0dd 440 NYNL = "ON9)
7 378YN3 T3d0dd
ozvy NOIL3S 335 91> =] © HOLON 713d04d
/3T - V7ot Q u% .
Eoe THIN
E e vop
STa/ET YTa/ET =" oy = 3 B @ xH9/8 5978 QP
A B ¥-80
g B & 2
o
2
&
ZHOLIMS AN X
(SSINYVH NOTLVLS D ONV lA LEOELOT# U o g = # &
SS3INGVYH NIVA 40 LHvVdI o | 3 m W
ONIONNCHY O1LVLS w w S M & =
E
130Y4H3INT H3sn m m m W W ﬂ
o< —mrsT 1O wo
NN B 54
ZNY4 JVA al
x| 2 ] =
B =7 C) g ¢ 3 9
g g 2 g
IS I I -
I = (T
2 2 2 =
TIIXVSNVHL b I I B
==
i 5 8 3
102H-03 L
& = 5 8
7 =) FE
8
LHOd ovlr
135vE NOILY1S*d0 AM
wEa7seT 1)
3 T
e
dVHLS =] =
QN0H9 ONTGNVH T3INVES Hv3d N
o
7 Ih] 2
&
1QY3H gndas o =] a
s O == =W =
T
x Iz
gn o X
o =T
@ ® < O L
R xr ~ O
¥ HOSNS: 0O — D
NOLLISO T(¥g 318V IHVA o = m
N TaNno=01 M8 | I
TE [00AG+] NMOHE D
L
& elaalcl TINAIN0 H0SN3S1 S0V a0
()]
o YOSNT5 NOILISOd Tivd NOTLOINNOD N [ —zesre{ 80 2on
=
3INAON 30V 4H3INT
~— N %3

50 QHM/20 WATTSI

SWITCHED/ B+

2/BRN

2/BRN

3/0RA

6/BLU

RESISTOR-1

2/BRN

107

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL DIAGRAM T600 MODEL (PAGE 3 OF 10)

LITHIUM ION BATTERY DIAGRAM 107632801
vl
e
d = = =5 2 =
ol @ @ o @ @
ol N N > ~ N
- b 2 i i a
=
g =
W =
I « =
= o « S 3 S
3 B 8> & =
T 265 |z a0 2 s -
i 89 | & 23 z =
Yl gzt =Rz L
= . = [ & w
ex= Z Q. BT g J T =2z
o3 E 8 TIZEz o =g
ES . b =z z i
E S|, B|l.F& H =H
E i N g z .
&8 3 T s
g =]
| =
= d 2 g
= w X a =
gl S N [ o)
BMS I ¥ N| Q 5 5 =
= | = Z|
Battery 5 2 g 3
Management o i g
System IBMS) SEE SECTION BS AN 4 2 7
CAN+/BLU = > </ —
Leue B Y A : = B
oA =L < HMS CAN+ & ke 5 = = & 2
g J CAN-/WHT  —pyic oan- .
= 2
® 4 Lo 16/BRN_— ), 2 ] o N . 5
5 d 2
5 aua INT/YEL g g g & o E
. foue  INVVEL
o on INTL 2 g S N [ &
- — = N ) 5 °
" Z USB PORT z
g B B g g B HREE I I T I 2
z o - B T .. g = 3
= g g 3 g 5 R Bz 3 %
= £ £ £ H g B s B8 o
2 Y :
z 2
IS ; g
o =
it ] =}
o0 & 2
0 E = 5
& o1 g ; L :
w - 2 @ I :
oo % = . i F i
22 EE =l & H H H LI g g ]
< 4 S Bl B & 3 g 5] 5 5 &
(=] k| 3| 3 9| 5 5| 5| 5 5
N 3
W
5 o
b1
g g ¢
a 3 03 8 523 2 3 Z
3y =z ¥ g g g N
g 7 = Rl 8 g o S
& gl 3| 8 ]
CHARGER: ON BOARD =
SPE CHARGER
1025642
~
w
&
Ea AC PLUG
o = REF. LITHIUM ~ 0 o @
4 s a0 [P1® BATTERY 8 8 Y 5
I sues| o HARNESS:
= #1241522
Y e J e L13/BLK > s o = 2|
it - Jz,u% PZ-1 CAN COMMUNICATION T @ = g
209 | et g g IN N
SEE SECTIONS FIS, F22, F25 | e 3 3
B9 | e, - P2-5 &4
I e CAN#/WHT _J2L1-6 CANSAYEL SN o
FITET]
BMS_CAN+
e . .
J P CAN-/BLK P LIZIOS PR-10 | CAN-/GAN NN oy
T s
MS_CAN- z
) smee- o s INT/BLK g
al = 8
g SH-15 KEY SWLTCH g & 2
3| S+/WHT 16/BLK 16/BRN ' 23
[ StAWHT sl o, - Fr<< oo roa = e e Q9 )
+ 1011402 SEE SECTION F3 =
]
8
o Loroe 7/PUR z
JILT > )
B
St/WHT 2 3 2 3
cB-11 3 g g o
4A | P | 4
6/BLU 6/BLU 6/BLU
Jo-Ll J6-L1 “\NB/BLU @ KEY SW.
w2 . MAIN HARNESS NETS 4/YEL AND 5/GRN
MAIN HARNESS NETS 4/YEL AND 5/6RN N.0. BLl  INT/BLK i AND BY-PASS FELAY M2 ARE
| e
AND BY PASS RELAY M2 ARE o, yio Bl lcom z NOT USED  W/LITHIUM BATTERIES.
NOT USED W/LITHIUM BATTERIES. 4<%w<rﬁ? ol 5%
= | - O
CHARGER INTERLOCK SWITCH (N.C.) SR
S e e
OFF-BOARD CHARGER ONLY: SW. F) M=1: MAIN CONTACTOR 5
1/RED o= » @ 2/BRN AND  CABLE
T/RED Sip?
D-1

K 2/BRN

108 Tennant T600e / T600 (06- 2021)



STANDARD PARTS

ELECTRICAL DIAGRAM T600 MODEL (PAGE 4 OF 10)

1076325_01

LITHIUM ION BATTERY DIAGRAM - Cont’d

PROPEL SYSTEM

INTERFACE

USER

o
G IATHA- 1
as
1-o1r
TLINIT 033d5 13d08d %001 [ gg VIG/EE VHO/EE ] g B
y RN T o Ma/35 % TWITEVAT
: “AS/° 105 DIV Hivd
L 1 as .
& . 3A/VE i REIVZZS =] L1 @JSZE - ldo
= 1-°10d
= ooy b
@ NEO/SE o NE0/5E | Neo/55
HOLINS 353N
E
MT8/3€ AT e 10XV 619 NOLLJ3S 335
9-NS R N/ TH N/
HNd/LE & HNd/E T | e
Lo 2w 619 NOIL035 335
R i v Wior — O
. 029 NOILJ35 335
T
o 103130 39V1T0A A5 3A1HO-
B SNI/TT W/ 1
Each i
(03345 amos = "aNg)
023 NOI103S 335 B> 9782 v s
3 Mg TAR/6 TAR/6
S (T308d 440 NENL = TQNO)
- 378VN3 130k
ozv NoI1335 335 9IC > ] HDLOW T3dOHd
et e NVL/0T <& o>
& § 241N
: vor,
= R B
WB/ET NT/ET T2 & o= 3 % ‘Tem THD/8 [ R Ey—— mﬂ%u
o 8§ &
EHOLIMS A
[SSANUVH NOILVLS"dO ONV. << LEOELO1# © < o o #
SSANGVH NIVA 40 L) al © 3 9
ONIONNON D1LVIS w W 3 9
4 o o
230V43INT H3SN g9 2 = 2
&7 © 3
= [ DO i
ENVA VA o
< o . ¢
Eaae=C) al ¢ gz ¢
g < 3
u i I
|
2 g 2 =z o
ZITXVSNYHL I e 2
© + B
NE9/50T @ =
=5
]
P Y il
g 8 8 g 2o
202H-03 P s
w7 1O P
R ]
1808 SVIP
235V8 NOILVLS dD <
O © o n a
3 ] O == Som Y
g T r =z
dvils [Sl=] Al guw o =
|, Owouo o Z3NvHd B3y ot - 8- = T DHr
i aaE©) b e 38 =635
o — o
L o = O
- ZOvaH Endos o u -
)
a2 NEa7sor 1O
o
=
N (32]
- — N

SWITCHED/ B+

50 CHM/20 WATTS2

< 2

2/BRN

2/BRN

RESISTOR-1

3/0RA

6/BLU D

D-3:

109

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL DIAGRAM T600 MODEL (PAGE 5 OF 10)

1076325_02

TPPL BATTERY DIAGRAM

%

- ) 3 o
] T g
E| = T \VI1/0Z P NVL/0Z s
2| =" 12-0
fie) T o
IR 4
I o NV1/02 p— W1/0Z = évw &
W 1100 N
M N — HOLOVINOD NIVW
[
r w
W & "B /9 Sz Ta/9 =]
—Z
Z0 J—
s Ea=r7a R Ep=r7a Ea=r7a
1
[}
D
30010 :+-0
g
03N LN T neoms .
NZ 2
vx
2=
&g €9 NOLLoZs A2 SSVdAG
- g 335 Ov0E9
03sn 1oN vy per R BN eI —rgET = @ G 5
420/N0 MiNd AVHELS BN h { - W
S3BI0L "HILINS “NOW 8F Yy oo 0 B o
[ HOLING ONVM AVMdS ghd % ) R o
o p1-20 _ o~ ¢l 6 0 o U
52 /e NS and’z B [ M 32 . D
SE 5 3 : 3 5
Pl 0 4 o
o5 HOLINS 02H-03 ooz i NES/ =NV = o
N ) ]
o % SE/ET e BT REIVZa e = <
= 10/mM0 s Rattca RE VAN # -3
= 5379901 "HOLIMS *WON 9 T 4 jis Z
oo ] 9 hE 8 g 6 B
o Ler oa T et T/ B/ETT b B N N N
SE/ET STa/ET STE/ET o 8
4
E
FINAON FOVAH3INI o ©
. 'R R EERE N
beger -
HE/ET SO NOIL03S 335 m m g % iz oz ¢ 7\ x
I100 AVTE 2N OL ONoED b m ME e
|2 Q
z o >
§ 5 54 w H
o e A -
HI9UVHO *31avo o m% a g m z 1%
= =J°| < -
o NN
) ! i
od ov 8 = A5 d8| =4
m_ | E oy g A = ;
i ¢ ¢ 8 8 5 3 B =
AN [a) = ¥ T o] v F T \Z
T = s & = ot @2 &
[ § 8 &
>y s ~
3k : .
z o ©
g & B g ¢
=<WU . — N Y] -
< T > i IRE 3 Uz
now o) = ] u
it + & D
< 3 oE o [ [ 5 3
L o x o e | | lis
O NEER N N N N|
| = 4 < <+ <+ =] 5
| Eow Fd
Iy ezt ASSY T18Y0 H30HVHO QuvOE 440 ¥ NO & .
m [a}
2 £
: -8 i
3 gk
uf
p
u ST1EVO OMVY " Tiddl HO04 S3IHILLVE O0aAZT E ol o g
us] o o ia
3 ;71 ;71 | vooT N N
L < — ; = T T Ei
ERCe)
ERl]
oozt Q0 21 180 1-35N4 #INIT-NI

fS31Ev0 “Llve 01 "llivd

Tennant T600e / T600 (06-2021)

110



STANDARD PARTS

ELECTRICAL DIAGRAM T600 MODEL (PAGE 6 OF 10)

1076325_02

TPPL BATTERY DIAGRAM - Cont'd

PROPEL SYSTEM

BATTERY-

<13

n ANTHA-1
3 1-o1r -
~ | LINIT 03345 T3d0Hd Y001 B Vio/EE - VHO/EE E=F
g f-1r P g v
= N 2-01r =4 18/95 VIilgva)
9 NS/ T0S BIVHE HMavd
i o S NES TEVE T TEAPE s 2hs VANVA 10
i g EQIr s
=3 NH6/SE g N&9/SE T T NHas5S
HOLINS 3SHaAZd  1-11P
= 619 NOILO3S 335
THH Ma/9E i M1a/9E ERE oo LNOTEXAY
8-Ms z1ir tufe NI/ T+ N T
IFm HNd/LE T ONa/ZE T e
[ 69 NOILO3S 335
TEMeli NVL/DF WLor — or
029 NOILO3S 335
e 103150 JOVITIOA ATddnS SAIND-1
B NI/ TT WA/ 11— 1
g1a |TNE0
103305 gneds = *aN9)
0Z3 NOILO3S 335 B> To/52 g P v
x
4 Vi A6 THI/B
S 173d0dd 440 NENL = *ON9)
- 378YN3 13-04d
Oz2v NOILO3S 335 91> T | HOLON T13c08d
et i NVL/OT SIGPixs
-
s ] THIA
3k YOb
SE/ET MTE/ET w0 g ¥ H g e XH9/8 rE9/8
B — ¥-80
g g & @ o
w
i
ZHOLIMS A N
= © | & B
(SSINGVH NOILVIS 0 ONV x 82 2 § ~
SSINGVH NIVA 40 Levd) Qg g +
ONIONNOHD D11VLS & E E & o« =
130VA3INT H3Sn m m m 7 m o
gm0 =
L-2r L NN 59
5| s s
ZNV4 OVA s g = m
(= ©) o o 2 35
L] | ] |
| | | |
[ia] [ia] 1] =
P S A
T3 TXVSNYHL ©
s e ©)
102H-03 e S
g £ 3 7
=2 2
EEamaC) FI
135va NOILVIS 40 a4 ovir < i
= C) ©
B == |7
o
dvils [=le .
ONNOHD ONIENVH 13NVES V3 o e
wv rsoT 1O W ==
n 0o
1Qv3H 8ndos o) 2 oo
N=O/E01 Q) T5 o 1z
O N <
N = T O
- < O T
33 L=9
SSINGVH “MS 11va DOr W m
NOTLOTNNDD ON [ o
039/0E L
("0"NI HOLIMS T1ve
o> N/ TE Gl
15N
NOILOTNNOD ON - )5 femn 4an
2% ™

SWITCHED/ B+

SEE SECTION A20

50 OHM/20 WATTSI

D-3:

D

<]z

2/BRN

2/BRN

RESISTOR-1

3/0RA

~ 6/BLU

2/BRN

111

Tennant T600e / T600 (06-2021)



STANDARD PARTS

)

ELECTRICAL DIAGRAM T600 MODEL (PAGE 7 OF 10) (S/N 11011872 -

1076325_02

GROUND

EC-H20 & ABW OPTION

1

FREMIUM CONTROLLER

SEE SECTION Gl4

@0d AHLINTTEL HLIM
H0d OuvaNv1s

TI0HINOD INIHOVYA
(WIldvd) AIGA3SSY a3 LoN K | e -
ONIHALIN *130 °Ld0 s
@fm = T VHD/ES R
»\yu m%w = z NHg/29 CE Frnesg
. -
12-104 EACI T N59/59 RN
=
*10d ONIH3LIN *130 S
193130 +8 N IHO- | NG/ TT e
(V1 1) owaz,
(QIONTI0S Iyived NO) .
MS/*TI0S IAVHE ONIMSV. e
i 1-MS .
£18 NOILO3S 335 [VINYW 10 Gty
e S 4ois-3 a 2 oies
MNd/TT dnd/q w > TBA/%9 zzir
A¢ 03sn LoN 03sn LoN VV SSVehE HOLTHS Divaa N
9 S 1S1-MS
(WILHVd] 10V QVEH andos
SET 3 =" S XH9/82 xE5/82 Sar [T ST,
IE1-MS arms,
214 iNOIL03S 335
XE6/82 2 e oz
2,
€19 NOIL03s 335 1> N—exv NG/ 1% v | S
urvaa
€1g NOILO3s 335 OV N2 NVL1/Ov Tz |2
airorwa
LA SEL3N HNOH o 4
Sa/ET ona/L1 ey
21-Ms *MS NOILISOd 3393390 . TR
SIR/ET =" A1a/32 o il
s v eV
(TVLIEH0-NON) 33504 NMOD *XWN
:01-MS (VLIgH0l £40 o
MB/ET =" NV1/05 zor |
6-MS (ATNO VLIEHD) 240
SE/ET =" T/6b E
v,
18-MS (ATNO VLIEHD) 140
STa/ET 2" XE9/8Y o iy,
L-MS T3A371 ANYL "130 .
Sa/ET gz v NH3/2E [ il W
Z
o,
£2v NOILD3S 335 9> VT a/5v T IS “
sz,
STR/ET N
STET N -zmees,
SIR/ET o R
e,
SIa/ET w™a sng " s,
z
2 EX/+NV3 T |
=8
s 180 ause
m =
—_ z w
W ..H 1073 tHS
W Q
gul | e
z Yz z
SHE S

(TWILVd) ATENISSY
SNIYBIIN *130 *1d0
N ™
g+ 130
19 41N
3ATVA NOLINT0S
o NG/ T2 A8/9%
tI-AS
o T1a/3r 18/9%
§7 19 NOILOSS 335 g, —
3SN3S HIVIIE 2-90 VS M1E/S
s
e
(T3d08d 440 N&NL = *ON9)
G T 214 NOILOFS 335
oy mia/ar 1a/9T <ol
T
T
=
o
=
T
LI
s @
INND ONYM
Va1
- Ng9/5b Ng9/5 Ng3/Z
5 £-80
o
= z
w o
= s
ol N
Y N
o <
- W ON3LX3 = N340
o[ ; (WILevel) 1OV QV3H 8nH0S
bz =z _ .
o VHO/ER 2 o
s : DL BT N
10vdL3e = N340
o NG/ 2
NV QVA
ez : @Qﬁl
th-uIN
e THm/eE
Z-HOION EBNHoS L4
o &Qﬁl
sE-HIN
o IV
[ DLON BnH0S He Ty >
= Ng9/2T  "H0I0ON WOTIONT A0 1HO1H NO Sl Q o=
SSINGVYH HOLVAY o
ONISHINTY HOLOW 35N
= E— Ng3/Z
[\Y)

SWITCHED B+

SEE SECTION Al4

Tennant T600e / T600 (06-2021)

112



STANDARD PARTS

)

ELECTRICAL DIAGRAM T600 MODEL (PAGE 8 OF 10) (S/N 11011872 -

1076325_02

EC-H20 & ABW OPTION - Cont'd

ABW SYSTEM

EC-Hz20 MODULE

JINACN Mav
g TFM-Sa/ETZ
AN HILYA AHILLVE
o .
TIR/ET gnicy Ad9/89 T mﬁouw z
18-HIN
SIa/ET e
a0 on
MTE/ET (154 5'1 -/+) 1Sd0Z © SN3JD ‘ON S5 v a4 meey messy
Do
STa/ET R o TFAW/BS e B E
HOLIMS 3uNSS3dd Mav 4 9
z
S
d <8 w
N o
= Z X
438
< 2 K <
O] W E O]
o
Z W
< L
[SINT))
+ ]
4 4
< <
(8] (8]
3NAON O2H-03
SSINGVH ITNAON 02H-03 * L0
Tn/v36 i =T VED/a3E
191-NS
e TR /v B TR VHO/VE
*MS HBNTY 02H-03 94
I
O
i
otz |TER Py
S{im REIVZ=ER ,ﬂ
VTR REIVAE S
Iz |F P
pzr 7R
S {002 41070 “H0L10vevo
2 NEa/25 VﬂA ﬁ 1a/9%
L7V4 = 1Sd G'1-/+ 1Sd ST © SN30 ‘ON SS3dd
197, )
2N g
SFE/ET =< e W08 WI/08 e L] " N&8/25 ﬁ@@ dnnd Lsva/oHos B9
» 16-HIN
o &
1S1-MS
% SE/ET wEr T
] AN NOM 0HOZ
WT/ET MIE/ET sz oy L TS ﬁ@t
18-HIN
R 4 f18/99
REIVE ) B TR A1a/5%
Vol
5 i .
o g NED/ NV ear | ™ g /5% /ey ¢ e /P
3 Nz 8 £
Z] Z| O a
<] <| — N
(&) Ol = 10 [\
< O
O
= Z
z O
: zzg
O
S 584 ™
Z W
< W
o 0

113

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL DIAGRAM T600 MODEL (PAGE 9 OF 10) (S/N 10000000 - 11011871)

1076325_01

EC-H20 & ABW OPTION

PREMIUM CONTROLLER

TIBHINOD 3INIHOVA

a1z

TS

ez

noxL

NT 0T

SN

amams

23

e

20 vans

R

avai

v

28NS

—zanuos

+18nucs

-Tenos

ans-a

(VILHvdl Anan3ssy a3sn LON v ek
ONIYILIA *130 'LdD
Q/ [ € VHO/ES v |0
c
A& LT z NgE/Z9 R
. -
2-10d N T NH9/59 zrzr | e
*10d ONIYILHA 130
103130 +@ IATHO- | Al TR
T
(GIONZT0S 3vaE NO)
“NS/*TI0S VA ONIV:
bI-NS WONYA L0
18 NOILO35 335 HOLINS dOLS-3 g 5 i
== NG/ T und/zg o EVEE f
xA g3sn LON a3asn 1ON v S5vdAd HILTMS 3yvda
g < 2 g S1-NS
(WILHYd) *LOV O¥3H Bnkos
TEET S t xd8/62 XH9/82 e
E1-MS
AHo/82 82 S| e
E18 NO[1035 335 IW> N NG/ TH |
€1g NO[193s 335 O[> N2 NV1/0% T | 5
L-nH Y3LIN HnoH
ST/ET EQEIZA] o=
z1-Ms *MS _NOILISDd 33033N0S .
SR/ET 2" f1a/92 | 1
S -
(VL1BHD-NON) 30HO4 NHOD *XVA
01-ns (WLIBH0) £ .
ST/ET =" NV1/0S zor | M
6-IS (ATNG TVLIBH0I 240
Y1a/ET o=" TAN/6% Ee
8-S {ATNO 118801 140
STa/ET o—=" Xg9/8Y o
L-MS T3AT HINYL 130 .
STa/ET z 4 NHg/2e | BT
€2¥ NOILJ3S 335 9 Vs z® REVCTS | susra
STa/ET Frr| W
TTa7ET ] 080
Sa/ET o o
ausaw
R uvg sna "
D - z REIZLNE) wE |
s =
- Z =8 NHO/-NV3 e
- p=t = =z
= zZ & S
0B 52 For
ER B
Bl i i
2w 88 . =y
]
T H zw Z z
58 5 S

Sk6¥L0T# 378Y0

N (<2
ONIYALIN *130 *1dD
dhnd 130
o NHa/Zz s s =< m@u s ¢ ' esey z
g
9-HIW a
N
FAWA NOILNTOS
0 NI/ 12 Aa/av
1-AS
i /sy /sy
Eor £19 NOTLO35 335 o
JSNIS HINVIHE Z2-90 VG nasey
g
EL
(T3d0Yd 440 NHNL = “ONO) 14 NOLLoZS 35
3716YNT_13d0dd T
w2 Ia/at ATa/aT
e
=3
B
T
B
=
L-HIN
T una/ih d ﬁ@u& 7 NH9/5h
dNNd aNVA
Vel
e NH9/5h NE9/5h R ANV
€-80
&
3 z
E &
E N
gz
] ONZLX3 = N3O
g E (WIL¥Vd) 1OV QVaH enHas
5z 2 Kt
v VHO/EY o—="
S-HIN
S : = <<t
19vd13d = N3d0
& NG8/2h
NV OVA
P-HIN
i TAR/BE
2-HOLON 8N¥0S 1437
E-HIN
e REIVZ
| -HOLON 8NHOS LHOTY >
= Ngg/21 "OI0N TVITEONT A0 1HOIE NO %ﬁ@ﬁ 7
SSINUVH HOLAVAV o
ONISHIAZH HOLOW 350
T Nga/z

SWITCHED B+

SEE SECTION Al4

Tennant T600e / T600 (06-2021)

114



STANDARD PARTS

ELECTRICAL DIAGRAM T600 MODEL (PAGE 10 OF 10) (S/N 10000000 - 11011871)

1076325_01

EC-H20 & ABW OPTION - Cont’'d

ABW SYSTEM

EC-Hz20 MODULE

FINAoCN may
= T Ta/ETZ
dANd HILVA AY3LLVE
b X99/69 i ﬁ@ﬁ z
8-LN
NTa/ET o e
o an
MB/ET 19v4 = (1SdS'1 -/+) 1Sd0Z © SN3O ‘ON SS3ud e - mie/Sy ne/sy
Do
. f %
Sa/ET NS £l THI/65 e H] g
HOLINS 34NSS3ud Nav & 9
g
| = z
ol Ewn
s
258 2
Gl =5 O
= Q
33
=
zw
z4d
S8
+ \
2 z
ES ES
(8] (8]
3NAON 02H-03
SSINGVH IINAOH 02H-03 * 10
TAR/V36 terem T e VH0/G%
ar-#s
2.2 THM- O 18/VIET e T e VHO/VIE
*HS HSN14 0zH-03
01-21F PN
R T /8 H
T REIVAE S
e
T | e
. .
A0z *4n10°0 *HOLIOVAVD
0 R NH8/25 A 1a/ar
1-3
17V4 = 15d S 1-/+ [Sd Gl © SN3O "ON SS3ud
19, (¥)
g & =
WI8/ET NVL/09 NVL/09 aam | MO o NuB/zs Q dAnd 1sv4/oHo3  TR/SY
6-HLN
% ¥Ta/ET s | 70°
o] ™ ) dNNd WO OHO3
NTB/ET ¥18/€1 s RV < =)
8-HLN
[P - e
REIVZTR) zaw | ™ EI e 18/t
vor
g & NHS/-NVD ear | ™ T mTa/ov Te/Sy a/ey
N N 2-80 z
2 ) g
=z Z| =z i)
2 £ 3 Q
3 2. N
s
+ . 52 2
z z3F 3
S 5388 N
88 o
zw
S a AN

115

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 1 OF 5) (S/N 11011883 - )

[R]J1

WIRE NO. [POS.] [WIRE NO. POS.
4A/YEL 1 33/0RA 1
7/PUR 2 34/YEL 2 |
CAN-A/GRN |3 | [35/6RN 3 |
CAN+A/YEL |4 | [36/BLU 4
6G/BLU 5 37/PUR 5
2/BRN 6 CABLE:BLK 6 |
40/TAN 7 7
20/TAN 8 CABLE:NATURAL |8
41/PNK E] SHIELDZ:GREENZ |9
27/PUR 10 178/PUR 10
18/GRY 11 SA/GRN 11
13J/BLK 12 70/TAN 12
54/YEL 13
38B/GRY 14
19/WHT 15

WIRE R

G- PIN

45/GRN_[1 TO: M5: SCRUB

41/PNK_|2 LOWER ACT. RELAY

130/BLK |3 LABEL [1): MSs SCRUB|
LOWER RELAY

43B/0RA

SE/BLU

TO: M4: SCRUB LIFT
RELAY

M4: SCRUB
RELAY

ACT.
LABEL (L]:
LIFT

6D/BLU 86: COIL+

SCRUB RELAY
iMl: SCRUB RELAY

TO: M1
LABEL (1)
TO: BATTERY B+ STANDOFF

LABEL (1) :B+ STANDOFF

TO: BATTERY B- STANDOFF

LABEL(1)s B- STANDOFF
TO: Ml: SCRUB RELAY
LABEL (1) :M1: SCRUB RELAY

TO: OP.STATION HARNESS
LABEL (1 OP.STATION HARNESS

[=]

il
i/
Ny

DETAIL: CABLE
SHIELD-2

DETAIL: 43

13 134

138

13C§ 130

1076907_00

DETAIL A

42 ) 42A DETAIL® L3-1

TO: Ml: SCRUB RELAY COIL
LABEL (17 :MLlt SCRUB RELAY COIL+
N
20 ] 20A
TO: MI: SCRUB RELAY COIL
LABEL (1) :Mlz SCRUB RELAY COIL-
WIRE o IN|REF
NO. RELAY TO: MA: VAC FAN TO: MZ: AUX L
29/WHT |1 |30: cOM RELAY LAY
13F/BLK |2 85: COIL- LABEL (1)t M3z LABEL (1)t
OPEN 3 [N/A VAC FAN RELAY M2: AUX 1 RELA
15/GRN_[4 [87: N.O.
3/0RA__ |5 |86t COLL~ N 26,/BLU
6B/BLU
TO: MB: BYPASS N
RELAY
LABEL (11: Mss
BYPASS RELAY
N
DETAIL: CABLE
1056 = SHIELD-
TO: STATIC GROUND
NO LABEL
9 10 13 8
WIRE NO. |POS. |WIRE NO. |POS. P2
CABLE:® 1054
NATURAL |1 35/GRN 8
33/0RA 2 34/YEL 9
70/TAN 3 OPEN 10
27A/PUR |4 OPEN [
38C/GRY |5 36/BLU 12 P3
OPEN |6 37/PUR___ |13 TO: Pl (1-CONTROL) LTAOB=ELB_'
OPEN 7 OPEN (14 WIRE O S NG LABEL TO: STATIC GROUND
- . NO LABEL : NO LABEL
SHIELDI:GREENL] | T0: P2 TO: M2/M- TO: B+
OPEN Iz A= LABEL® LABEL :
M2 maw
CABLE :RED 3 BRAKE SOL .
CABLE:BLACK |4 NO LABEL:

DETAIL C

DETAIL B

DETAIL: 13-5

13C/BLK

=

TO: VAC FAN
LABEL (1)
VAC FAN

N
©
S
=
I
B

TO: STATIC GROUND

NO LABEL

116

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 2 OF 5) (S/N 11011883 - )

DETAIL C
CONTD

DETAIL B -
CONTD

DETAIL

DETAIL: 27-1
f DETAIL: 105-2

TO: EC-H20 PUMP

LABEL: EC-HZ0 PUMP

WIRE NO
46A/BLU
S52A/BRN

DETAIL: 52

DETAIL: 46—1‘\X

1076907_00

TO: EC-H20 CAPACITOR DETAIL CABLE SHIELD-2
LABEL: EC-H20 CAPACITGOR
WIRE NO.[POSITION
46B/BLU |FEM:POSITIVE |
S52B/BRN_|MALE sNEGATIVE |

NOTE =
- REMOVE CABLE COVERING ABOVE THIS POINT.
- SPLICE SHIELD TO THE SHIELDI/GREEN-2 WIRE.
- ROUTE THE (4) WIRES UP TO THE SPECIFIED CONNECTORS.
- COVER THE EXPOSED END OF THE CABLE COVER

WITH DEFINED HEATSHRINK.

OTE:

REMOVE CABLE COVERING ABOVE THIS POINT.

SPLICE SHIELD TO THE SHIELDI1/GREEN-1 WIRE.

ROUTE THE (4) WIRES UP TO THE SPECIFIED CONNECTORS.
COVER THE EXPOSED END OF THE CABLE COVER

WITH DEFINED HEATSHRINK.

4

DETAIL CABLE SHIELD-1

TO: SQUEEGEE POSITION SW.
LABEL: SQUEEGEE POSITION SW.

WIRE NO. [PIN [POS.
1 3/0RA 1 COM
3 OPEN 2 N.O.
38A/GRY |3 N.C.

CONTINUED
N PAGE 2
(SHOWN ON BOTH PAGES]
7 TO: E-STOP SW.
LABEL (1): E-STOP '
1 B-1 J\_/ f
DETAIL: 17
TO: HOURMETER 1
LABEL (1): HOURMETER \
WIRE NO. 1 - '
[4B/YEL | TO: ECH20 SW.
17/PUR LABEL (1]): ECH20 SW.
OPEN TO: KEY SWITCH
TO: CHARGER INTERLOCK SW. LABEL (1): KEY SWITCH
LABEL (1): CHARGER INTERLOCK SW.

TO: STATIC GROUND

NO LABEL

TD: STATIC GND.
NO LABEL

TOs MAIN HZ0 VALVE
L(1)s

LABI H
MAIN H20 VALVE

Tennant T600e / T600 (06-2021)

117



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 3 OF 5) (S/N 11011883 - )

1076907_00
SPLICE
DETAIL -
1 \B/RED
i igﬁggg TO: LEFT SCRUB_MOTOR#2
LABEL(1): LEFT SCRUB
L 1E/RED MOTOR#2
1 1G/RED ALL SCRUB HEADS
4 4/YEL
4 A/ VEL ﬁggpdo'
4 JB/YEL 13A/BLK
4 4C/YEL
6-1 6/BLU
6-1 68/BLU
6-1 6C/BLU
6-1
6-1 TO: STATIC GND. STRAP
6-1 NO LABEL
6-2
6-2 6K/BLU
6-2 6L/BLU
13-1 I3D/BLK
13-1 13F/BLK @
13-1 136/BLK
13-1 13H/BLK DETAIL: 27-2, 46-2
13-1 13J/BLK 1050 I
13-1 | 3AB/BLK
13-2 !
13-2
13-2 13N/BLK
13-3 I3M/BLK |
13-3 13R/BLK |
13-3 |3T/BLK | e
13-3 13U/BLK .
13-4 13N/BLK (G / b 4 ! ——R—— — — DETAILD
13-4 13V/BLK | [/
13-4 13W/BLK !
13-4 1 3X/BLK 88N;AEEE? | DETAIL: 13-2
13-4 13Y/BLK (SHOWN ON BOTH PAGES) !
13-4 1 3AA/BLK | ‘
13-4 135/BLK ‘ ' /_- TO: BRAKE SWITCH BYPASS TERMINALS
- CONNECT BL/BLU TO 39B/WHT TO DISABLE THE BRAKE SWITCH.

13-4 IEAD/BLKJ ‘ - DISCONNECT B6L/BLU AND 398/WHT TO ENABLE THE BRAKE SWITCH.
13-5 lE/\C/BLK‘ | E: VENDOR TO CONNECT TERMINALS AS SHOWN.
13-5 13K/BLK LABEL (ON 6L/BLU: .BRAKE SW. BYPASS.

‘ LABEL (ON 3SB/WHT): BRAKE SW. BYPASS.
13-5 13E/BLK I
17 17/PUR DETAIL: CAN-1, CAN-2
17 L7A/PUR ! o
17 178/PUR i ‘
77T 57/50R DETAIL: 105-1 ——|
27-1 27A/PUR
27-1 27B/PUR

e o - {——————- DETAIL E

DETAIL: B-2 \\&DETA[L: 39

TO: BRAKE SOLENQID/SWITCH
LABEL (1): BRAKE SOL./SWITCH

WIRE NO. |POS.
S0/TAN

A
51/PNK B

o g e e
[n]

N 39A/WHT

TO: ECH20 PRESS. SW.
LABEL (1)
ECH20 PRESS. SW

PROPEL MOTOR [WIRE NO. [P
LABEL (1): PROPEL MOTOR S0/ TAN T
WIRE NO. [POS. OPEN 2
S/WHT 1 13V/BLK |3 N.C.
10/TAN |2

118 Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 4 OF 5) (S/N 11011883 -

)

1076907_00
TO: ABW PUMP
LABEL: ABW PUMP
WIRE NO.|POS. @
44/YEL |1
45/6RN__ |2 |
27C/PUR |3
13R/BLK |4
19/WHT |5
OPEN
TO: SCRUB ACTUATOR
LABEL: SCRUB HEAD ACT. \
DETAIL RESISTOR-1
TO: EC-H20 WCM MICRO PUMP
LABEL (1), ON WIRE B66:
EC-HzZ0 WCM PUMP
| _——— oan i
/ 27-2 27B/PUR
27-2 27C/PUR
WIRE NO. [POS.| [27-2 27D/PUR
TO: EC-H20 SYSTEM |OPEN L 38 38/6RY
DETAIL: RESISTOR-! LABEL:® EC-H20 CAN+D/YEL [2 38 3BA/GRY
CAN-D/GRN |3 38 38B/GRY
DETAIL D OPEN 4 38 3BC/GRY
T } { ) I3T/BLK__|5 39 39/WHT
-CONTD j/ )/ I3U/BLK |6 39 39A/WHT
OPEN 7 39 39B/WHT
DETAIL: 13-3 DETAILL: 46-3 52/BRN 8 43 43/0RA
B0/TAN 9 43 43A/0RA
OPEN 1D 43 43B/0RA
@ 46F/BLU |11 46-1 46/BLU
46G/BLU__ |12 46-1 46A/BLU
TO: STATIC GND. SCRUB HEAD 66/BLU 3 46-1 46B/BLU
LABELL1ISCRUB HEAD 67/PUR 14 46-1 46C/BLU
TO: ESAREEEND- . 46-2 46C/BLU
46-2 46D/BLU
DETAIL: CAN-1, CAN-2Z _— 65 26560
@ 46-3 46E/BLU
46-3 46F /BLU
DETAIL: 13-4 B 46-3 46G/BLU
X\ 52 52/BRN
DETAILE i T — . [D TO: RIGHT SCRUB_MOTOR#1 é ggg:ggz
! AR X S LABEL (1) : RIGHT SCRUB
-CONTD OTOR #1
DISK/CYL ONLY
105-2 105SA/GRN
105-2 105B/GRN
105-2 105C/GRN
105-2 105D/GRN
TO: LOW DN. FORCE SWITCH/DF-1/SW-4 [105-2 105E /GRN
LABEL (1) : TOP SWITCH o5 2 TOSL/GRN
LOW DN. FORCE ORBITAL ONLY TN SANTAVED
CAN-1 CAN+B/YEL
CAN-1 CAN+C/YEL
CAN-2 CAN-A/GRN
i CAN-2 CAN-B/GRN
O ARERD) SO q0: e moouLe CAN-2 CAN-C/GRN
ABW PUMP POWER LABEL (1) : TO: ABW PRESS. SW. HIELD- L HIELD
ABW MODULE LABEL (1) : SHIELD-1 |GREEN-1
ABW PRESS. SW. SHIELD-2 |SHIELD
WIRE NO. [PIN WIRE NO. |PIN [POS. HIELD-2
I3AA/BLK |1 S59/WHT |1 [coM
OPEN H OFEN E NN
OPEN 3 135/BLK |3 N.C.
13AD/BLK |4 TO: MAX. DN. FORCE SWITCH/DF-3/SW-5
59/ WHT 5 LABEL (1) BOTTOM SWITCH
13W/BLK |6 MAX. DN. FORCE ORBITAL ONLY
46D/BLU |7 WIRE NO. [PIN [POS.
PEN 8 13Y/BLK |1 |coM |
OPEN S 18/GRY 2 [N.O. |
OPEN 10 OPEN 3 [N.c. ]
CAN+B/YEL |11
CAN-B/GRN| 12

Tennant T600e / T600 (06-2021)

119



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 5 OF 5) (S/N 11011883 - )

<o (5"

TO: STATIC GND.

é LABEEL[ 0
T‘j‘:l el

i . T0: CB-2
1-. LABEL[I]

j@DI 0o
LABEL[I]
‘- CB-3

E TO: CB-4
LABEL[I]
1"“

NO LABEL @ .
AR
TQ: CB-5
/ i-

\
|
|
|
|
i
i
|

. LABEL[ 1)s

T-ﬂ

TO: CB-6
LABEL (1)
T-H cB-6

%—C-H
L TO: CB-7

-. LABEL[I]

1076907_00

DETAIL A -

CONTD
Part No. Serial Number Description Qty.
1076907 (11011883-20000000 ) Harness, Main, Ele [T600e€] 1

120

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 1 OF 5) (S/N 10000000 - 11011882)

1075507_03
TO: OP.STATION HARNESS
LABEL (1)s OP.STATION HARNESS
o e =] (7]
T
2 E
3 3
4 4
5 E
6 6
7 = 1ELD-2
8
0 0
1
[707TAN 2
3
WIRE REF .
NO- PIN|RELAY
45/6RN_|L_[30: COM Lo0s Vs scRLe
41/PNK_[2 |85 COlL- . RE-ALBE
LABEL (1) MS: SCR
13H/BLK [3_|87A1 N.C. COWER RELAY
43B/0RA [4 871 N.O.
6E/BLU |5 |86: COIL*
WIRE REF .
NO. PIN|RELAY
A4 VEL 5. com ] TO¢ %"r SCRUB, LIFT
40/TAN |2 e5: COIL- || ApEL(1)s M4* SCR
136/BLK [3 |87A: N.C. LIFT RELAY <
43A/0RA [4 [87: N.O.
6D/BLU |5 [86: COIL* |
<
O, b
TO: Ml: SCRUB RELAY ©Om L
LABEL |1)5M13 SCRUB RELAY o
TO: BATTERY B+ STANDOFF umm !
LABEL (1) B+ STANDOFF | 13}
.|
TO: BATTERY B- STANDOFF @3 — p
LABEL (1) B- STANDOFF — T
\K\ 18.81 a)
DETAIL: 13-1
TO# Ml: SCRUB RELAY
LABEL (1) sMLs SCRUB RELAY 125
14.91 m
=
TO: Mls SCRUB RELAY COIL <
LABEL (1) M1 SCRUB RELAY COIL+ 33, E
o
175
TO: M1: SCRUB RELAY COIL £e.el
LABEL (1) sM1s SCRUB RELAY COIL-
WIRE REF .
PIN 1200
NO. RELAY . N 147.21
TO: M3: VAC FAN s M2z
29/WHT = CoMm RELAY TO: M2Z: AUX 1
13F/BLK : COIL-| LABEL(1): M3: LABEL (1) E
VAC FAN RELAY M28 AUX 1 RELA
100
[3.91 KIJOH.RE PIN ;EF.;\Y
N 61/PNK 30: CoM
150 13E/BLK [2__[85: COIL-
TO: MG: BYPASS N 1s.91 OPEN |3 [N/A
46/BLU |4 _[87: N.O. | [FoS. |
LABELU1): Mot (231 68/BLU_[5 [86: COIL+ ] 29/WHT _[1 |
19, 13C/BLK [2 |
- 75
N (2.8
DETAIL: C =
1058) SHIELDN TO: VAC FAN
TO: STATIC GROUND 75 :
NO LABEL 125 12,9 182! LABEL (1)
14.01 X3 218 125 VAC FAN
9 10 13 8 18.51 4.9
(L) L
100
E ©) (3.91
WIRE NO. [POS. WIRE NO. [Pos o8 PL 10t Po T8 MI /e TOT VM- T03 B- 101 B @
s : TO: P3 1] + H - : B- i B+
35/6RN |8 (1-CONTROL) [-CONTROL [-CONTROL LABEL: LABEL: LABEL: LABEL:
NO LABEL BRAKE SOL. . PORT M M2 - g
S4/YEL NO LABEL: RO CABEL TOs STATIC
OPEN o NG CABEL
OPEN P3 .
36/BLU
37/PUR WIRE NO. POS. TO: STATIC GROUND
OPEN 4 SHIELD1zGREENT NO LABEL
OPEN 2
CABLE :RED 3
CABLE:BLACK |4
Tennant T600e / T600 (06-2021) 121



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 2 OF 5) (S/N 10000000 - 11011882)

1075507_03
T0: EC-HEMAPACITOR
LABEL® EC-HZO CAPACITOR
TO: EC-H20 PUMP
LABEL: EC-H20 [WIRE NO.[POSITION
46B/BLU_|FEMiPOS ITIVE
[WIRE NO. [POS. 52B/BRN_|MALE tNEGATIVE
46A/BLU 1|
[S2A/BRN_[2
75
12.91
2X
TO: SQUEEGEE POSITION SW.
2, LABEL: SQUEEGEE POSITION SW.
WIRE NO. |PIN |POS.
1 3/0RA Com
2|3| [OPEN N.O.
3BA/GRY N.C.
75
DETAIL: 52 12.91
L] 2:
DETAIL: 27-1 DETAIL: 46-1 N
DETAIL: 105-2 _\“ 3%
I P Y /—E
700 200 200
DETAIL C - 12781 (7.9 (5.6
—-— } {— I 3
CONTD
DETAIL: 38 [o.s00] (SHOWN ON BOTH PAGES)
375 100
DETAIL B - 114.7) 13,91
TO: E-STOP SW.
CONTD LABEL(1): E-STOP
{]|u 200
75 7.91
175 (2.9
(6.91]
@[
o Lael? O R e
H
WIRE NO. |[PIN [POS. I
L1 [cou TO: ECH20 SW 3%,
LAR 2 N-0. LABEL (117 ECH20 SW.
= [ J|u
TO: KEY SWITCH
TO: CHARGER INTERLOCK LABEL (105 KEY SWITCH
LABEL (1): CHARGER INTERLOCK SW

TOs: STATIC GROUND
NO LABEL

TO: STATIC GND.
NO LABEL

[ ]
©

TO: MAIN H20 VALVE
ABEL (1) &
MAIN H20 VALVE

122

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 3 OF 5) (S/N 10000000 - 11011882)

[7.91]

TO: STATIC GND. STRAP
NO LABEL

1075507_03

TO: LEFT SCRUB MOTOR#2
LABEL (1): LEFT SCRUB
MOTOR#2
ALL SCRUB HEADS

WIRE NO. |POS.
48/GRY L
13A/BLK |2

SPLICE
pETAIL  |WIRES
B/RED
C/RED
| D/RED
\E/RED
16/RED
4/YEL

A/YEL

350
[113.7

a—

C

DETAIL D 4B/YEL

CONT INUED
ON PAGE 1
(SHOWN ON BOTH PAGES)

75
[2.91

DETAIL: 105-1 ——|

1Pl

- DISCONNECT
NO

TO:

NO LABEL.

LABEL (1)

STATIC GND.

75
[2.9]

- CONNECT 6L/BLU TO

LA
LABEL (ON 39B/WHT) : BRAKE SW.

4C/YEL
6/8
6B,

C|

LU
LU
LU
LU

D)
6E/1
66/BLU
6H/BLU
6K/BLU
6L/BLU
130/BLK
F/BLK |
36/BL}
3H/BL}
3J/B

[l [d[ol [l (O] BN EN BN BN
e

TO: BRAKE SWITCH BYPASS TERMINALS
39B/WHT TO DISABLE THE BRAKE SWITCH.
6L/BLU AND 39B/WHT TO ENABLE THE BRAKE SWITCH.
VENDOR TO CONNECT TERMINALS AS SHOWN.
BEL (ON_BL/BLUZz BRAKE SW. BYPASS.
BYPASS.
DETAIL: CAN-1,

fou] fou] o fuc u:] fu:0]

N

A
it

W
g

CAN-2 -

O)

100
[3.91

B

L/Bl
M/ B

x

r-—-—f—F—-

-———F—-

C|C(C|@|r

©

©

0
NN

/\(15.091 lls.uel/\
e e e —

DETAIL E - N/

DETAIL: 6-2

75
[2.91

PROPEL MOTOR
PROPEL MOTOR
WIRE NO. |POS.
9/WHT 1
1O/TAN 2

- W/

DETAIL: =29 - 3T/

T
S
0|0 |@(@(@

;;EEEl

I 20
[0.787]

<

N\
g
x

S

=
N
ulul:.nm

[
eI
@

[ 2] 21

¢

>
o
N

3K /B

5

/PUR
7A/PUR
78/PUR
7/PUR
7A/PUR
78/PUR

TO: BRAKE SOLENOID/SWITCH
LABEL (1) : BRAKE SOL./SWITCH

WIRE NO. [POS.
S50/TAN _|A

S1/PNK
BK/BLU
39A/WHT

B
Cc
D

TO: ECH20 PRESS.
LABEL (1)

ECH20 PRESS. SW.

WIRE NO. |PIN [POS.
B60/TAN L CoM
OPEN 2 N.O.
13V/BLK |3 N.C.

SW.

Tennant T600e / T600 (06-2021)

123



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL

LABE.l

ABW F'UMF'

WIRE NO.

(PAGE 4 OF 5) (S/N 10000000 - 11011882)

1075507_03

68/GRY

POS.
1
2

213/BLK

-WHT

@)

TO: SCRUB ACTUATOR
LABEL: SCRUB HEAD ACT.
WIRE NO.|POS.
44/YEL
45/GRN |2 =
27C/PUR |-
13R/BLK |4 H
19/WHT |5 T
OPEN 6
TO: EC-H20 WCM MICRO PUMP
LABEL (1], ON WIRE 66%
EC-H20 WCM PUMP
200 425
(7.91 (16.71
WIRE NO.
(o% TO: EC-H20 SYSTEM |OPEN
DETAIL: RESISTOR-1 LABEL: EC-H20 CAN+D/YEL
225 _\’\ CAN-D/GRN
OPEN
18.81
DETAIL D i — P 137/60K
" 13U/BLK
-CONTD _?-/ _7'/ —~ OPEN
DETAIL: 13-3 - DETAIL: 46-3 2% [52/BRN
16.91 60/TAN
[OPEN
@ [46F /BLU
[466/BLU
66/BLU
TO: STATIC GND. SCRUB HEAD (S
LABEL (1)SCRUB HEAD 67/PUR
TO: STATIC GND. STATIC GND
NO LABEL
125
14.9)
DETAIL: 13-4
200 176
DETAIL E (78 _\>\ X 3%,
= —— 1 | N 43%
"
CONTD TO: RIGHT SCRUB MOTORY |
LAl -
raliR=a [105-1 105J/6RN
DISK/CYL ONLY 05- 05/GRN
05- O5A/GRN
05- 05B/GRN
150 POS. [105- 05C/GRN
15-81 COM 05- 0SD/GRN
150 N.O. 05- OSE/GRN
15.91 N.C. 05- O5L/GRN
TO: LOW DN. FORCE swncv-c/nr 1/5W-4 CAN- CAN+A/YEL
LABEL (1) TOP SWITCH CAN- CAN+B/YEL
LOW DN. FORGE GRBITAL ONLY CAN- CANFCATEL
CAN- CAN-A/GR
CAN- CAN-B/GR!
CAN- CAN-C/GRI
101 ABW PUMP POWER SHIELD-1 |SHIELD
1 - -
LABEL (1) ¢ TO: ABN MODULE [SHIELD-1 1GREEN-1
ABW PUMP POWER LABEL (1) : TO: ABW PRESS. SW. SHIELD-2 [SHIELD
ABW MODULE LABEL (1) SHIELD-2 |GREEN-2
WIRE NO. PIN ABW PRESS. SW.
T WIRE NO. [FIN FIN [PoS.
T3AA/BLK COM
OPEN N.O.
OPEN N.C.
OPEN 4 TO: MAX. DN. FORCE SWITCH/DF-3/SW-5
E
?gﬂglx 5 80T oM Sl TcH
MAX. DN. FORCE
46D/BLU |7 ORBITAL ONL
OPEN 3
OPEN 5 WIRE NO. |PIN |POS.
OPEN 0 13Y/BLK 1 COM
CAN+B/YEL|11 18/GRY |2 [N.O.
CAN-B/GRN| 12 OPEN 3 |N.C.

124

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 5 OF 5) (S/N 10000000 - 11011882)

1075507_03

G Ol
(58 . TO: CB-1
X2 LABEL (1) =
X6 75|:| S
1229, - TO: cB-2
X2 LABEL (1) 2
u
‘@:' T0: c-3
s LABEL (1):
75: cB-3
SO
100 H -
[3.9] TO: CB-4
X2 T

LABEL (1)
ol
=]
TO: STATIC GND. .0
s

NO LABEL —
@ 100 TO: CB-5
O 3.9 LABEL (1) 2
175 Xz FrE
16.91 @Cl AR
25
1.0
o~ AR]
132! @ LABEL 1)
X2 :
25

|

[2.91 TO: CB-7
X2 LABEL (1)

@:l cB-7

2
)

55, DETAIL: 1 AND 4
wryﬁ

1]

DETAIL A -
CONTD

Part No. Serial Number Description Qty.

1075507 (10000000- 11011882 ) Harness, Main, Ele [T600¢€] 1

Tennant T600e / T600 (06-2021) 125



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION T600e MODEL (S/N 11011883 - )

TO: REVERSE SWITCH
LABEL: REV. SW.

TO: SPEED POTENTIOMETER
LABEL: SPEED POT.

TO: USER INTERFACE MODULE
NO LABELS

CONN.
J7

1077063_00

[WIRE NO. [POS.
6/BLU IE,
37/PUR_ |2

[WIRE NO. [POS. 175
S3/0RA__[1
34/YEL |2

35/GRN 3

WIRE NO.|POS.
38/GRY
70/TAN
2/BRN
OPEN 4
40/TAN _[S
41/PNK |6
20/TAN |7
8
9

13A/BLK
7/PUR
6/BLU 10

WIRE NO.
CONN.  [SHIELD1/ GREEN-1I
J5 CABLE: NATURAL

87.5
87.5
13.41 13.41

CABLE: RED

CABLE: BLACK

_}J:%’S] _ DETAIL A
DETAIL s

CONN.
J3

CONN.
Jio

CONN.
J13

DETAIL CABLE SHIELD-2

(4
=)

SHIELD-1
(LOCATED WITHIN 100MM
OF CONNECTOR .) END1 OF ITEM 15

WIRE NO.
CAN+C/YEL
CAN-C/GRN
213/BLK-WHT
OPEN

WIRE NO.|POS.
[18/GRY
[18/WHT
[27/PUR
OPEN
OPEN
S4/YEL
OPEN
OPEN

NN EN

WIRE NO. [POS.
4B/YEL 1
13B/BLK 2

TO: JI3
LABEL: FOR PROPANEL AND TELEMETRY

NOTE &

- REMOVE CABLE COVERING LEFT OF THIS POINT.

- SPLICE SHIELD TO THE SHIELDI1/GREEN WIRE.

- ROUTE THE (41 WIRES LEFT TO THE SPECIFIED
CONNECTORS.

- COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK.

TE:

REMOVE CABLE COVERING RIGHT OF THIS POINT.
SPLICE SHIELD TO THE SHIELDZ2:GREEN WIRE.
ROUTE THE (4) WIRES RIGHT TO THE SPECIFIED
CONNECTORS .

COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK.

DETAIL CABLE SHIELD-1

126

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION T600e MODEL (S/N 11011883 - )

1077063_00
TO: MAIN HARNESS
NO LABEL
NO SPL IT WRAP OR BRAIDING REQUIRED
FOR TIH1S HARNESS, NOTES 15 AND 17 1RE_NO. POS.
ARE NOT APPLICABLE |33/0RA
[34/YEL
100 35/GRN
2.9 [36/BLU 4
7/PUR 5
DETAIL: IEI 2
CANT ;| CANZ CABLE :BLK 6
CABLE :RED 7
2 [CABLESsNATURAL |8
SHIELD2:GREEN-2 [0
17/PUR 10
OPEN 11
105 105 75 DETAIL:
14.11 li??l [4.11 tz.01 |15.°9| SHIELD-2 7O/TAN 12
(LOCATED WITHIN 100MM
N OF CONNECTOR ) END2 OF ITEM 15
DETAILA - TO: MAIN HARNESS.
CONTD
WIRE NO. [POS.
[4/YEL
7/PUR
CAN-A/GRN
CAN*A/YEL |4
[6/BLU 5
2/BRN 6
40/TAN 7
20/TAN 8
41/PNK g
27/PUR 10
18/GRY
13/BLK >
54/YEL 3
75 38/GRY 7
tz.e1 19/WHT 15
TOs ON BOARD CHARGER
LABEL: CHARGER
[WIRE NO. [POS. [WIRE NO. [POS.
213/BLK-WHT OPEN 8
OPEN E OPEN 9
4A/YEL E CAN-B/GRN| 10
17/PUR 4 OPEN
OPEN 5 [OPEN >
CAN+B/YEL 6 [OPEN 3
OPEN 7 |oPEN 4
Part No. Serial Number Description Qty.
1077063 (11011883-20000000 ) Harness, Ele [Op. Station, T600¢€] 1

Tennant T600e / T600 (06-2021) 127



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION T600e MODEL (S/N 10000000 - 11011882)

NO.
6/BLU
7/PUR

TOs REVERSE SWITCH
LABELs REV. SW.

WIRE NO.
33/0RA
34/YEL
35/GRN

TO:

SPEED POTENTIOMETER
LABEL: SPEED POT.

TO: USER INTERFACE MODULE
NO LABELS

WIRE NO.
38/GRY
70/TAN
2/BRN
OPEN
40/TAN
41/PNK
20/TAN
[13A/BLK
7/PUR
6/BLU

CONN.
J7

WIRE NO.
SHIELD1/ GREEN-1 |1

CONN.

1075512_04

DETAIL 13

DETAIL A

JS CABLE: NATURAL 2
CABLE: RED 3
4

CABLE: BLACK

DETAIL:
SHIELD-1
(LOCATED WITHIN LOOMM
QOF CONNE

ECTOR "D".)

WIRE NO.
CAN*+C/YEL
CONN, CAN-C/GRN |2
J3 213/BLK-WHT |3
OPEN 4

WIRE NO.|P
[18/GRY |1
1o/WHT |2
[27/PUR__[3
OPEN 4
5
6
7
8

CONN.
J10

OPEN
54/YEL
OPEN
OPEN

TO:sUSER INTERFACE
CONN. J13. LABEL(1)
JI3sTELEMETRY ONLY

WIRE NO. [POS.
S/GRN 1
138/BLK 2

DETAIL CAN 1 DETAIL CAN 2

DETAIL CABLE SHIELD-1

o] =

87.5
[3.4]

4 DETAIL: 13

NOTE

- REMOVE CABLE COVERING RIGHT OF THIS POINT.
- SPLICE SHIELD TO THE SHIELD2:GREEN WIRE.
ROUTE THE (4) WIRES RIGHT TO THE SPECIFIED
CONNECTORS.

COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK.

DETAIL CABLE SHIELD-2

NOTE:

REMOVE CABLE COVERING LEFT OF THIS POINT.
SPLICE SHIELD TO THE SHIELD1/GREEN WIRE.

ROUTE THE (4) WIRES LEFT TO THE SPECIFIED
CONNECTORS.

COVER THE EXPOSED END OF THE CABLE COVER

WITH DEFINED HEATSHRINK.

128

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION T600e MODEL (S/N 10000000 - 11011882)

1075512_04
TO: MAIN HARNESS
NO LABEL
WIRE NO. POS.
33/0RA
[34/YEL
100 35/GRN
128! 6/BLU 4
DETAIL: IEl 7/PUR 2
CABLE :BLK 6
CANL, CANZ. CABLE:RED 7
[CABLE:NATURAL |8
K SHIELDZ:GREEN-2|9
DETAIL: 17/PUR 10
(LOCATED, WITHIN 100NM[222E i
OF CONNECTOR ", ) LLO/TAN 12
105 105 105
t4.11 t4.11 . TO: MAIN HARNESS.
DETAIL A - s NO LABEL
WIRE NO. [POS.
CONTD t2-81 4/YEL i
7/PUR 2
CAN-A/GRN |3
CANTA/YEL |4
[6/BLU 5
75 2/BRN 6
12.91 40/TAN 7
20/TAN 8
41/PNK S
27/PUR o
18/6RY 1
13/BLK 2
54/YEL 3
38/6GRY 4
TO: ON BOARD CHARGER
LABEL: CHARGER 18/WHT 15
WIRE NO. POS. [WIRE NO. [POS.
213/BLK-WHT |1 OPEN 5
GPEN 2 [oPEN 9
4/YEL 3 [CAN-B/GRN[1O
17/PUR 4 |oPEN
OPEN 5 |[OPEN E
CAN+B/YEL 6 |OFEN E
GPEN 7 __|OPEN 4
Part No. Serial Number Description Qty.
1075512 (10000000- 11011882 ) Harness, Ele [Op. Station, T600¢€] 1

Tennant T600e / T600 (06-2021) 129



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 1 OF 5) (S/N 11011872 - )

TO: ML MAIN CONTACTOR
LABEL (L) : MI MAIN CONTACTOR
NOTE: 1/RED FOST : B+ STANDOF!

CONN. J3: RIGHT MTR #1
LABEL: J3
CONN ..
Jz

TO: OP.STATI
= OP.STAT

LABEL (1)

DETAIL:
RESISTOR- |

1076906_00

WIRE NO. |[POSITION

WIRE NO.|POSITION
[LA/RED _|FEM!CATHODE |

6D/BLU MALE : ANODE

[WIRE NO.[POSITION | [WIRE NO.[POSITION |
ON HARNESS |[SE/BLU__ |FEMsCATHODE | |6B/BLU_ |FEM:CATHODE]
[ON HARNESS [7B/PUR__[MALE : ANODE | [20/TAN_ [MALE: ANODE |
TO: D4 T0: D3 T0: D2 TO: DI
1 LABEL: D4 LABEL: D3 LABEL: Dz  LABEL: DI

[R]U1

DETAIL: CABLE
SHIELD-2

DETAIL: 20 AND 7 N WIRE NO. POS. WIRE NO. [PoS. |
4A/YEL 1 33/0RA L
7/PUR 2 34/YEL 2
CAN-A/GRN |3 35/GRN 3
CAN*A/YEL |4 36/BLU 4
6A/BLU 5 37/PUR 5
14/ YEL 6 CABLE ¢BLK [3
15B/GRN 7 CABLE:RED 7
20B/TAN 8 | [CABLE:NATURAL |8
20C/TAN 9 SHIELD2:GREEN2 |9
27/0RA 10
OPEN I
13L/BLK 12

NOTE: USE WIRE TIE "N" TO SECURE
RESISTOR-1 TO THE WIRE BUNDLE IN
THIS AREA.

DETAIL:
RESISTOR-2

DETAIL A

WIRE NO.[POS. | ><2
46A/BLU | 1
50/TAN |2
48/GRY__|3
32/BRN__|4
conn. [2BAZGRY |5 ®)
J6  [49/WHT |6 -
OPEN 7 =
26/BLU_|B |<£
OPEN ) DETAIL: 13-1 ‘ im
13C/BLK |10 [a)
TO: BASE CONTROLLER
NO LABELS DETAIL: &
WIRE NO.[POS.
16/BLU |1
648B/YEL |2
30/TAN |3 DETAIL: 11
CONN- [41/PNK_ 14 o
OPEN 5 -
OPEN 6 <
LIB/PNK 17 ity TO: STATIC GROUND 'E
13D/BLK |8 0 LABEL. w
o
WIRE NO. |POS.
CAN+E/YEL |1 @j ;
CS'I“E‘- CAN-E/GRN|2 105E
OPEN 3
OPEN [4 CONN.
J7 TO: M2: BYPASS DETAIL: 28
WIRE NO. [POS.] . _ RELAY
wie . F TO: BATTERY B LagRL LD
S1/50K > MZ: BYPASS RELAY
19/WHT |3
43/0RA 4 ETAIL: CABLE
OPEN 5 HIELD- 1
M2: BYPASS RELAY L
coy. B e
J7
13E/BLK__ |8
47/PUR 9 WIRE REF .
45A/GRN__| 10 NO. ‘PIN RELAY
17/PUR 1L 4C/YEL |1 [30: Com
65/GRN 1z 138/BLK |2 |85: COIL-
62/BRN |13 5/GRN 87A: N.C.
63/0RA 14 7A/PUR 87: N.O.
I5A/GRN |5 |86: COIL+
P2
WIRE NO. [POS.|WIRE NO. [POS. WIRE NO. POS. TO0: PL (1-CONTROL) IVTCOO:NTPF?DLTD: ML/M+ TO: B-
AT 35/GRN |8 EE;SEE é NO LABEL PROG, momT CABEL: E 105 STATIC GROUND 0z vAC FAN
33/0RA > Sa/vEC 5 Beslu 2] . NO LABEL: T0: M2M- T0: s O LABEL VAC FAN  TO: STATIC GROUND
40/TAN 3 OPEN 10 ITC%NTF’R%L LABEL : LABEL : NO LABEL
28/GRY 4 41/PNK 1 BRAKE SOL. M2 e
16/BLU 5 36/BLU 12 P33 NO LABEL:
OPEN 6 37/PUR 13
11/PNK 7 OPEN 4 WIFE 0. 505,
SHIELD! :GREENT ]
OPEN [2
CABLE sRED |3
CABLE:BLACK |4

130

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 2 OF 5) (S/N 11011872 - )

1076906_00

TO: EC-HZ0 CAPACITOR
LABEL: EC-H20 CAPACITOR

DETAIL CABLE SHIELD-2
TO: EC-H20 PUMP
LABEL: EC-H20 PUMP
[WIRE ND. |
[52A/BRN_]

T
NOTE &
REMOVE CABLE COVERING ABOVE THIS POINT.
SPLICE SHIELD TO THE SHIELD1/GREEN-Z2 WIRE.
ROUTE THE (4) WIRES UP TO THE SPECIFIED CON
COVER THE EXPOSED END OF THE CABLE COVER
WITH DEF INED HEATSHRINK.

DETAIL CABLE SHIELD-1

TO: SQUEEGEE POSITION SW.
LABEL: SQUEEGEE POSITION SW.

WIRE NO. |[PIN [POS.
26/BLU 1 CoM

OPEN 2 N.O.
13Y/BLK 3 N.C.

DETAIL: 52*\

DETAIL: RESISTOR-1

I CONTINUED

ON PAGE 2
\1 f ISHOWN ON BOTH PAGES)
DETAIL: 105-2 DETAIL: 46-1

TOs SPRAY WAND SW.
LABELCL) = SPRAY WAND SW.

DETAIL: 13-5

TO: ECH20 SW.

LABEL (1) & ECH20 SW.

TO: HOURMETER

i I:l LABEL (1)s HOURMETER

DETAIL: RESISTOR-2

DETAILC -

CONTD

DETAILB - (

CONTD j
WIRE NO. |PIN |POS.
4B/YEL 1 COM
15/GRN 2 N.O.
OPEN 3 N.C.

TO: CHARGER INTERLOCK SW.

LABEL (1):

TO: E-STOP SW.

LABEL(11: E-STOP @

‘ TO: MAIN H20 VALVE
L(L):

LABEI H
MAIN H20 VALVE

TOs STATIC GND.

NO LABEL
TO: KEY SWITCH
LABEL (1)s KEY SWITCH

CHARGER INTERLOCK SW.

[
©

Tennant T600e / T600 (06-2021) 131



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 3 OF 5) (S/N 11011872 - )

1076906_00
SPLICE
DETAIL WIRES
4 4/YEL
4 4A/YEL
4 4B/YEL
4 4C/YEL
6 6/BLU
6 6A/BLU
6 6B/BLU
5 6C/BLU
6 6D/BLU
6 6E/BLU
z L TO: LEFT SCRUB MOTOR#2
H +
z ZA/ER LABEL (1): LEFT SCRUB
7 7B/PUR TOR+2
1 11/PNK ALL SCRUB HEADS
1 L1A/PNK
Tl 11B/PNK
13-1 13A/BLK
13-1 13B/BLK
13-1 13C/BLK
13-1 130/BLK
13-1 13E/BLK
13-1 13F/BLK
13-1 13L/BLK
13-2 13H/BLK
13-2 13J/BLK
132 13K/BLK WIRE NO.[POS
13-2 13Y/BLK 65/GRN |1
13-3 13J/BLK 62/BRN |2
13-3 13M/BLK 63/0RA__|3
13-3 13N/BLK OPEN 4 [WIirRe Na.]POS.
13-3 L3R/BLK 22/BRN |5 [3z/BRN |1
13-3 135/BLK 46L/BLU |6 [taveLk |2
13-4 L3K/BLK TO: STATIC GND. TO: SE DET. MODULE  TO: SE DET. LEVEL
13-4 1SP/BLK STRAP LABEL: SE DET. MODULE SWITCH
13-4 13T/BLK NO LABEL LABEL: DET.
13-4 13U/BLK LEV W
13-4 13V/BLK
13-4 13W/BLK
13-4 13X/BLK @
13AB/BLK
13AC,/BLK DETAIL: 46-2
13-5 [13F/BLK
13-5 [136/BLK 1056 .
35 [132/BLK DETAIL: 13-3
13-5 1 3AA/BLK
15 15/GRN
15 L5A/GRN | i
s 15B/GAN | DETAIL: 13-2
20 20/TAN |
20 20A/TAN | ,
20 [20B/TAN | & ! ! ! ) 5 I 5 T DETAIL D
CONT INUED
ON PAGE 1
(SHOWN ON BOTH PAGES) TO: ECH20 PRESS. SW.
LABEL (L)t
ECH20 PRESS. SW.
DETAIL: 64  10: BRAKE SWITCH BYPASS TERMINALS VIRE WO
- CONNECT 57/PUR TO 64/YEL TO DISABLE THE BRAKE SWITCH. U
- DISCONNECT 57/PUR AND 64/YEL TO ENABLE THE BRAKE SWITCH. 60/TAN
NOTE: VENDOR TO CONNECT TERMINALS AS SHOWN. OPEN
LABEL (ON 57/PUR!: BRAKE SW. BYPASS.
LABEL (ON B64/YEL!: BRAKE SW. BYPASS. 13T/BLK
1 64
l\
A L% DETAIL E

TO: STATIC GND.
NO L.

ABEL .

LABEL (1] ¢

\\tDETAIL:

105-1

TOs BRAKE SOLENOID/SWITCH
LABEL (1): BRAKE SOL./SWITCH

PROPEL MOTOR
PROPEL MOTOR

WIRE NO. [POS. |

S/WHT

132

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 4 OF 5) (S/N 11011872 - )

1076906_00
SPLICE
DETAIL _ |WIRES
20 [20C/TAN 45 45/GRN
28 [28/6RY 45 45A/GRN
28 [2BA/GRY 45 45B/GRN
28 [28B/GRY 46-1 46/BLU
46-1 46A/BLU
46-1 46B/BLU
46-1 46C/BLU
46-1 46D/BLU
WIRE NO. [POS.
68/GRY 46-1 46E/BLU
213/BLK-WHT 46-1 46F /BLU
46-2 4BE/BLU
TO: ABW PUMP
LABEL: ABW PUMP 46-2 46G/BLU
WIRE NO.|POS. 46-2 46H/BLU
To/WHT |1 (:) 46-3 46G/BLU
43/0RA__|2 . 46-3 46J/BLU
28B/GRY |3 46-3 46K/BLU
13N/BLK |4 46-3 46L/BLU
OPEN 5 52 52/BRN
OPEN 6 52 52A/BRN
52 52B/BRN
TO: SCRUB ACTUATOR TO: WAND PUMP 57 57/PUR
LABEL: SCRUB HEAD ACT. A LABEL: WAND PUMP 57 57A/PUR
57 578/PUR
64 64/YEL
64 64A/YEL
64 64B/YEL
105-1 105/GRN
Il 105-1 TO5F/GRN
[ 105-1 105G/GRN
105-1 T05H/GRN
105-1 105J/GRN
- =}
TO: EC-H20 WCM MICRO PUMP 18275 185/([32:’\‘
LABEL (1), ON WIRE 66:
EC-H20 WCM PUMP 105-2 105B/GRN
105-2 T05C/GRN
105-2 105D/GRN
105-2 TDSE/GRN
105-2 105K/GRN
CAN-1 CAN+A/YEL
CAN-1 CAN+B/YEL
CAN-1 CAN+C/YEL
CAN-2 CAN-A/GRN
g;gﬁ NO- TOS' CAN-2 CAN-B/GRN
TO: EC-H20 SYSTEM — -
LABEL: EC-H20  [CAN*D/YEL |2 gizii giz+g;$EE
AN-D/BRN |3
DETAIL D E E)PEN 4 CAN-3 CAN+D/YEL
CAN-3 CAN+E/YEL
1 Y 13R/BLK |5
" L E 135,/BLK CAN-4 CAN-C/GRN
= CONTD CAN-4 CAN-D/GRN

6
OPEN 7
DETAIL: 46—3J [52/BRN |8 CAN-4 CAN-E/GRN
SHIELD-1 |SHIELD

DETAIL: CAN-3, CAN-4 [OLIAN_o | WIRE NO. SHIELD- | [GREEN-T
260500 111 SHIELD-2 |SHIELD
Py T SHIELD-2 |GREEN-2
66/BLU 13
87/PUR 14 TO: DF-1 SWITCH/DF-1/SW-8
TO: STATIC GND. LABEL (1) 3 TOP SWITCH
NO LABEL LOW DN. FORCE ORBITAL ONLY
1
DETAIL: CAN-1, CAN-2
DETAIL: 1374j>\ 3
{ } ¢ } 1= ) TO: DF-2 SWITCH/DF-2/5W-9

LABEL (1) : MIDDLE SWITCH
DETAIL E MED[UM DN.FORCE ORBITAL ONLY

-CONTD I

TD: RIGHT SCRUB MOTOR# 1
LABEL(1): RIGHT SCRUB

MOTOR #1
DISK/CYL ONLY TO: STATIC GND.

SCRUB_HEAD
LABEL (1)SCRUB HEAD
TO: ABW PUMP POWER STATIC GND.
LABEL (1) : TO: ABW MODULE
ABW PUMP POWER LABEL (1) ¢ TO: ABW PRESS. SW.
ABW MODULE LABEL (11:
ABW PRESS. SH.
L | WIRE NO. [PIN WIRE NO. |PIN |POS. WIRE NO. |PIN [POS. |

VIFEp0. [P [EE D, JPIN RS, So/tan 1 Joow ]
OPEN 2 OPEN |2 N.O. 13V/BLK |2 |N.O.
OPEN 3 13P/BLK |3 N.C. OPEN 3 |N.C
I3AC/BLK |4
S59/WHT |5 TO: MAX. DN. FORCE SWITCH/DF-3/SW-10
e o S
46H/BLY 17 MAX. DN. FORCE
OPEN 8 ORBITAL & NON-ORBITAL
OPEN 9
OPEN 10
CAN+B/YEL| 11
CAN-B/GRN| 12

Tennant T600e / T600 (06-2021) 133



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 5 OF 5) (S/N 11011872 - )
1076906_00
@ %
5X | N
100 -© TO: CB-4
[3)(.291 LABCEBLi(L}I :

NO LABEL

‘\fﬁ DETAIL:= 45
BN

<

@-0 TO: STATIC GND.

DETAIL A -
CONTD

Part No. Serial Number Description Qty.

1076906 (11011872-20000000 ) Harness, Main, Ele [T600] 1

222290 (10000000- 20000000 ) Diode, Ele, Plug 4

134

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 1 OF 5) (S/N 10000000 - 11011871)

1075520_03
WIRE NO.|POSITION WIRE NO.|POSITION
IEI J1 FEM s CATHODE FEM:CATHODE|
MALE : ANODE [20/TAN__|MALE : ANODE
WIRE NO. POS
- TO: OP.STATION HARNESS WIRE NO.|POSITION WIRE NO.|POSITION
/084 3 LABEL (1)# OP.STATION HARNESS FEM=CATHODE, [TA/RED _[FEM: CATHODE
35/6RN E IE‘
36/BLU 4
37/P0R E 70: D4 TO: D3 TO: D2 T0: DL
CABLE1BLK C J1 LABEL: D4 LABEL: O3  LABEL: D2  LABEL: DI
CABLE tRED 7
CABLE:NATURAL |8 E E
SH1ELD2:GREENZ |© 100
(3.01
X2
100
13.91
33X
878 DETAILs CABLE
N SHIELD-2
6C DETAILS 20 AND 7 N
1
14.01
1A 75 75
(2.91 12.9
3¢&) &
125
14,91 N N
x2
DETAIL
RESISTOR- L
NOTE: USE WIRE TIE "N" TO SECURE
RESISTOR-1 TO THE WIRE BUNDLE IN
THIS AREA. <
300
(11,81 N _|
DETAIL# =
RESISTOR-2 <
200 [
] ) t7-81 L
23/0RA [2 | 18.91 e
WIRE NO.[POS. 100
46A/BLU 13.81
S0/TAN |2
48/GRY_|3
4
CONN. [2BA/GRY |5 (@]
Jo 49/WHT
175 =
OPEN z 16.91 P
26/BLU |8
OPEN S DETAILs 13-1 E
o

DETAIL: 11

DETAIL B

L3D/BLK (8

TO: STATIC GROUND
NO LABEL

— 50 350
WIRE NO. [POS. 5, 113.81
CAN*E/YEL|L | @j I
CONN.  [CAN-E/GRN[2 < @
OPEN E
OPEN 3
WIRE NO. [POS Tos Msé_%mss e =
46B/BLU |1 e TO: BATIERY & LABEL(1)3
21/P B (8.81 LABEL (1) B- M2z BYPASS RELAY L1900,
To/WHT |3 !
43/0RA |4
e = M2s BYPASS RELAY
22/6RN |6 s
el
13E/BLK
47/PUR WIRE  [pn|FEF:
25A/GRN_[ 10 NO- RELAY
17/PUR 4C/NEL 30: CoM
65/6R 136/BLK [2_|85: COIL-
62/BR S/6RN_ |3 [87A N.C.
63/0RA__[14 FA/PUR |4 _[87: N.0. |
15A/GRN |5 |86t COIL+
. TO: P3
T0: PL LB TOr M
. N1 LABEL (1)
NO LABEL: T0s ME/M- VAG FAN TSt
T0i P2 Daak2! NO LABEL
ST C
WIRE NO. [POS. [NIRE ND. [POS. AR
CABLE: || |s/eRN |8
NATURAL
33/ORA |2 [3a/vEL WIRE NO. POS.
oA o ToPen 5 SHIELDL : GREENL |
28/GRY |4 [41/PNK OPEN E
T6/BLU |5 [36/BLU CABLE:RED
OPEN 6 [37/PR CABLESBLACK
LI/PNK__[7  [OPEN 4

Tennant T600e / T600 (06-2021) 135



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 2 OF 5) (S/N 10000000 - 11011871)

1075520_03

TO: EC-H20 CAPACITOR
LABEL: EC-H20 CAPACITOR

LAseL BB e . [WIRE NO.|POSITION
46D/BLU_|FEM:POSITIVE

- - .

TO: SQUEEGEE POSITION SW.
LABELs SQUEEGEE POSITION SW.

18.81

WIRE NO. [PIN |POS.

DETAIL: RESISTOR-1

12.7 13,91
[0.500]
DETAILs 10S-2 HA
DETAIL C - ) STy ~ : - X
CONTD N7l -+ \
DETAIL: 46-1
N ~ B — SoTiweD
DETAIL: 6 LABEL(1)s SPRAY WAND SW. (SHOWN ON BOTH PAGES)
13M
DETAIL: 13-5
100
DETAILB - P St C (Y] 0 eoeo s 32,
CONTD = £ ] O LageDt 1T S RS s,
375
T F B o
DETAIL: 15 75
12.91
X8
[u]
wﬁﬂ,}, IITIN O LABEL I1)s HOURMETER
1%
c‘;'égm z DETAIL: RESISTOR-2
&) e 5ITOE ss"mp
ToP |
o8 STATIC . :ll
NO LABEL To; KEY SWITCH O TOB WAIN H20 VALVE
MAIN H20 VALVE

TO: CHARGER INTERLOCK Sw. ABEL(L)i KEY SWITCH
LABEL (1)t CHARGER INTERLOCK SW.

TO: STAT[C GNJ

Tennant T600e / T600 (06-2021)

136



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 3 OF 5) (S/N 10000000

[SPLICE
DETAIL

WIRES

3

3
3
4

SNN[o[o]o

BEE

CONT INUED

ON PAGE 1

(SH

BOTH PAGES)

TOs STATIC GND.
STRAP
NO LABEL

DETAIL: 46-2 @

DETAIL:

l7-8|

C)

200
7.91
- /—E b
l_z.>"\ Fo

TO: LEFT SCRUB MOTOR#2

LABEL(1)2 LEFT SCRUB
&
ALL SCRUB HEADS

100
13.91

225
18.81

11011871)

1075520_03

[VIRE NO. ]
[13VBLK |

TOs SE DET. LEVEL
SWITCH

LEVEL SW.’

fox
ke

DETAIL D

175
[6.890]

DETAIL: 84

75
(2.9)

Y CONNECT 57/PUR TO

50
2.81 (1.91

-

TO: BRAKE SWITCH BYPASS TERMINALS
B84/YEL TO DISABLE THE BRAKE

SWITCH.

- DISCQ'ECT 57/PUR AMJ 84/YEL. TO ENABLE THE BRAKE SWITCH.
NOTE® VENDOR TO TERMINALS AS SHOWN.

i1 LABE.(ON 57/PUR) i BRAKE SW. BYPASS.

LABEL ION 64/YEL) s BRAKE SW. BYPASS.

DETAIL: 57
noM
3.

 —

200
17.91

T ;) £

DETAILE

\& DETAIL: 105-1

100
(3.9]

E_SOLENOID/SWITCH

125
[4.9)

25

[0.884]

N, BRAKI
LABELII)I BRAKE SOL./SWITCH

75
TO;‘gTATlC GND. B84A/YEL

PROPEL_MOTOR

LABEL (1) ¢ PROPEL MOTOR

[WIRE NO. [POS. ]
S/TAN 1 |
10/WHT

H S7A/PUR

TO: ECH20Q PRESS. SW.

LABEL (1) s
ECH20 PRESS.

WIRE NO. [PIN

SW.
POS.

60/TAN |1

CoM

OPEN 2

N.O.

13T/BLK

N.C.

Tennant T600e / T600 (06-2021)

137



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 4 OF 5) (S/N 10000000

2[3/BLK VIHT

TO: S:RUB N:TUATOR

TOI ABW PUMP
ABW PUMP

@s

TO: WAND PUMP
LABEL: WAND PUMP

11011871)

1075520_03
SPLICE
DETAIL  [WIRES
a5 45/GRN
25 45A/GRN
[45 — [4sB/GRN
26~ 26/6LU
26- 26A/BL
46~ 466,/BL
26- 46C/BL
46~ 460/BL
26- 266 /BL
46~ 46F /BL
26- 466 /BL
26- 466/BL
26~ 26H/BL
26~ 466/BL
26- 46./8L
26- 46K /BL
26- 26L/BL

LABEL: SCRUB HEAD ACT. i b
[WIRE NO.[POS. | 52
[45B/6RN [1 | 57
[47/PLR_ [z | 57
[32/BRN_[1 | 57 57B/PUR
TVBLK 2| H 54 S4/YEL
TO: SE DET. 2 AL
SWITCH 64 EL
LABEL: DET. 05- 05/GRN |
. 05- OSF/GRN |
[Tos- 056/GRN
[T05- OSH/GRN |
5% [105- 05J/GRN
05- 05/GRN
[To5- OBA/GRN
[T05- 05B/GRN
[105- 0SC/GRN
05- 050/GRN
[105- OSE/GRN
FOS. 05- O5K/GRN
% TO: EC-H20 SYSTEM | cAN- CANGAZYEL
LABEL + EC-H20 z e CAN+B/YEL
5 CAN- CAN+C/YEL |
50 225 CAN-, CAN-A/GRN
L9l 18.81 \ ./-\. ; CAN-; CAN-B/GRN
_\?_/: 5 CAN-, CAN-C/GRN _|
= CAN- CAN+C/YEL
DETAIL D s DETAIL: 46-3 CAN- CAN+D/YEL
-CONTD te.a1 DETAILE CAN-3, CAN-4 e ean-eree ]
) WIRE NO. [PIN [FOS. AN CAN-D/GRN ]
COM C 5 .
oM [CAN=4 CAN-E/GRN
neg: [SHIELD-1_[SHIELD
-C. [SHIELD-1 [GREEN-1
51’0: STATIC GND. T&g( L, SWITCH/DE-1/5W-8  [SHIELD-2 [SHIELD
DETAIL: CAN-1, NO LABEL LOWDN. FORGE GRBITAL OnLy  |SHIELD- EEN-2
’/—El _\\ DETAIL: 13-4
175 150 50
(5983 1}\ 16.01 5,91 1091
= A '3-9'1'0: DF -2 SWITCH/DF-2/SW-9

DETAILE
-CONTD

TO: ABW PUMP POWER
ABEL (1) & TO: ABW MODULE
ABVI PUMP POWER LABEL (1)

ABW MODULE

100
(3.91

§, 125
M.Bl

AN

TOi RIGHT SCRUB MOTOR#1
LABEL (1) 3 RIGHT SCRUB 3
MOTOR #1
DISK/CYL GNLY  TOi STATIC Gho.
[WIRE NO.POS. | | ABEL(1]SCRUB HEAD
[2eRN [1 | STATIC GND.

SWI
LABEL (1) MIDDLE SWITCH
MEDIUM DN.FORCE ORBITAL ONLY

FORCE SWITCH/DF -3/SW-10
LABEL (1)

[
BOTTOM SWITCH

[WIRE NO. ]
BN
213/BLK-WHT [2 |
E
3
5 TO: MAX. DN.
6
z MAX.
8 ORBITAL
PEN ____]10 |
CAN+B/YEL| 11
CAN-B/GRN| 12

DN. FORCE
& NON-ORBITAL

138

Tennant T600e / T600 (06-2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 5 OF 5) (S/N 10000000 - 11011871)

1075520_03

TO: CB-3 TO: CB-2 TO: CB-1
LABEL(1): LABEL(1): LABEL.(1) 3

CcB-3 cB-2 CB-1

U0 00 (0
g e PP

25
SXIN [1.01

FOOH e
& Al s
xe °-© cB-4

@I TO: STATIC GND.
78 @ NO LABEL

25
(1.0}

If/_DETMU 45

238

19.41

DETAIL: 4
il

p—a
—

DETAIL A -
CONTD

Part No. Serial Number Description Qty.

1075520 (10000000- 11011871 ) Harness, Main, Ele [T600]
222290 (10000000- 20000000 ) Diode, Ele, Plug

A=

Tennant T600e / T600 (06-2021) 139



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION T600 MODEL

1075519_01

IRE NO. [POS.
TO: REVERSE SWITCH [36/8LU

LABEL: REV. SW. 137,/PUR > -

TRE_NO.
TO: SPEED POTENTIOMETER |33/0RA

LABEL: SPEED POT. 4/ YEL
35/GRN

175
(6.91
X2

DETAIL 20

TO: USER INTERFACE MODULE
NO LABELS WIRE NO.

OPEN
18/GRY
14/YEL
CONN. 27/PUR
57 206/TAN
2DC/TAN
6A/BLU
13/BLK
7/PUR
6B/BLU

175

[6.91]

o|o al-|WiN
5 ~ (0 '—é

0
o
0

WIRE NO.
COMN. [SHIELD1/ GREEN

CABLE: NATURAL
CABLE: RED
CABLE: BLACK

87.5 87.5
[3.4) 13.41

DETAIL: © DETAIL: 20

K
DETAIL A
B =5 - S

DW=
~N
©

DETA]LI

(LmATED WITHIN 100MM
OF CONNECTOR "D™.)

WIRE NO. POS.
CAN+C/YEL

CAN-C/GRN
COMN- 113/BLK-WHT
OPEN

STATIC _GROUND
LABEL (1): STATIC GND.

REMOVE CABLE COVERING RIGHT OF THIS POLNT.
SPLICE_SHIELD TO THE SHIELD2:GREEN WIRE.
ROUTE THE (4) WIRES RIGHT TO THE SPECIFIED
CONNECTORS.

COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK.

NOTE:

DETAIL CAN 2 DETAIL CABLE SHIELD-2

NOTE:

REMOVE CABLE COVERING LEFT OF THIS POINT.
SPLICE SHIELD TO THE SHIELD1/GREEN WIRE.
ROUTE THE (4) WIRES LEFT TO THE SPECIFIED
CONNECTORS.

COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK.

DETAIL 6 DETAIL CABLE SHIELD-1

140 Tennant T600e / T600 (01-2018)



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION T600 MODEL

1075519_01
TO: MAIN HARNESS
NO' LABEL
[WIRE NO. POS.
33/0RA 1
100 [34/YEL 2
£3.91 [35/6RN 3
36/BLU 4 CONN..
57/P0R 5 V1
CABLE :BLK 5
CABLEtRED 7
K CABLE:NATURAL |8
DETAIL: SHIELD2:GREEN _[©
SHIELD-2
(LOCATED WITHIN 100MM
N OF CONNECTOR "E".)
105 105 105 50
DETAILA- 141 1411 t4il>'/ (.91 TO: MAIN HARNESS.
NO LABEL
CONTD DETAIL: 2o WIRE NO. |POS.
CANI, CANZ. . A NED T
7/PUR B
CAN-A/GRN |3
75, CANZA/YEL |4
. 6/BLU 5
4/YEL 6 COMN-
5/GRN 7
20/TAN 8
20A/TAN |9
27/PR 10
18/6RY 11
13/BLK iz
TOs ON BOARD CHARGER
LABEL: CHARGER
WIRE NO. POS. [WIRE NO. |POS.
1 13/BLK-WHT OPEN 5
OPEN E OPEN S
4/YEL E CAN-B/GRN| 10
15/GRN 4 [oPEN 1
OPEN 5 [oPEN B
CAN+B/YEL |6 |OPEN 3
OPEN 7 [oPeN 4
Part No. Serial Number Description Qty.
1075519 (10000000- 20000000 ) Harness, Ele [Op. Station, T600] 1

Tennant T600e / T600 (01-2018) 141



STANDARD PARTS

NOTE: THIS HARNESS

ELECTRICAL HARNESS, BAIL SWITCH

1075585_00

COMPONENT

COMPONENT DESCRIPTIONS

TERMINALS, FEMALE, 10-12GA, #19434-0003.

CONNECTOR BODY (1), MOLEX, MX150L SERIES, .300" PITCH, 2M, 1x2, #19433-0013.
TERMINALS, MALE, 10-12GA, #19431-0016.
CONNECTOR BODY (1), MOLEX, MX150L SERIES, .300™ PITCH, 2F, 1x2, #19432-0013.

1S USED TO REVERSE THE DIRECTION THE ATTACHED MOTOR SPINS.

. TO: MOTOR
LRBEL : NonE LABEL: NONE
75
WIRE NO. |POS. 12.91 WIRE NO. [POS.
A Wil I - BLUE 1
e T [A][ g | EY | -
SHRINK MATERIAL APPLICATION GUIDE
V”DRE COLOR GAUGE TYPE
NDN‘E GREEN 10 SEE NOTE #12 .‘ COVERS THE
NONE BLUE 10 SEE NOTE #12 SHANK
SHANK INSULATED
COVERS THE
TERMINAL
FLUSH INSULATED COMPLETELY
COVERS AND
EXTENDS PAST
EXTENDED INSULATION e TERMINAL
Part No. Serial Number Description Qty.
1075585 (10000000- 20000000 ) Harness, Ele [Motor Rev., Molex Mx150I] 1

142

Tennant T600e / T600 (01-2018)



STANDARD PARTS

Tennant T600e / T60O (01-2018) 143



OPTIONS

BATTERY GROUP, WET 210AH

355642

Tennant T600e / T600 (10-2018)

144



OPTIONS

BATTERY GROUP, WET 210AH

Ref. Part No. Serial Number Description Qty.
v 1 1227180 (10000000- 20000000 ) Battery, Wet, 6vdc, 210ah, C/20, W/carton 6
A 2 87435 (10000000- 20000000 ) Nut, Hex, Flexlock, .31-18 2
3 1041030 (10000000- 20000000 ) Cap, Battery, Black [For 155ah] 12
4 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 12
5 63735 (10000000- 20000000 ) Cable, 06ga 11.0l Blk .38ring /.38ring 5
v 6 1075455 (10000000- 20000000 ) Cable, Assy [T600, T600€] 1
A 7 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
v 8 1075457 (10000000- 20000000 ) Cable, Assy [T600,T600e, Ce] 1
A 9 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
10 222474 (10000000- 20000000 ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 1
11 222473 (10000000- 20000000 ) Spacer, Battery, 0.75 X 3.0 X 21.0 2
12 1074945 (10000000- 20000000 ) Cable, 04ga 15.01 Red [M8 Ring/M6 Ring] (T600 Model) 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T600e / T600 (10-2018) 145



OPTIONS

BATTERY GROUP, WET 240AH

Tennant T600e / T600 (10-2018)

146



OPTIONS

BATTERY GROUP, WET 240AH

Ref. Part No. Serial Number Description Qty.
v 1 222280 (10000000- 20000000 ) Battery, Wet, 06vdc 0240ah 6
A 2 87435 (10000000- 20000000 ) Nut, Hex, Flexlock, .31-18 2
3 1041030 (10000000- 20000000 ) Cap, Battery, Black [For 155ah] 12
4 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 12
5 63735 (10000000- 20000000 ) Cable, 06ga 11.0l Blk .38ring /.38ring 5
v 6 1075455 (10000000- 20000000 ) Cable, Assy [T600, T600€] 1
A 7 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
v 8 1075457 (10000000- 20000000 ) Cable, Assy [T600,T600e, Ce] 1
A 9 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
10 222474 (10000000- 20000000 ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 1
11 222473 (10000000- 20000000 ) Spacer, Battery, 0.75 X 3.0 X 21.0 3
12 1074945 (10000000- 20000000 ) Cable, 04ga 15.01 Red [M8 Ring/M6 Ring] (T600 Model) 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T600e / T600 (01-2018) 147



OPTIONS

BATTERY GROUP, WET 360AH

355633

Ny

' =\ -
(e " \Qg)

Tennant T600e / T600 (01-2018)

148



OPTIONS

BATTERY GROUP, WET 360AH

Ref. Part No. Serial Number Description Qty.
v 1 1070587 (10000000- 20000000 ) Battery, Wet, 06vdc 0360ah, W/ Cart [Tr] 6
A 2 87435 (10000000- 20000000 ) Nut, Hex, Flexlock, .31-18 2
3 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 12
4 63735 (10000000- 20000000 ) Cable, 06ga 11.0l Blk .38ring /.38ring 5
v 5 1075455 (10000000- 20000000 ) Cable, Assy [T600, T600€] 1
A 6 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
v 7 1075457 (10000000- 20000000 ) Cable, Assy [T600,T600e, Ce] 1
A 8 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
9 222473 (10000000- 20000000 ) Spacer, Battery, 0.75 X 3.0 X 21.0 5
10 1074945 (10000000- 20000000 ) Cable, 04ga 15.01 Red [M8 Ring/M6 Ring] (T600 Model) 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T600e / T600 (10-2018) 149



OPTIONS

BATTERY GROUP, TPPL 210AH (FAST CHARGE)

355648

150 Tennant T600e / T600 (10-2018)



OPTIONS

BATTERY GROUP, TPPL 210AH (FAST CHARGE)

Ref. Part No. Serial Number Description Qty.
v 1 1238358 (10000000- 20000000 ) Battery, Tppl, 12vdc, 210ah, W/cart 3
A 2 15675 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 16, Ss 2
A 3 140015 (10000000- 20000000 ) Washer, Lock, Spilit, 0.31, Ss 2
A 4 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
5 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 6
v 6 1075455 (10000000- 20000000 ) Cable, Assy [T600, T600€] 1
A 7 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
v 8 1075457 (10000000- 20000000 ) Cable, Assy [T600,T600e, Ce] 1
A 9 1238858 (10000000- 20000000 ) Connector, Battery, Gray [Sb120 Grey] 1
10 223355 (10000000- 20000000 ) Cable, 04ga 08.0I Blk .34ring /.34ring 2
11 222474 (10000000- 20000000 ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 3
12 222473 (10000000- 20000000 ) Spacer, Battery, 0.75 X 3.0 X 21.0 1
13 1074945 (10000000- 20000000 ) Cable, 04ga 15.01 Red [M8 Ring/M6 Ring] (T600 Model) 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T600e / T600 (10-2018) 151



OPTIONS

BATTERY GROUP, LITHIUM-ION, 36V, 10.2KWH (5 PACK)

355746

8
4
3 "
mZL
e [
&
5
5
Ref. Part No. Serial Number Description Qty.

v 1 9019373*  (10000000- 20000000 ) Battery Assy, TBO0&E, Lithium, 10.2 Kwh 1
A 2 1240228* (10000000-20000000 ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1052126 (10000000- 20000000 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 4 763115 (10000000- 20000000 ) Tie, Cable, 6.0l, 1.25d Max 2
5 222474 (10000000- 20000000 ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 2

6 83415 (10000000- 20000000 ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 2

7 1243754 (10000000- 20000000 ) Spacer, Battery, 0.50 X 3.0 X 10.0 1

8 1074945 (10000000- 20000000 ) Cable, 04ga 15.01 Red [M8 Ring/M6 Ring] (T600 Model) 1

v 9 1076484 (10000000- 20000000 ) Cable Assy, Battery, 4ga [T600] 1
A 10 22892 (10000000- 20000000 ) Connector, Anderson, 175a, Gray 1
11 1241522 (10000000- 20000000 ) Harness, Cntrl, Battery [T500, T600] 1

12 49266 (10000000- 20000000 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

152

Tennant T600e / T600 (11-2019)



OPTIONS

BATTERY GROUP, LITHIUM-ION, 36V, 8.2KWH (4 PACK)

10

355747

8
4 7
3
<A
s T &
il
Al l : 6
it
Ref. Part No. Serial Number Description Qty.
v 1 9019374*  (10000000- 20000000 ) Battery Assy, TB00&E, Lithium, 8.2 Kwh 1
A 2 1240228* (10000000-20000000 ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1052126 (10000000- 20000000 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 4 763115 (10000000- 20000000 ) Tie, Cable, 6.0l, 1.25d Max 2
5 222474 (10000000- 20000000 ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 2
6 1243753 (10000000- 20000000 ) Spacer, Battery, 3.5 X 3.5 X 13.0 2
7 1243754 (10000000- 20000000 ) Spacer, Battery, 0.50 X 3.0 X 10.0 2
8 1074945 (10000000- 20000000 ) Cable, 04ga 15.01 Red [M8 Ring/M6 Ring] (T600 Model) 1
v 9 1076484 (10000000- 20000000 ) Cable Assy, Battery, 4ga [T600] 1
A 10 22892 (10000000- 20000000 ) Connector, Anderson, 175a, Gray 1
11 1241522 (10000000- 20000000 ) Harness, Cntrl, Battery [T500, T600] 1
12 49266 (10000000- 20000000 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
* Requires Tennant True service or an authorized Tennant service provider.
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T600e / T600 (11-2019) 153



OPTIONS

BATTERY GROUP, LITHIUM-ION, 36V, 4.1KWH (2 PACK)

,§§\ 10

i

A/

355748

8
4
5 3
“
| 6
iy,
1
Ref. Part No. Serial Number Description Qty.

v 1 9019375*  (10000000- 20000000 ) Battery Assy, TB00&E, Lithium, 4.1 Kwh 1
A 2 1240228* (10000000-20000000 ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1052126 (10000000- 20000000 ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
A 4 763115 (10000000- 20000000 ) Tie, Cable, 6.0l, 1.25d Max 2

5 222474 (10000000- 20000000 ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 2

6 1243753 (10000000- 20000000 ) Spacer, Battery, 3.5 X 3.5 X 13.0 4

7 1242643 (10000000- 20000000 ) Spacer, Battery, 0.75 X 3.0 X 12.5 1

8 1074945 (10000000- 20000000 ) Cable, 04ga 15.01 Red [M8 Ring/M6 Ring] (T600 Model) 1
v 9 1076484 (10000000- 20000000 ) Cable Assy, Battery, 4ga [T600] 1
A 10 22892 (10000000- 20000000 ) Connector, Anderson, 175a, Gray 1

11 1241522 (10000000- 20000000 ) Harness, Cntrl, Battery [T500, T600] 1

12 49266 (10000000- 20000000 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

154

Tennant T600e / T600 (11-2019)



OPTIONS

BATTERY LIFT GROUP, LITHIUM-ION

355749

H—= =\

e

Qty.

Description

Serial Number

Part No.

Ref.

Parts Kit, Lift [Li- lon]

)
* Requires Tennant True service or an authorized Tennant service provider.

(10000000- 20000000

9020678*

1

155

Tennant T600e / T600 (11-2019)



OPTIONS

)

SMART-FILL™ AUTOMATIC BATTERY WATERING GROUP
(S/N 11011872 -

Tennant T600e / T600 (06-2021)

156



OPTIONS

SMART-FILL™ AUTOMATIC BATTERY WATERING GROUP

(S/N 11011872 - )
Ref. Part No. Serial Number Description Qty.
v 9021522*  (11011872-20000000 ) Smart-Fill Kit, 4.01, 6 Bty, Ci [Trojan] 1
A 1 1248178 (11011872-20000000 ) Distribution Assy, Water, Battery 1
A 2 9018989 (11011872-20000000 ) Delivery Kit, Water, Battery 1
A 3 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 1
AV 4 9016843 (10000000- 20000000 ) Tank Assy, Soltn, 4.0l, Afmkt [T600,Abw] 1
AA 5 1233633 (11011872-20000000 ) Label, Detgt [Do Not Add] 1
AL 6 1224988 (10000000- 20000000 ) Label, Automated Battery Watering 1
AA 7 1231338 (10000000- 20000000 ) Grommet, Pump 1
AA 8 1231018 (10000000- 20000000 ) Pump, In-Tank, 13.5vdc 3.5lpm 1
A 9 1235763 (10000000- 20000000 ) Cap, Tank, 2.25 [Blue,Vented W/Lanyard] 1
A 10 9016770*  (10000000-20000000 ) Controller Kit, Battery, 24vdc, Ci [Abw] 1
A 11 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
A 12 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 2
A 13 40678-1 (11011872-20000000 ) Clamp, Cable, Stl, 0.88d X 0.62w, 1hole 1
A 14 1252827 (11011872-20000000 ) Plate, Mtg, Abw 1
A 15 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 2
A 16 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
A 17 130773 (11011872-20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
A 18 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable (ABW Option) 1
A 19 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022)

157



OPTIONS

355643

ANV

S W

(S/N 10000000 - 11011871)

SMART-FILL™ AUTOMATIC BATTERY WATERING GROUP

Tennant T600e / T600 (06-2021)

158



OPTIONS

SMART-FILL™ AUTOMATIC BATTERY WATERING GROUP
(S/N 10000000 - 11011871)

Ref. Part No. Serial Number Description Qty.
1 1201997 (10000000- 11011871 )  Tube, Water, Battery, 36vdc [Trojan] 1
2 1204142 (10000000- 11011871 )  Cap, Fill, Battery [Trojan] 6
3 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 1
v 4 9016843 (10000000- 20000000 ) Tank Assy, Soltn, 4.0l, Afmkt [T600,Abw] 1
A 5 1224988 (10000000- 20000000 ) Label, Automated Battery Watering 1
A 6 1233633 (11011872-20000000 ) Label, Detgt [Do Not Add] 1
A 7 1231338 (10000000- 20000000 ) Grommet, Pump 1
A 8 1231018 (10000000- 20000000 ) Pump, In- Tank, 13.5vdc 3.5lpm 1
9 1235763 (10000000- 20000000 ) Cap, Tank, 2.25 [Blue,Vented W/Lanyard] 1
10 613735 (10000000- 11011871 ) Clamp, Hose, Wir, .40 - .42, Yel 4
11 1014985 (10000000- 11011871 ) Hose, Afmkt, Pvc, Clr, 0.25id, 08ft 1
12 63182-2 (10000000- 11011871 ) Hose, Pvc, Clr, 0.38id 0.560d 036.0I 1
13 607775 (10000000- 11011871 )  Clamp, Hose, Wir, .63 - .66, Blk 2
14 1225185 (10000000- 11011871 )  Valve, Check, 0002psi Bm04/Bm06 1
15 1221589 (10000000- 11011871 )  Fitting, Plstc, Str, Bm06, Cplg, Fem[HI] 1
16 1234378 (10000000- 11011871 )  Bracket, Mtg, Abw 1
17 130041 (10000000- 11011871 ) Tie, Cable, Nyl, 11.51 .19w 2
18 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
19 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 2
20 1215186 (10000000- 11011871 ) Fitting, Plstc, E90, Qf06/Qm06 2
21 1212857 (10000000- 11011871 )  Fitting, Plstc, Str, Qm06/Bm04 2
22 1212573 (10000000- 11011871 )  Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
22 1212934 (10000000- 11011871 )  Fitting, Plstc, Str, Qf04/QmO06 1
24 1231855 (10000000- 11011871 )  Fitting, Plstc, Str, QmO04/Pf02 1
25 1055254 (10000000- 11011871 )  Switch, Press, 25 Psi, Pm02 1
26 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 2
27 33584 (10000000- 11011871 )  Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
28 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
29 9016770*  (10000000-20000000 ) Controller Kit, Battery, 24vdc, Ci [Abw] 1
30 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable (ABW Option) 1
31 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

159



OPTIONS

)

MANUAL BATTERY WATERING SYSTEM
(S/N 11011759 -

355813

Tennant T600e / T600 (06-2021)

160



OPTIONS

MANUAL BATTERY WATERING SYSTEM
(S/N11011759 - )

Ref. Part No. Serial Number

Description

9045074+  (11011759- 20000000
1236295 (11011759- 20000000
1248178 (11011759- 20000000
1253250 (11011759- 20000000
130773 (10000000- 20000000

> > > J
A OWN =

N ~— — ~— ~—

Fill Kit, 6 Btry, Mnl, Ci [Trojan]

Pump, Hand, Battery

Distribution Assy, Water, Battery
Label, Tag, Battery [Bwt Watering]

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

Q
—_ -
" <

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022)

161



OPTIONS

HYDROLINK® MANUAL BATTERY WATERING KIT

- 11011758)

(S/N 10000000

355644

Tennant T600e / T600 (06-2021)

162



OPTIONS

HYDROLINK® MANUAL BATTERY WATERING KIT
(S/N 10000000 - 11011758)

Ref. Part No. Serial Number Description Qty.
v 1 9010301*  (10000000- 11011758 ) Battery Fill Kit, 36v, Ci [Hydrolink] (Replaced By 9045074) 1
A 2 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
A 3 1071084 (10000000- 11011758 ) Label, Tag, Battery [Hydrolink Watering] 1
A 4 1058939 (10000000- 11011758 ) Pump Kit, Fill, Battery 1
A 5 1201997 (10000000- 11011758 ) Tube, Water, Battery, 36vdc [Trojan] 1
A 6 1204142 (10000000- 11011758 ) Cap, Fill, Battery [Trojan] 6

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN BATTERY COMPANY.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2022) 163



OPTIONS

TELEMETRY GROUP (T600e MODEL)
(S/N 11015347 - )

355836

Membrane Not Available Membrane Replacement

For Replacement Order 9021628 Note Visual

Difference

ooooo

164 Tennant T600e / T600 (06-2021)



OPTIONS

TELEMETRY GROUP (T600e MODEL)
(S/N 11015347 - )

Ref. Part No. Serial Number Description

Qty.

v 1 9021604*  (11015347-20000000 ) Bezel Kit, Membrane, Telem, Ci [T600¢]
(Includes Sim Card - Not Available Separately)

AV 2 9021628 (11015347-20000000 ) Screen Kit, Membrane, Ci [T500e/T600¢] 1
AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1
AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1
A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
A 6 1247522 (10999247-20000000 ) Antenna, Telem [4g, 727] 1

* Requires Tennant True service or an authorized Tennant service provider.
* Before Ordering Screen Kit Confirm Screen Visually Matches Correct Screen Image.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

165



OPTIONS

TELEMETRY GROUP (T600e MODEL)
(S/N 10000000 - 11015346)

355799

Membrane Not Available
For Replacement

Membrane Replacement
Order 9021628

Note Visual
Difference

ooooo

166 Tennant T600e / T600 (06- 2021)



OPTIONS

TELEMETRY GROUP (T600e MODEL)
(S/N 10000000 - 11015346)

Ref. Part No. Serial Number Description

Qty.

v 1 9016980*  (10000000- 11015346 ) Bezel Kit, Membrane, Telem, Ci [T600¢]
(Replaced By 9021604)

AV 2 N/A= (10000000- 11015346 ) Screen Kit, Membrane, Ci 1
(Not Available Separately - Order Kit 9021604)
AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1
AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1
A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
A 6 1247522 (10999247- 20000000 ) Antenna, Telem [4g, 727] 2
6 1070659 (10000000- 10999246 ) Antenna, Telem, 70 In [Gprs] 1
7 40678 (10999247- 20000000 ) Clamp, Cable, Stl, 0.44d X 0.62w, 1hole 1
8 9014186 (10000000- 20000000 ) Kit, Telem, Ci [Sim, Usa, T300] 1
8 9014187 (10000000- 20000000 ) Kit, Telem, Ci [Sim, Intl, T300] 1

* Requires Tennant True service or an authorized Tennant service provider.
* Before Ordering Screen Kit Confirm Screen Visually Matches Correct Screen Image.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

167



OPTIONS

TELEMETRY GROUP (T600 MODEL)

355800

Tennant T600e / T600 (06-2021)

168



OPTIONS

TELEMETRY GROUP (T600 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9015787  (10000000- 20000000 ) Kit, Control Board, Telem, Ci [T500 T600] (N. America) 1
A 27964 (10000000- 20000000 ) Strap, Ground, Static, Disposable 1
A 2 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
A 3 1247569 (10999247-20000000 ) Antenna, Telem [4g, 36”] 2
3 315724 (10000000- 10999246 ) Antenna, Telem, 18.0 In [Gprs] 1
v 1 9017503*  (30000000- 40000000 ) Circuitboard Kit, W/Telem, Ci [T600 Intl] 1
A 27964 (30000000- 40000000 ) Strap, Ground, Static, Disposable 1
A 2 1071235 (30000000- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
A 3 1247569 (10999247- 20000000 ) Antenna, Telem [4g, 36”] 1
3 315724 (10000000- 10999246 ) Antenna, Telem, 18.0 In [Gprs] 1
4 1227815 (10000000- 20000000 ) Spacer, Unthreaded, Aluminium 2
5 1227812 (10000000- 20000000 ) Bracket, Sma Connector 1
6 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
7 1220930 (10000000- 20000000 ) Circuitboard, Silpad [T500, Main Scrub] 1
8 40678 (10000000- 20000000 ) Clamp, Cable, Stl, 0.44d X 0.62w, 1hole 1
9 9014186 (10000000- 20000000 ) Kit, Telem, Ci [Sim, Usa, T300] 1
9 9014187 (10000000- 20000000 ) Kit, Telem, Ci [Sim, Intl, T300] 1
10 222290 (10000000- 20000000 ) Diode, Ele, Plug 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

169



OPTIONS

ec-H20 SOLUTION GROUP

355635

SOLUTION

TANK
21

TOSCRUB )

HEAD

12

FRONT

Tennant T600e / T600 (01-2023)

170



OPTIONS

ec-H20 SOLUTION GROUP

Ref. Part No. Serial Number Description Qty.
v 1 9021553*  (SEP2022-20000000 ) Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns) 1
v 9020643*  (10997531- AUG2022 ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
(Replaced By 9021553)
v 1 9011810*  (10000000- 10997530 ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
(Replaced By 9021553)
A 2 9013646 (10000000- 20000000 ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
4 1215186 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/Qm06 1
5 1214339 (10000000- 20000000 ) Fitting, Plstc, E90, Qfo4/Qm04 1
6 9014147 (10000000- 20000000 ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
7 1216973 (10000000- 20000000 ) Pump Assy, Dispenser 1
8 1221926 (10000000- 20000000 ) Bracket Widt, Mtg, Ec- H20 [T500] 1
9 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
10 9014146 (10000000- 20000000 ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
11 1212573 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
12 1212857 (10000000- 20000000 ) Fitting, Plstc, Str, Qm06/Bm04 6
13 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 7
14 9014148 (10000000- 20000000 ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
15 1212855 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06 2
16 1212856 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/Qf06 1
17 1014985 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 08ft 1
18 1215527 (10000000- 20000000 ) Valve, Check, 1.0 Psi Qf06/Qf06 1
19 1231855 (10000000- 20000000 ) Fitting, Plstc, Str, QmO04/Pf02 1
20 1044415 (10000000- 20000000 ) Switch, Press, 20psi, Pm02 1
21 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
22 1221945 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/Qf08 2
23 1212813 (10000000- 20000000 ) Fitting, Plstc, Str, Qf08/Pm06 3
24 1039557 (10000000- 20000000 ) Fitting, Plstc, Str, Bm04/Bm06 1
25 607775 (10000000- 20000000 ) Clamp, Hose, Wir, .63 - .66, Blk 1
26 43555 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 2.62- 3.50d 1
27 1210517 (10000000- 20000000 ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
28 1212812 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/PmO06, Swivel 1
29 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
30 1229972 (10000000- 20000000 ) Bracket, Mtg, Pump 1
31 1243587 (10922118-20000000 ) Fitting, Brs, E90, Qf08/Pm06, Swivel 1
31 1212987 (10000000- 10922117 )  Fitting, Plstc, E90, Qf08/Pm06, Swivel (Rpld By 1243587) 1
32 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
v 33 1211537 (10000000- 20000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (10000000- 20000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (10000000- 20000000 ) Screen, Flir, 80 Mesh, Ss [Fine, White] 1
A 613991 (10000000- 20000000 ) Bowl, ClIr, Short, F/1005302 1
34 1212806 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/QmO0O8 1
35 1228697 (10000000- 20000000 ) Valve, Water, Solenoid, 36vdc Qf08/Qf08 1
36 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
37 1212875 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf06/Qf08/Qf08 1
38 1044393 (10000000- 20000000 ) Switch, Rocker, Spst, Mom (ecH20 Option) 1
39 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable (ecH20 Option) 1
40 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
41 1212809 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/Qm08 2
42 1227867 (10963451-20000000 ) Inductor, Ferrite [Split Case,407@100hz] 1
43 140016 (Pooooxxxx- 20000000 ) Washer, Lock, Split, 0.25, Ss 1

* Requires Tennant True service or an authorized Tennant service provider.

Tennant T600e / T600 (01-2023)

171



OPTIONS

SEVERE ENVIRONMENT SOLUTION GROUP (T600 MODEL)

355636

Tennant T600e / T600 (10-2018)

172



OPTIONS

SEVERE ENVIRONMENT SOLUTION GROUP (T600 MODEL)

Ref. Part No. Serial Number Description Qty.
1 17185 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 40, Ss 2
v 1215698 (10000000- 20000000 ) Pump Assy, Detgt, 24 Vdc [T300] 1
A 1208721 (10000000- 20000000 ) Pump, Detgt, 24vdc, 120rpm 1
A 1219077 (10000000- 20000000 ) Hose Kit, Detgt [0.5¢c] 1
A 3 1211775 (10000000- 20000000 ) Potentiometer [5k, W/Leads And Conn.] 1
4 605064 (10000000- 20000000 ) Cap, Vinyl, 1.38 D 1.6l 1
5 630265 (10000000- 20000000 ) Knob, Rnd, 0.75d 0.501 0.25b, Plstc 1
6 222607 (10000000- 20000000 ) Nut, Hex, Thin, .38- 32 1
7 43953 (10000000- 20000000 ) Washer, Lock, Int, 0.38, Ss 1
v 8 9016841 (10000000- 20000000 ) Bracket, Pump, Detgt, Afmkt [T600] 1
A 9 1210440 (10000000- 20000000 ) Label, Opertnl, Detergent Metering 1
10 609980 (10000000- 20000000 ) Screw, Trs, Phl, 08-32 X 0.38, Sems 4
11 613461 (10000000- 20000000 ) Hose, Pvc, Clr, 0.12id 0.250d 048.0I 1
12 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
13 1212855 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06 1
14 1006415 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
15 1230862 (10000000- 20000000 ) Fitting, Plstc, Str, Bm04/Cplg Female 1
v 16 9016842 (10000000- 20000000 ) Tank, Soltn, 4.0l, Afmkt [T600, Se] 1
A 17 1224989 (10000000- 20000000 ) Label, Detergent Metering Tank 1
A 18 1212430 (10000000- 20000000 ) Sensor, Level, Lig, 30watt, Spst 1
A 19 1236124 (10000000- 20000000 ) Cap, Tank, 2.25 [BIk, Vented W/Lanyard] 1
20 1212812 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/PmO06, Swivel 1
21 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 01t 1
22 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
23 1230863 (10000000- 20000000 ) Fitting, Plstc, Str, Bm02/Cplg Male 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (10-2018)

173



OPTIONS

RECOVERY TANK RINSE, WITH CONVENTIONAL (T600 MODEL)
(S/N 10000000 - DEC2022)

355658

TO SCRUB
HEAD

174 Tennant T600e / T600 (01-2023)



OPTIONS

RECOVERY TANK RINSE, WITH CONVENTIONAL (T600 MODEL)
(S/N 10000000 - DEC2022)

Ref. Part No. Serial Number Description Qty.
1 769785 (10000000- DEC2022 ) Nozzle, Spray, Hand 1
2 1220554 (10000000- DEC2022 ) Fitting, Brs, Str, Pf04/Garden Hose 1
3 160132 (10000000- DEC2022 ) Hose Assy, 0.25id X 12ft Coll 1
4 1034731 (10000000- DEC2022 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 40678 (10000000- DEC2022 ) Clamp, Cable, Stl, 0.44d X 0.62w, 1hole 1
6 12277 (10000000- DEC2022 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
7 01684 (10000000- DEC2022 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
8 1228493 (10000000- DEC2022 ) Bracket, Nozzle, Spray 1
9 1230338 (10000000- DEC2022 ) Bracket, Mtg, Hose 1
10 78122 (10000000- DEC2022 ) Fitting, Brs, Str, Pm08/Pf04 1
11 1010775 (10000000- DEC2022 ) Fitting, Plstc, Str, Bm08/Pm04, Nyl 1
12 54333 (10000000- DEC2022 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
13 1011837 (10000000- DEC2022 ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1
14 08716 (10000000- DEC2022 ) Screw, Hex, M6 X 1.00 X 20, Ss 2
15 01684 (10000000- DEC2022 ) Washer, Flat, 0.27b 0.69d .05, Ss 8
16 1233232 (10000000- DEC2022 ) Bracket Widt, Pump, Spray 1
17 08712 (10000000- DEC2022 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
18 9014145 (10000000- DEC2022 ) Hose, Afmkt, Pe, .375id .500d, 05ft (Bulk 1212862) 1
19 1212806 (10000000- DEC2022 ) Fitting, Plstc, Tee, Qf08/Qf08/QmO0O8 1
20 1212807 (10000000- DEC2022 ) Fitting, Plstc, Str, Qm08/Bm08 1
21 1054178 (10000000- DEC2022 ) Pump, Soltn, Ele, 36vdc, 45psi 1
22 1016005 (10000000- DEC2022 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 2
23 1044393 (10000000- DEC2022 ) Switch, Rocker, Spst, Mom (Rinse Option) 1
24 1064188 (10000000- DEC2022 ) Circuitbreaker, 15.0a, Resetable (Rinse Option) 1
25 1064191 (10000000- DEC2022 ) Boot, Circuitbreaker 1

Tennant T600e / T600 (01-2023)

175



OPTIONS

RECOVERY TANK RINSE, WITH ec-H20 (T600 MODEL)
(S/N 10000000 - DEC2022)

355639

f11]
2
oc
Q
n
(@]
et

:

Tennant T600e / T600 (01-2023)

176



OPTIONS

RECOVERY TANK RINSE, WITH ec-H20 (T600 MODEL)
(S/N 10000000 - DEC2022)

Ref. Part No. Serial Number Description Qty.
1 769785 (10000000- DEC2022 ) Nozzle, Spray, Hand 1
2 1220554 (10000000- DEC2022 ) Fitting, Brs, Str, Pf04/Garden Hose 1
3 160132 (10000000-DEC2022 ) Hose Assy, 0.25id X 12ft Coil 1
4 1034731 (10000000-DEC2022 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 40678 (10000000- DEC2022 ) Clamp, Cable, Stl, 0.44d X 0.62w, 1hole 1
6 12277 (10000000- DEC2022 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
7 01684 (10000000- DEC2022 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
8 1228493 (10000000- DEC2022 ) Bracket, Nozzle, Spray 1
9 1230338 (10000000- DEC2022 ) Bracket, Mtg, Hose 1
10 78122 (10000000- DEC2022 ) Fitting, Brs, Str, Pm08/Pf04 1
11 1010775 (10000000- DEC2022 ) Fitting, Plstc, Str, Bm08/Pm04, Nyl 1
12 54333 (10000000-DEC2022 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
13 1011837 (10000000- DEC2022 ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1
14 08716 (10000000- DEC2022 ) Screw, Hex, M6 X 1.00 X 20, Ss 2
15 01684 (10000000- DEC2022 ) Washer, Flat, 0.27b 0.69d .05, Ss 8
16 1233232 (10000000- DEC2022 ) Bracket Widt, Pump, Spray 1
17 08712 (10000000- DEC2022 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
18 1221945  (10000000- DEC2022 ) Fitting, Plstc, E90, Qf08/Qf08 1
19 1212809 (10000000- DEC2022 ) Fitting, Plstc, E90, Qf08/QmO08 2
20 1212806 (10000000- DEC2022 ) Fitting, Plstc, Tee, Qf08/Qf08/Qm08 2
21 9014145 (10000000- DEC2022 ) Hose, Afmkt, Pe, .375id .500d, 05ft (Bulk 1212862) 1
22 1054178 (10000000- DEC2022 ) Pump, Soltn, Ele, 36vdc, 45psi 1
23 1016005 (10000000- DEC2022 ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
24 1044393 (10000000- DEC2022 ) Switch, Rocker, Spst, Mom (Rinse Option) 1
25 1064188 (10000000- DEC2022 ) Circuitbreaker, 15.0a, Resetable (Rinse Option) 1
26 1064191 (10000000- DEC2022 ) Boot, Circuitbreaker 1

Tennant T600e / T600 (01-2023)

177



OPTIONS

RECOVERY TANK HOSE GROUP, VALVE

355611

178 Tennant T600e / T600 (11-2019)



OPTIONS

RECOVERY TANK HOSE GROUP, VALVE

Ref. Part No. Serial Number Description Qty.

v 1 9017510 (10000000- 10950167 ) Hose Kit, Drain, W/Valve, Pu, Ci [T600] (Gray) (Replaced 1
By 9017507 - PVC Black Pinch Hose Twist Cap)

A 2 1051986 (10000000- 10950167 ) Valve, Ball, 2way, 1.0id Pvc, W/Handle (Replaced By 1
9017507 - PVC Black Pinch Hose Twist Cap)

A 3 11531 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1

A 4 22297 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1

v 5 9017506 (10000000- 10950167 ) Hose Kit, Recvy, Pu, Ci [T600/T600€e] (Gray) 1
(Replaced By 9017505 - PVC Black Hose)

A 6 1243301 (10000000- 20000000 ) Clamp, Wormdrive, 2.0d, .56w 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (11-2019)

179



OPTIONS

SOLUTION TANK AUTO-FILL KIT

355616

G
Y

/2
% L@&/ >

Ref. Part No. Serial Number Description Qty.

v 9042171 (10000000- 20000000 ) Parts Kit, Autofill, Ci [T600e€] 1
A 1 1227512 (10000000- 20000000 ) Fitting, Plstc, Qd, Female 1
A 2 1227400 (10000000- 20000000 ) Fitting, Plstc, Qd, Male 1
A 3 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
A 4 1231938 (10000000- 20000000 ) Bracket Widt, Fill, Auto 1
A 5 1228286 (10000000- 20000000 ) Gasket, Bracket, Fill, Auto 1
A 6 1219566 (10000000- 20000000 ) Valve, Float, 6.7gpm 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

180 Tennant T600e / T600 (06- 2021)



OPTIONS

TALL WET FLOOR SIGN HANGER KIT

355664

Ref. Part No. Serial Number Description
v 1 9016988 (10000000- 20000000 ) Support Kit, Sign, Ci [T600]
A 2 1237354 (10000000- 20000000 ) Bracket WIdt, Hanger, Sign [T600]
A 3 360973 (10000000- 20000000 ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc

V ASSEMBLY
A INCLUDED IN ASSEMBLY

_';_L_L‘.g

Tennant T600e / T60O (01-2018) 181



OPTIONS

TRANSPORT KIT

355621

Ref. Part No. Serial Number Description Qty.

v 9042166 (10000000- 20000000 ) Transport Kit, Ci [T600/T600e€] 1
A 1 140932 (10000000- 20000000 ) Latch, Draw, Rbr, W/ Keeper, Fr/49800 1
A 2 140825 (10000000- 20000000 ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 4
A 3 49697 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
A 4 1230140 (10000000- 20000000 ) Bracket, Mtg, Latch 1
A 5 33932 (10000000- 20000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

182

Tennant T600e / T600 (01-2018)



OPTIONS

SEVERE ENVIRONMENT LOCKOUT KIT (T600 MODEL)

355714

Qty.

Description

Serial Number

Part No.
9017884
140350

Ref.

Lockout Kit, Severe Environment

)
)
)

(10000000- 20000000

1

v
A
A

Screw, Pan, Phl, 10- 16 X 0.50, Ss[Typ25]

Cover, Knob, Severe Enviroment

(10000000- 20000000

2
3

V ASSEMBLY

(10000000- 20000000

1239732

A INCLUDED IN ASSEMBLY

183

Tennant T600e / T600 (10-2018)



OPTIONS

DOCUMENTATION GROUP (ONLINE ONLY)

[=]

[=]

Ref. Part No. Serial Number Description Qty.
9016599 (10000000- 20000000 ) Manual, Parts [T600/T600e, Na] 1
9016600 (10000000- 20000000 ) Manual, Oprtr [T600/T600e, En,Na] 1
9016601 (10000000- 20000000 ) Manual, Oprtr [T600/T600e, Es,Na] 1
9016602 (10000000- 20000000 ) Manual, Oprtr [T600/T600e, Fr,Na] 1
9016603 (10000000- 20000000 ) Manual, Oprtr [T600/T600e, Ptbr] 1
9016604 (10000000- 20000000 ) Instr, Wall Chart [T600/T600e, Na] 1
9016605 (10000000- 20000000 ) Manual, Service [T600/T600e, En] 1

E To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.tennantco.com/manual

184

Tennant T600e / T600 (03-2023)



OPTIONS

Tennant T600e / T60O (10-2018) 185



BREAKDOWNS

)

ec-H20 NANOCLEAN MODULE BREAKDOWN 9020643, 9021553
(S/N 10997531 -

Tennant T600e / T600 (01-2023)

186



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9020643, 9021553

(S/N 10997531 - )
Ref. Part No. Serial Number Description Qty.
v 9021553 (SEP2022-20000000 ) Module Kit, Replmt [Ec- H20, B 02] 1
(Includes ec- H20 NanoClean Cartridge)
v 9020643*  (10997531-AUG2022 ) Module Kit, Replmt [Ec- H20, B 02] (Replaced By 1
9021553) (Includes ec- H20 NanoClean Cartridge)
AV 9014126 (10000000- 20000000 ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10000000- 20000000 ) Housing, Module, Upper, Ec- H20 1
AL 2 1015506 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10000000- 20000000 ) Switch, Rocker, Spst, Mom 1
AA 4 32509 (10000000- 20000000 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1233516 (10997531-20000000 ) Electrode, 5 Plate [De Nora Tech] 1
AA 6 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 4
AA 7 33932 (10000000- 20000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (10000000- 20000000 ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10000000- 20000000 ) Label, Direction [Ec- H20] 1
AA 11 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10000000- 20000000 ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9020642 (10997531-20000000 ) Controller Kit, Replmt [Ec- H20 Nc] 1

(Includes ec- H20 NanoClean Cartridge)

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (01-2023)

187



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9011810
(S/N 10000000 - 10997530)

Tennant T600e / T600 (06-2021)

188



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9011810
(S/N 10000000 - 10997530)

Ref. Part No. Serial Number Description Qty.
v 9011810  (10000000- 10997530 ) Module Kit, Repimt [Ec- H20, B 02] (Includes ec- H20 1
NanoClean Cartridge) (Replaced By 9020643)
AV 9014126 (10000000- 20000000 ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10000000- 20000000 ) Housing, Module, Upper, Ec- H20 1
AL 2 1015506 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10000000- 20000000 ) Switch, Rocker, Spst, Mom 1
AA 4 32509 (10000000- 20000000 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (10000000- 10997530 ) Electrode, 5 Plate, High Flow (Replaced By 1233516) 1
AA 6 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 4
AA 7 33932 (10000000- 20000000 )  Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (10000000- 20000000 ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10000000- 20000000 ) Label, Direction [Ec- H20] 1
AA 11 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10000000- 20000000 ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 (10000000- 10997530 ) Controller Kit, Replmt [Ec- H20 Nc] (Includes ec- H20 1

NanoClean Cartridge) (Replaced By 9020642)

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (06-2021)

189



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

555555

190 Tennant T600e / T600 (01-2018)



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

Ref. Part No. Serial Number Description Qty.

v 1 9015774 (10000000- 20000000 ) Eccentric Drive Kit, Orbital 1
A 2 1231238 (10000000- 20000000 ) Key, Sg, 5mm X 5mm X 22mm 1
A 3 N/A (10000000- 20000000 ) Balance, Eccentric, Step [Machined] 1
A 4 N/A (10000000- 20000000 ) Spacer, Eccentric 1
A 5 N/A (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems 3
A 6 N/A (10000000- 20000000 ) Plate, Retainer, Brg, Outer 1
A 7 1220452 (10000000- 20000000 ) Bearing, Ball, 2.17b 3.54d .71w 1
A 8 N/A (10000000- 20000000 ) Housing, Bearing, Outer [Machined] 1
A 9 N/A (10000000- 20000000 ) Retainer, Bearing, Inner [Qpq] 1
A 10 N/A (10000000- 20000000 ) Screw, Soc, M6 X 1.00 X 12, 8.8, Low 2
A 11 1221394 (10000000- 20000000 ) Seal, Org, .125 X 02.63id 1
A 12 1212710 (10000000- 20000000 ) Screw, Flt, Soc, M6 X 1.00 X 35, 10.9,NI 6
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T600e / T600 (01-2018)

191



	HOW TO ORDER PARTS
	RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS

	STANDARD PARTS
	REPLACEMENT BRUSHES AND PAD DRIVER DISK
	REPLACEMENT BRUSHES CYLINDRICAL
	REPLACEMENT PADS ORBITAL
	SCRUB HEAD GROUP, DISK 700MM / 28IN
	SCRUB HEAD GROUP, DISK 800MM / 32IN
	SCRUB HEAD GROUP, DISK 900MM / 36IN
	SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN
	SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN - CONT’D
	SCRUB HEAD GROUP, CYLINDRICAL 800MM / 32IN
	SCRUB HEAD GROUP, CYLINDRICAL 800MM / 32IN - CONT’D
	SCRUB HEAD GROUP, ORBITAL 700MM / 28IN
	RECOVERY TANK GROUP
	RECOVERY TANK COVER GROUP
	RECOVERY TANK FILTER AND HOSE GROUP, PINCH TWIST CAP
	SOLUTION TANK GROUP, STANDARD FILL
	SOLUTION TANK GROUP, AUTO- FILL
	STANDARD ELECTRICAL GROUP (T600e MODEL)
	STANDARD ELECTRICAL GROUP (T600 MODEL)
	FRAME AND DRIVE GROUP, WITHOUT PARK LOCK
	FRAME AND DRIVE GROUP, WITH PARK LOCK
	HEAD LIFT GROUP, DISK
	HEAD LIFT GROUP, CYLINDRICAL
	HEAD LIFT GROUP, ORBITAL
	SHROUD GROUP, DISK AND ORBITAL
	SHROUD GROUP, CYLINDRICAL
	LOWER CONSOLE GROUP, ON-BOARD CHARGER
	LOWER CONSOLE GROUP, ON-BOARD CHARGER (LITHIUM- ION)
	LOWER CONSOLE GROUP, OFF-BOARD CHARGER
	LOWER CONSOLE GROUP, OFF-BOARD CHARGER (LITHIUM- ION)
	CONSOLE HANDLE, MEMBRANE PANEL (T600e MODEL)
	CONSOLE HANDLE, PRO-MEMBRANE PANEL WITHOUT TELEMETRY (T600 MODEL)
	CONSOLE HANDLE, PRO-MEMBRANE PANEL WITH TELEMETRY (T600 MODEL)
	CONSOLE HANDLE, PRO- PANEL LCD (T600 MODEL)
	SQUEEGEE LIFT GROUP
	SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)(New Style 9018626)
	SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)(Upgraded Style 9018098 - Replaced By 9018626)
	SQUEEGEE ASSEMBLY, 650MM / 26IN (Intended for 700MM Scrub Head Size)(Original Style 9015301 - Replaced By 9018626)
	SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)(New Style 9018627)
	SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)(Upgraded Style 9018086 - Replaced By 9018627)
	SQUEEGEE ASSEMBLY, 700MM / 28IN (Intended for 800MM Scrub Head Size)(Original Style 9015302 - Replaced By 9018627)
	SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for 900MM Scrub Head Size)(New Style 9018628)
	SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for 900MM Scrub Head Size)(Upgraded Style 9018127 - Replaced By 9018628)
	SQUEEGEE ASSEMBLY, 800MM / 32IN (Intended for 900MM Scrub Head Size)(Original Style 9015303 - Replaced By 9018628)
	STANDARD SOLUTION GROUP
	STANDARD LABEL GROUP
	STANDARD LABEL GROUP (BRAZIL)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 1 OF 9)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 2 OF 9)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 3 OF 9)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 4 OF 9)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 5 OF 9)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 6 OF 9)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 7 OF 9)
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 8 OF 9) (S/N 11011883 - )
	ELECTRICAL DIAGRAM T600e MODEL (PAGE 9 OF 9) (S/N 10000000 - 11011882)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 1 OF 10)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 2 OF 10)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 3 OF 10)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 4 OF 10)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 5 OF 10)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 6 OF 10)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 7 OF 10) (S/N 11011872 - )
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 8 OF 10) (S/N 11011872 - )
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 9 OF 10) (S/N 10000000 - 11011871)
	ELECTRICAL DIAGRAM T600 MODEL (PAGE 10 OF 10) (S/N 10000000 - 11011871)
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 1 OF 5) (S/N 11011883 - )
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 2 OF 5) (S/N 11011883 - )
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 3 OF 5) (S/N 11011883 - )
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 4 OF 5) (S/N 11011883 - )
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 5 OF 5) (S/N 11011883 - )
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 1 OF 5) (S/N 10000000 - 11011882)
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 2 OF 5) (S/N 10000000 - 11011882)
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 3 OF 5) (S/N 10000000 - 11011882)
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 4 OF 5) (S/N 10000000 - 11011882)
	ELECTRICAL HARNESS, MAIN T600e MODEL (PAGE 5 OF 5) (S/N 10000000 - 11011882)
	ELECTRICAL HARNESS, OPERATOR STATION T600e MODEL (S/N 11011883 - )
	ELECTRICAL HARNESS, OPERATOR STATION T600e MODEL (S/N 10000000 - 11011882)
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 1 OF 5) (S/N 11011872 - )
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 2 OF 5) (S/N 11011872 - )
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 3 OF 5) (S/N 11011872 - )
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 4 OF 5) (S/N 11011872 - )
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 5 OF 5) (S/N 11011872 - )
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 1 OF 5) (S/N 10000000 - 11011871)
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 2 OF 5) (S/N 10000000 - 11011871)
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 3 OF 5) (S/N 10000000 - 11011871)
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 4 OF 5) (S/N 10000000 - 11011871)
	ELECTRICAL HARNESS, MAIN T600 MODEL (PAGE 5 OF 5) (S/N 10000000 - 11011871)
	ELECTRICAL HARNESS, OPERATOR STATION T600 MODEL
	ELECTRICAL HARNESS, BAIL SWITCH

	OPTIONS
	BATTERY GROUP, WET 210AH
	BATTERY GROUP, WET 240AH
	BATTERY GROUP, WET 360AH
	BATTERY GROUP, TPPL 210AH (FAST CHARGE)
	BATTERY GROUP, LITHIUM- ION, 36V, 10.2KWH (5 PACK)
	BATTERY GROUP, LITHIUM- ION, 36V, 8.2KWH (4 PACK)
	BATTERY GROUP, LITHIUM- ION, 36V, 4.1KWH (2 PACK)
	BATTERY LIFT GROUP, LITHIUM- ION
	SMART-FILL AUTOMATIC BATTERY WATERING GROUP(S/N 11011872 - )
	SMART-FILL AUTOMATIC BATTERY WATERING GROUP(S/N 10000000 - 11011871)
	MANUAL BATTERY WATERING SYSTEM(S/N 11011759 - )
	HYDROLINK MANUAL BATTERY WATERING KIT(S/N 10000000 - 11011758)
	TELEMETRY GROUP (T600e MODEL)(S/N 11015347 - )
	TELEMETRY GROUP (T600e MODEL)(S/N 10000000 - 11015346)
	TELEMETRY GROUP (T600 MODEL)
	ec-H2O SOLUTION GROUP
	SEVERE ENVIRONMENT SOLUTION GROUP (T600 MODEL)
	RECOVERY TANK RINSE, WITH CONVENTIONAL (T600 MODEL)(S/N 10000000 - DEC2022)
	RECOVERY TANK RINSE, WITH ec-H2O (T600 MODEL)(S/N 10000000 - DEC2022)
	RECOVERY TANK HOSE GROUP, VALVE
	SOLUTION TANK AUTO-FILL KIT
	TALL WET FLOOR SIGN HANGER KIT
	TRANSPORT KIT
	SEVERE ENVIRONMENT LOCKOUT KIT (T600 MODEL)
	DOCUMENTATION GROUP (ONLINE ONLY)

	BREAKDOWNS
	ec-H2O NANOCLEAN MODULE BREAKDOWN 9020643, 9021553(S/N 10997531 - )
	ec-H2O NANOCLEAN MODULE BREAKDOWN 9011810(S/N 10000000 - 10997530)
	ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN


